117

(Battery)

Rider Scrubber
Parts Manual

ES® Extended Scrub System
TennantTrue® Parts - ®

IRIS® a Tennant Technology \e C 2 o
InstaFit™ Adapter " o ORe0 Teamnonny

ifi”i‘mum-:og

North America / International
-. 9020166
Rev. 12 (10-2021)




Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55377-2650
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Dura-Track, SmartRelease, Duramer, Insta—Fit are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2014 - 2021 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

NA

General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.

v 9020270 (000000- ) Service Kit [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6I (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
A 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
A 1206370 (000000- ) Hose Assy, Drain, 3.01d 35 L 1
A 1207661 (000000- ) Hose Assy, Rear Squeegee 1
A 9020233 (000000- ) Caster Assy, Sq, Rear, Afmkt [T17] 2
v 9020271 (000000- ) Squeegee Kit, Rear_Side, Linatex [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
v 9020272 (000000- ) Squeegee Kit, Rear_Side, Urethane [T17] 1
A 1208356 (000000- ) Blade, Front Squeegee 56.61 (Urethane) 1
A 1208357 (000000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
A 1213266 (000000- ) Blade, Sqge, Side, Ure 2

1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg(=10pc)] 1

16411 (000000- )  Off Whites/G Acrylic12.80z[Acm101-00171] 1

16412 (000000- ) Teal Blue S/G Enamel12.80z[Icm101-70266] 1

377540 (000000- ) Paint, Airdry, Blk, 120z 1

377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1

377537 (000000- ) lIron Gray S/G Enamel12.80z[Icm101-00517] 1

361144 (000000- ) Key, Ignition, Sgl 1
v 9020237 (000000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 1204640 (000000- ) Belt, Drive 1
A 1212849 (000000- ) Tool, Installation, Belt 1
A 9020747*  (000000- ) Qil Kit, Drive, Afmkt [M17] 1

* Requires Tennant True service or an authorized Tennant service provider.

T17 9020166 (10-2021) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

T17 9020166 (5-2014)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 - Replacement Brushes, Scrub Head ... .. 2-2
Fig. 2 - Replacement Brushes, Side Brush and

Pre-Sweep ............ ... ol 2-4
Fig. 3 - Main Frame Group ................... 2-6
Fig. 4 - Front Covers Group .................. 2-8
Fig. 5 - SteeringGroup ..................... 2-10
Fig. 6 - Brake and Directional Pedals Group ... 2-14
Fig. 7 — Instrument Panel Group .............. 2-16
Fig.8-SeatGroup ............ccoiiiiiina.. 2-18
Fig. 9 - Deluxe SeatKit ..................... 2-20
Fig. 10 — Drive Wheel Group (000000-010999) . 2-22
Fig. 11 — Drive Wheel Group (011000- ) .. 2-24
Fig. 12 - Drive Wheel Electrical Group

(000000-010999) ................. 2-26
Fig. 13 - Drive Wheel Electrical Group

(011000- ) 2-28
Fig. 14 - Rear Wheels and Brake Group ...... 2-30
Fig. 15 - Scrub Head Lift Group .............. 2-32
Fig. 16 - Scrub Head and Drive Motor Group,

Disk ..o 2-34
Fig. 17 - Scrub Head Frame Group,

Cylindrical ........................ 2-36
Fig. 18 — Scrub Head Drive Motors Group,

Cylindrical ........................ 2-38
Fig. 19 — Scrub Head Side Squeegee Group,

RightHand ....................... 2-40
Fig. 20 — Scrub Head Side Squeegee Group,

LeftHand ........................ 2-42
Fig. 21 - Solution Tank Group . ... ............ 2-44
Fig. 22 - Solution Supply Group .............. 2-46
Fig. 23 - Recovery Tank Group .............. 2-48
Fig. 24 - Tank Drains Group ................. 2-50
Fig. 25 — Vacuum Fans and

Rear Side Door Group . ............ 2-52
Fig. 26 - Rear Squeegee Lift Group .......... 2-54
Fig. 27 - Rear Squeegee Linkage Group ...... 2-56
Fig. 28 — Rear Squeegee Group .............. 2-58
Fig. 29 — Right Hand Door and

Battery Cover Group ............... 2-60
Fig. 30 - Electrical Box Group . . ... ........... 2-62
Fig. 31 - Electrical Box Wires Group .......... 2-64
Fig. 32 - Electrical Schematic (000000-010999) 2-66
Fig. 33 - Electrical Schematic (011000-012999) 2-72
Fig. 34 - Electrical Schematic (013000-013999) 2-78
Fig. 35 - Electrical Schematic (014000- ) 2-86
Fig. 36 — Wire Harnesses Group ............. 2-95
Fig. 37 - LabelGroup .................. ... 2-1083
T17 9020166 (12-2019) 2-1




STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

(MACHINES S/N: 000000-010999)

T17 9020166 (4-2016)

2-2



STANDARD PARTS

Ref. Part No.
386230
386240
386250
1220193
9014666
1220192
9014666
1220194
9014666
1220201
9014666
370095
397980
09198
41579
17260
17261
17262
17263
370094
1051030
14967
15539
14838
24299
01684
32746
14953
15539
14838
24299
01684
32746
378951
15539
14838
24299
01684
32746
397920
370080
15539
14838
24299
370090
09198
41579
32746
01684

O NOOT PP WOMNDNWOWNDNWN = ==

[ 2 2 N 2 SR RN SR SR

U G U G G U O G G U G G G 'Y
N—=200RrRWOWN—_L00ORARWOUN2LTO0O000O0O0©

2 N N i i RN N S R N N i i SR S o i i N
[T ) T o T 1 T 1 T 1 N T e O e S e e
AP WON—-L0O0C0ONO OGO PW®

N
»

Fig. 1 - Replacement Brushes, Scrub Head

Serial Number
000000-
000000-
000000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-
011000-

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(

(000000-
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999

e v v e N v e e v v e v e e e v e e v e e v e e N n v e n e e n n e S N e S N e S S S S S~

Description

Brush, Scrub, 39I, 20sr, Polypropylene, Spiral
Brush, Scrub, 39I, 20sr, Super Abrasive, Spiral
Brush, Scrub, 39I, 20sr, Nylon, Spiral

Brush Assy, Disk, Scb, 20.0d, Nylon

Brush Kit, Hub Assy, Drive, Ci [Uhmw]

Brush Assy, Disk, Scb, 20.0d, Polypropylene
Brush Kit, Hub Assy, Drive, Ci [Uhmw]

Brush Assy, Disk, Scb, 20.0d, Super Abrasive
Brush Kit, Hub Assy, Drive, Ci [Uhmw]
Driver Assy, Pad, 20.0d

Brush Kit, Hub Assy, Drive, Ci [Uhmw]
Device, Centering, Clip On, TI [Gf Pp]

Disk, Driver, Pad, W/ Face, 20.0d

Screw, Pan, Phl, M4 X 0.70 X 35, Ss

Washer, Flat, 08, Ss

Pad, Polish, 20.0d, White [1 Pick = 1 Pad]
Pad, Buff, 20.0d, Red [1 Pick = 1 Pad]

Pad, Scrub, 20.0d, Blue [1 Pick = 1 Pad]

Pad, Stripping, 20.0d, Brown [1 Pick = 1 Pad]
Pad, Stripping, 20.0D, Black [High Prod}[1 Pick = 1 Pad]
Pad, Surf Prep, 20.0D Maroon, [1Pick=1Pad]
Brush Assy, Disk, Scrub, 20.0 D, Nylon
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Brush Assy, Disk, Scrub, 20.0 D, Polypropylene
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Brush Assy, Disk, Scrub, 20.0 D, Super Abrasive
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Driver Assy, Pad, 20.0D

Disk, Pad Drive, W/ Face, 20d

Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Device, Centering

Screw, Pan, M04 X 0.7 X 35, Ss

Washer, Flt, #08 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Washer, Flt, .25 Ss

356504

Qty.

= W WW= = =224 a2 NNDW—= =2 =2 a2 DW= =2 =2 a2 NNDW= 2 =2 =2 OO NNDOW == 2NN

T17 9020166 (10-2021)

2-3




STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

SCRUBBING ~ 5___
SWEEPING

10

SCRUBBING
PREVIOUS BRUSH PARTS

SWEEPING

2.4 T17 9020166 (3-2019)



STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

356505

Ref. Part No. Serial Number Description Qty.
1 1211934 (000000- ) Brush, Sweep, 28L, Wedge, Polypropylene, Spiral 1
2 87419 (000000- ) Brush, Disk, Sweep, 19.0D, Polypropylene 2
v 3 1221543 (000000- ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220235 (000000- ) Brush Assy, Disk, Scb, 16.0d, Nylon 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220241 (000000- ) Brush Assy, Disk, Scb, 16.0d, Polypropylene 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220236 (000000- ) Brush Assy, Disk, Scb, 16.0d, Heavy Duty Polypropylene 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 5 1220244 (000000- ) Driver Assy, Pad, 16.0d 1
A 6 9014664 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 7 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 8 09198 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (000000- ) Washer, Flat, 08, Ss 3
10 63248-1 (000000- ) Pad, Stripping, 16.0d, Brown [1 Pick = 1 Pad] 1
10 63248-2 (000000- ) Pad, Scrub, 16.0d, Blue [1 Pick = 1 Pad] 1
10 63248-3 (000000- ) Pad, Buff, 16.0d, Red [1 Pick = 1 Pad] 1
10 63248-4 (000000- ) Pad, Polish, 16.0d, White [1 Pick = 1 Pad] 1
10 370092 (000000- ) Pad, Stripping, 16.0d, Black [High Prod] [1 Pick = 1 Pad] 1
10 1051027 (000000- ) Pad, Surf Prep, 16.0d, Maroon [1pick=1pad] 1
11 01684 (000000- ) Washer, Flt, .25 Ss 1
12 1017368 (000000- ) Hub, Drive, Brush, Disk, 3 Hole 5.8Bc 1
13 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
14 24299 (000000- ) Bracket, Retainer, Spring 1
15 01684 (000000- ) Washer, Flt, .25 Ss 1
16 32746 (000000- ) Screw, Pan, M06 X 1.0 X 35, Ss 3
17 15539 (000000- ) Adaptor, Brush 1
18 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
19 24299 (000000- ) Bracket, Retainer, Spring 1
20 32746 (000000- ) Screw, Pan, M06 X 1.0 X 35, Ss 3
1042504 (000000- ) Brush Assy, Disk, Scrub, 16.0D, Super Abrasive 1
(Replaced by 1221543)
1042499 (000000- ) Brush Assy, Disk, Scrub, 16.0D, Nylon 1
(Replaced by 1220235)
30241 (000000- ) Brush Assy, Disk, Scrub, 16.0 D, Polypropylene 1
(Replaced by 1220241)
1042500 (000000- ) Brush Assy, Disk, Scrub, 16.0D, Heavy Duty Polypropylene 1
(Replaced by 1220236)
397916 (000000- ) Driver Assy, Pad, 16D 1
(Replaced by 1220199)
T17 9020166 (2-2021) 25




STANDARD PARTS

Fig. 3 — Main Frame Group

T17 9020166 (12-2019)

2-6



STANDARD PARTS

Ref. Part No.
1205154
1221285
1239252
01685
1208363
1208364
09011
9020273
09023
222516
9 87172
01685
11 08713
12 1210711
13 1212350
14 1205863
15 1205864
16 1037346
17 1202779
18 19312
19 1205257
20 1052962
21 1206367
22 1057780
23 08716
24 01684
25 08712
26 71579
27 763045
28 41141
29 1205048
29 1225506
30 1020341
31 1212248
32 09023
33 222516
34 08713
35 09010
36 1017218
37 1238848
38 1037354

O~NO O P~ WN= = =2

[ 2 I N SN
—
o

Serial Number

000000-010999
011000-012999
013000-
000000-

Fig. 3 — Main Frame Group

N e e e v e e v v e v v e e v e n e e N n e S e e e S e e S N e S N N S S S N

Description

Frame Widt, Main [T17]

Frame Widt, Main [T17]

Frame Widt, Main [T17]

Washer, Flat, 0.38b 0.88d .08, Ss
Bracket WIdt, Lh, Mtg, Door

Bracket WIdt, Rh, Mtg, Door

Screw, Hex, M8 X 1.25 X 30, Ss
Bumper Kit, Rear, Afmkt [T17]

Screw, Hex, M8 X 1.25 X 35, FI, Ss
Sleeve, P/m 0.32B 0.50D 0.3L [430Ss]
Cable, Glv .13d 010.01 .52eye /.52eye
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Tread, Non-Skid-Step, 5.5w 13.8I
Bumper, Strip. 1.0

Door WiIdt, Brush, Lh

Door WiIdt, Brush, Rh

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Magnet, Latch, Brush Door

Nut, Hex, Std, .25-20

Channel Widt, Bumper

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg
Pin, Hitch, .750d X 7.00l, PI

Horn, 36vdc, 110dba

Screw, Hex, M6 X 1.00 X 20, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Strap, Static, W/Grommet, .19 1.1w 25.0I
Screw, Hex, M8 X 1.25 X 20, Fmg
Washer, Lock, Int-Ext, 0.31

Panel WIdt, Cover, Brush

Panel WIdt, Cover, Brush

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Tread, Non-Skid-Step, 3.75W 8.5L, Sba
Screw, Hex, M8 X 1.25 X 35, FI, Ss
Sleeve, P/m 0.32B 0.50D 0.3L [430Ss]
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, flat, 0.32B 1.00D .12, Ss

Tray WIdt, Battery

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems

356415

Qty.

A2 DA PAPPRE 202NN, =2 NN AR 222NN =2DNONOMNOMNONN=2NN=2 20—

T17 9020166 (3-2019)

2-7




STANDARD PARTS

Fig. 4 - Front Covers Group

N

2-8

T17 9020166 (1-2018)



STANDARD PARTS

Fig. 4 - Front Covers Group

356416

Ref. Part No. Serial Number Description Qty.
1 1204732 (000000- ) Platform, Oprtr, Front 1
2 1208188 (000000- ) Bracket WIdt, Mtg, Platform, Front 1
3 1209246 (000000- ) Bracket WIdt, Mtg, Platform, Front, Rh 1
4 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
5 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
6 39349 (000000- ) Washer, Flat, 0.31, Sae 4
7 1208045 (000000- ) Nut, U, M8 X 1.25 4-7 Thk 2
8 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
v 9 9020216 (000000- ) Shroud, Front, Afmkt [T17] 1
A 10 1204077 (000000- ) Nameplate, Tennant, Domed 1
11 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
12 1205397 (000000-010999 ) Channel WIdt, Steering 1
13 39283 (000000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 5
14 32492 (000000- ) Washer, Flat, 0.38, Std 5
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
16 32485 (000000- ) Washer, Flat, 0.38, Sae 2
17 04051 (000000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
18 1202868 (000000- ) Clip, Tie, 0.25d, Plstc 6
19 1218213 (011000- ) Channel Widt, Sppt, Steering 1
T17 9020166 (1-2018) 2-9




STANDARD PARTS

Fig. 5 - Steering Group

70 Nm
(50 ft Ib)

[ (Pro- panel Only)

40

2-10 T17 9020166 (10-2021)



STANDARD PARTS

Fig. 5 - Steering Group

356417

Ref. Part No. Serial Number Description Qty.
1 1056412 (000000- )  Wheel, Steering, 14.4d 1
2 1059073 (000000- ) Nut, Hex, Jam, 1.12-12 1
3 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
4 1208612 (000000-010999 ) Tube, Column, Steering 1
4 1224341 (011000- ) Tube, Column, Steering 1
5 1057043 (000000- ) Bearing, Fing, 2hole, 1.25b 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 8
7 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
v 9010942 (000000- 010999 ) Sprocket Kit, 1.12B, Afmkt [T12] 1
A 9 1053825 (000000-010999 ) Sprocket, Steering, 1.12B 1
A 10 09162 (000000-010999 ) Screw, Set, M6 X 1.00 X 8, NI 2
v 9014999 (011000- ) Sprocket Kit, 1.12B, Afmkt [T17/M17] 1
A 9 1224700 (011000- ) Sprocket, Steering, 1.12B 1
A 10 1224893 (011000- ) Screw, Set, M8 X 1.25 X 8, Lock 1
11 00912 (000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
12 1073181 (000000- ) Chain, Rlr, 35 X 41 Pitches 1
13 14799 (000000- ) Link, Chain, Rlr, 35 1
14 70651 (000000- 010999 ) Ring, Retaining, Ext, 1.12d 1
14 70651 (011000- ) Ring, Retaining, Ext, 1.12d 2
15 1054654 (000000- ) Bearing, Pillowblock, 1.12b 1
16 06961 (000000- ) Screw, Hex, M10 X 1.5 2
17 32485 (000000- ) Washer, Flat, 0.38, Sae 2
18 1208625 (000000- ) Plate Widt, Brg 1
19 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
20 1057572 (000000- 014649 ) Plate Widt, Sppt, Brg (Only used with old Power Steering 1
Motors)
21 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
22 1057554 (000000- ) Bearing, Fing, 2hole, 0.75b 2
23 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
24 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 4
25 26428 (000000- ) Ring, Retaining, Ext, 0.75d, Hd 1
v 9010943 (000000- 010999 ) Sprocket Kit, 0.75B, Afmkt [T12] 1
A 26 1057171 (000000- 010999 ) Sprocket, Steering, 0.75B 2
A 27 09162 (000000-010999 ) Screw, Set, M6 X 1.00 X 8, NI 2
v 9014998 (011000- ) Sprocket Kit, 0.75B, Afmkt [T17/M17] 1
A 26 1224699 (011000- ) Sprocket, Steering, 0.75B 2
A 27 1224893 (011000- ) Screw, Set, M6 X 1.00 X 8, NI 2
28 1205296 (000000- 010999 ) Bracket, Brg 1
28 1225503 (011000- ) Bracket, Brg 1
29 223065 (000000- ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
30 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
31 1208113 (000000- ) Shaft, Steering, Mnl 1
32 9020223 (000000- 012999 ) Panel Kit, Pod, Afmkt [Std, T17] 1
33 9015635 (013000- ) Panel Kit, Pod, Afmkt [Std, T20] 1
34 1225119 (013000- ) Cap, Usb, Universal 1
35 09162 (000000- ) Screw, Set, M6 X 1.00 X 8, NI 2
36 1226141 (011000- ) Sleeve, P/M, 0.75B 0.88D 0.6L [841Brz] 2
37 1224454 (011000- ) Sleeve, P/M, 1.13B 1.38D 1.0L 1

T17 9020166 (10- 2021)




STANDARD PARTS

Ref.

38
39
40
41
42
43
44
45
46
47
48
48
49

Part No.
9015633
1225119
1218851
1218852
1219037
360973
19066
763114
1040049
04846
00912
00911
1256311

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(

013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
000000-
000000-010999
011000-
014650-

~— N N N N S N N N N N~ ~—

Fig. 5 - Steering Group

Description

Panel Kit, Pod, Afmkt [Pro, M20/M30/T20](Pro-

Cap, Usb, Universal (Pro—panel Only)
Camera, Color, Fixed (Pro—-panel Only)

Cable, Camera, 197.0L [Hvs] (Pro—-panel Only)
Bracket, Mount, Camera (Pro-panel Only)

Screw, Pan, Phl, 12-16 X 0.50, F/Plstc (Pro—panel Only)
Washer, flat, 0.25B 0.56D .05, PI, 10 (Pro—panel Only)

Tie, Cable, 11.3L, 2.75D Max (Pro-panel Only)

Inductor, 32.0mml [Ferrite 0-300mhz] (Pro—-panel Only)

Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
Key, Sq, 0.19 X 0.19, 1.00l

Key, Sq, 0.19 X 0.19, 0.75I

Bracket WIdt, Mtg, Bearing, Steering

Qty.
panel Only)

—_ el S =2 NN == aAa NN =

2-12

T17 9020166 (10-2021)



STANDARD PARTS

T17 9020166 (3-2019) 2-13



STANDARD PARTS

Fig. 6 — Brake and Directional Pedals Group

T17 9020166 (4-2020)



STANDARD PARTS

Fig. 6 — Brake and Directional Pedals Group

356418

Ref. Part No. Serial Number Description Qty.
1 1207177 (000000-010999 ) Shaft Widt, Pivot, Front 1
2 1213461 (000000- ) Spring, Tens, .750d X .08S 7.0L 1
3 1212400 (000000- ) Switch, Snap, 15a Nc 1
4 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 2
5 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
6 14595-1 (000000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI 1
7 605070 (000000- ) Pin, Clevis, 0.25d X 0.79I 1
8 08178 (000000- ) Pin, Cotter, .062 X 0.75 1
9 32899 (000000- ) Nut, Hex, Jam, .25-28 1

10 1209015 (000000-010999 ) Bracket WIdt, Support, Brake 1
10 1218580 (011000- ) Bracket WIdt, Support, Brake 1
11 09010 (000000-010999 ) Screw, Hex, M8 X 1.25 X 25, Ss 3
11 09011 (011000- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
13 1207654 (000000- ) Pad, Pedal, Brake, 2.791 1.84w .75t 1
14 56166 (000000- ) Bushing, Fing, 1.00b 1.13d 0.75I 2
15 1207174 (000000-010999 ) Bracket, Brake, Front 1
15 1218579 (011000- ) Bracket, Brake, Front 1
16 1016331 (000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 1
17 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
18 46657 (000000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
20 1207566 (000000- ) Link WiIdt, Brake 1
21 1207981 (000000- ) Pin, Clevis, Grvd, 0.38d X 1.25I 1
22 9016734 (000000-011777 ) Brake Kit, Replmt, Afmkt[T17/M17] 1
23 1236066 (011778- ) Bracket, Mtg, Pedal, Painted 1
24 1234792 (011778- ) Pin, Spindle, Spring 1
25 630358 (011778- ) Washer, Flat, 0.75b 1.00d .03, Nyl 1
26 1230885 (011778- ) Pedal, Window 1
27 1230821 (011778- ) Stop, Lock, Pedal 1
28 1234554 (011778- ) Spring, Torsion, Brake 1
29 04843 (011778- ) Bushing, Fing, 0.63b 0.72d 0.25I 1
30 32491 (011778- ) Washer, Flat, 0.31, Std 2
31 08709 (011778- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1234789 (011778- ) Pin, Mtg, M8 X 1.25 Thrd 1
33 15331 (011778- ) Washer, Flat, 0.62, Sae 1
34 1229005 (011778- ) Plate Widt, Shaft, Pedal 1
35 830207 (011778- ) Sleeve, 0.65b 0.87d 0.6, PI 1
36 09026 (011778- ) Screw, Hex, M8 X 1.25 X 40, Ss 1
37 32491 (011778- ) Washer, Flat, 0.31, Std 1
38 1209411 (000000- ) Pedal Assy, Accelerator, W/O Brake [T17] 1
39 1217475 (000000- ) Shaft Widt, Pivot, Front 1
T17 9020166 (4-2020) 2-15




STANDARD PARTS

Fig. 7 - Instrument Panel Group

T17 9020166 (3-2019)



STANDARD PARTS

Fig. 7 - Instrument Panel Group

356419

Ref. Part No. Serial Number Description Qty.
1 222290 (000000- ) Diode, Ele, Plug 1
2 1206546 (000000-010999 ) Bracket, Ele, Cb 1
3 1208411 (000000-010999 ) Label, Circuit Breaker 1
4 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
6 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
7 1201534 (000000-012999 ) Panel, Console, Lh 1
8 1204170 (000000-012999 ) Label, Opertnl, Console, Lh 1
9 1011735 (000000- ) Switch, Safety, Shutoff 1
10 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
v 11 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (000000- ) Key, Ignition, Sgl 1
12 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
13 140825 (000000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, BIk 10
14 1208185 (000000- ) Panel, Console, Rh 1
15 1252251 (000000- ) Label, Opertnl, Console, Rh [2-Switch] 1
16 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 4
17 9020225 (000000- ) Panel, Access, Na, Afmkt [T17] 1
17 9020227 (000000- ) Panel, Access, Tj, Afmkt [T17] 1
18 1208187 (000000- ) Handle, Panel 1
19 1045525 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
20 1069322 (000000- ) Washer, Flat, 0.25, Sae, Blk 4
21 1217573 (011000- ) Bracket, Ele, Circuitbreaker 1
22 1218920 (011000- ) Label, Circuitbreaker, Steering 1
23 1236430 (013000- ) Panel, Console, Lh 1
24 1238870 (013000- ) Label, Opertnl, Console, Lh 1
25 398501 (013000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2
T17 9020166 (4-2020) 2-17




STANDARD PARTS

Fig. 8 — Seat Group

T17 9020166 (10-2021)

2-18




STANDARD PARTS

356420
Fig. 8 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1207922 (000000- ) Bracket Widt, Sppt, Tank 1
2 223163 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8, NI 2
3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 11
5 1239681 (000000- ) Angle, Sppt, Seat 2
6 1206785 (000000- ) Plate Widt, Mtg, Platform 1
7 1212415 (000000- ) Platform Set, Oprtr [T17] 1
8 1205073 (000000- ) Plate, Mig 1
9 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

10 1201894 (000000- ) Seat, Std [Milsco] 1
11 1077071 (000000- ) Track, Locking, 12.51, No Stud W/Handle 1
12 1077067 (000000- ) Track, N-Lkg, Seat, 12.5], No Stud 1
13 1051052 (000000- ) Spacer, Rnd, .38b .88d .38I 4
14 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
15 1048955 (000000- ) Switch, Seat, No [Delta 6440-04] 1
16 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
17 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
18 1209194 (000000- ) Angle, Latch 1
19 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
20 32483 (000000- ) Washer, Flat, 0.25, Sae 1
21 1077073 (000000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4
22 76955 (000000- ) Screw, Hex, .31-18 X 1.00, G5 4

T17 9020166 (10-2021) 2-19



STANDARD PARTS

Fig. 9 — Deluxe Seat Kit

2-20 T17 9020166 (10-2021)



STANDARD PARTS

356421

Fig. 9 — Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9020103 (000000- ) Seat Kit, Deluxe, Ci [T17] 1
AV 1 1201428 (000000- ) Seat, DIx, W/ Armrests & Seatbelt 1
AA 2 1248442 (000000- ) Seatbelt, Orange, Retractable, Afmkt 1
A 3 1077071 (000000- ) Track, Locking, 12.51, No Stud W/Handle 1
A 4 1077067 (000000- ) Track, N-Lkg, Seat, 12.5], No Stud 1
A 5 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
A 6 49177 (000000- ) Screw, Pan, Phl, .31-18X1.00, G2 4
A 7 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 8 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 9 1077073 (000000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4
A 10 76955 (000000- ) Screw, Hex, .31-18 X 1.00, G5 4

T17 9020166 (10-2021) 2-21



STANDARD PARTS

Fig. 10 - Drive Wheel Group (000000-010999)

@<
IS

2-22 T17 9020166 (12-2019)



STANDARD PARTS

Fig. 10 - Drive Wheel Group (000000-010999)

356422

Ref. Part No. Serial Number Description Qty.
v 9013267 (000000-010999 ) Transmission Assy, Str, Afmkt [T17] 1
A 1 1209073 (000000-010999 ) Plate WIidt, Attachment, Frame 1
A 2 1208971 (000000-010999 ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (000000-010999 ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 2
A 4 26315 (000000-010999 ) Pin, Roll, .250X 1.5L, .250/.256 4
A 5 1208974 (000000-010999 ) Tensioner, Chain, Dbl 2
A 6 1208986 (000000-010999 ) Shaft, Input, Transmission 1
A 7 1208985 (000000-010999 ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (000000-010999 ) Sprocket, Dbl 1
A 9 1208983 (000000-010999 ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (000000-010999 ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (000000-010999 ) Washer, Large, Transmission 1
A 12 1208977 (000000-010999 ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (000000-010999 ) Housing, Input [As Machined] 1
A 14 33925 (000000-010999 ) Washer, Flat, M12 4
A 15 1209966 (000000-010999 ) Retainer, Shaft, Transmission 1
A 16 368176 (000000-010999 ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (000000-010999 ) Housing, Output, Machined 1
A 18 1209969 (000000-010999 ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (000000-010999 ) Cover, Transmission 1
A 20 1209965 (000000-010999 ) Retainer, Housing, Transmission 1
A 21 1062386 (000000-010999 ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (000000-010999 ) Washer, Flat, 0.25, Sae 8
A 23 41358 (000000-010999 ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (000000-010999 ) Sprocket Widt, Output, Transmission 1
A 25 1209995 (000000-010999 ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (000000-010999 ) Gasket, Steering, Transmission 1
A 27 07259 (000000-010999 ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (000000-010999 ) Tube, 0.74id 1.240d 0.47I, Pyu 2
A 29 32492 (000000-010999 ) Washer, Flat, 0.38, Std 7
A 30 39285 (000000-010999 ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (000000-010999 ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
v 32 1206485 (000000-010999 ) Wheel Assy, Drive, Ac, W/O Brake 1
A 9020266 (000000-010999 ) Tire, Assy, Front, Std, Red [T17] 1
v 32 1208899 (000000-010999 ) Wheel Assy, Drive, Ac, W/O Brake, White (Optional) 1
A 9020267 (000000-010999 ) Tire Assy, Front, Opt, White [T17] (Optional) 1
T17 9020166 (12-2019) 2-23




STANDARD PARTS

)

Fig. 11 - Drive Wheel Group (011000-

222008 S
2 AT N A
S VN ANy
AT

T17 9020166 (3-2019)

2-24



STANDARD PARTS

356615 - T17
Fig. 11 - Drive Wheel Group (011000- )
Ref. Part No. Serial Number Description Qty.
v 9014997 (011000- ) Transmission Assy, Str, Afmkt [T17/M17] 1
A 1 1217322 (011000- ) Plate WIdt, Attachment, Frame 1
A 2 1208971 (011000- ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (011000- ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 1
A 4 26315 (011000- ) Pin, Roll, .250d X 1.50I, .250/.256
A 5 1208974 (011000- ) Tensioner, Chain, Dbl 2
A 6 1208986 (011000- ) Shaft, Input, Transmission 1
A 7 1208985 (011000- ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (011000- ) Sprocket, Dbl 1
A 9 1208983 (011000- ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (011000- ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (011000- ) Washer, Flat, 0.50b 0.75d .02, Stl 1
A 12 1208977 (011000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (011000- ) Housing, Input [As Machined] 1
A 14 1225563 (011000- ) Shim, Transmission 1
A 15 1209966 (011000- ) Retainer, Shaft, Transmission 1
A 16 368176 (011000- ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (011000- ) Housing, Output, Machined 1
A 18 1209969 (011000- ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (011000- ) Cover, Transmission 1
A 20 1209965 (011000- ) Retainer, Housing, Transmission 1
A 21 1062386 (011000- ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (011000- ) Washer, Flat, 0.25, Sae 8
A 23 41358 (011000- ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (011000- ) Sprocket WIdt, Output, Transmission 1
A 25 1209995 (011000- ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (011000- ) Gasket, Steering, Transmission 1
A 27 07259 (011000- ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (011000- ) Tube, 0.74id 1.240d 0.47l, Pyu 2
A 29 32492 (011000- ) Washer, Flat, 0.38, Std 7
A 30 39285 (011000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (011000- ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
A 32 33925 (011000- ) Washer, Flat, M12, Ss 4
v 33 1244839 (011000- )  Wheel Assy, Drive, Ac, W/O Brake 1
A 9020266 (011000- ) Tire, Assy, Front, Std, Red [T17] 1
v 33 1244840 (011000- )  Wheel Assy, Drive, Ac, W/O Brake, White (Optional) 1
A 9020267 (011000- ) Tire Assy, Front, Opt, White [T17] (Optional) 1
A 9020747*  (011000- ) Qil Kit, Drive, Afmkt [M17] 1
* Requires Tennant True service or an authorized Tennant service provider.
T17 9020166 (10-2021) 2-25




STANDARD PARTS

Fig. 12 - Drive Wheel Electrical Group (000000-010999)

T17 9020166 (4-2016)

2-26



STANDARD PARTS

356662

Fig. 12 - Drive Wheel Electrical Group (000000-010999)

Ref. Part No. Serial Number Description Qty.
1 1072951 (000000-010999 ) Harness, Cable, Propel Motor [T17] (Replaced by 9015274) 1
2 1072952 (000000-010999 ) Harness, Ele, Propel Motor [T17] (Replaced by 9015274) 1
3 82831 (000000-010999 ) Sleeve, Nyl, 1.63id 35.0I 1
4 39349 (000000-010999 ) Washer, Flat, 0.31, Sae 3
5 32984 (000000-010999 ) Washer, Lock, Int, 0.31 3
6 69234 (000000-010999 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
7 15678 (000000-010999 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
8 01684 (000000-010999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
9 1071085 (000000-010999 ) Clip, Tie, 0.25d, Plstc 1

10 763114 (000000-010999 ) Tie, Cable, 11.3l, 2.75d Max 1
11 386810 (000000-010999 ) Contactor, 36vdc, 100a, Sp, No 2
12 32483 (000000-010999 ) Washer, Flat, 0.25, Sae 2
13 41359 (000000-010999 ) Nut, Hex, Std, M6 X 1.00, 8 2
14 1207297 (000000-010999 ) Controller, Propel [Ac, 36v, 275a] 1
15 01683 (000000-010999 ) Washer, Flat, 10, Ss 4
16 24265 (000000-010999 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
17 07515 (000000-010999 ) Washer, Lock, Int, 0.25, Ss 5
18 32483 (000000-010999 ) Washer, Flat, 0.25, Sae 5
19 06942 (000000-010999 ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
T17 9020166 (12-2016) 2-27




STANDARD PARTS

)

Fig. 13 - Drive Wheel Electrical Group (011000-

. E X e
‘ RAZR NI I
% A=
NIV
& _
{
7 l
~, @

T

° QUA ) v /
L LS

N\

35

T17 9020166 (12-2019)

2-28



STANDARD PARTS

356620

Fig. 13 - Drive Wheel Electrical Group (011000- )

Ref. Part No. Serial Number Description Qty.
1 1074570 (011000- ) Cable Assy, 02ga [T18/T17, Propel] 1
2 39349 (011000- ) Washer, Flat, 0.31, Sae 3
3 32984 (011000- ) Washer, Lock, Int, 0.31 3
4 1075150 (011000- ) Harness, Ele, Propel Motor [M17, T17] 1
5 13773 (011000- ) Sleeve, Nyl, 1.63id 20.0I 1
6 763114 (011000- ) Tie, Cable, 11.3I, 2.75d Max 2
7 1221794 (011000- ) Clamp, Sppt, Wire 4
8 32483 (011000- ) Washer, Flat, 0.25, Sae 5
9 06946 (011000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1

10 06948 (011000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
11 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 386063 (011000- ) Washer, Flat, 0.25b 1.12d .12, Ss 1
13 1209444 (011000- ) Fastener, 11.00l [Hook & Loop] 1
14 1217751 (011000- ) Clamp, Cable 1
15 1040467 (011000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
16 386810 (011000- ) Contactor, 36vdc, 100a, Sp, No 1
17 32483 (011000- ) Washer, Flat, 0.25, Sae 2
18 06942 (011000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
19 19324 (011000- ) Washer, Flat, 10, Sae 2
20 32980 (011000- ) Washer, Lock, Int, 10 2
21 01713 (011000- ) Nut, Hex, Std, 10-32, 2
22 39349 (011000- ) Washer, Flat, 0.31, Sae 2
23 32984 (011000- ) Washer, Lock, Int, 0.31 2
24 20170 (011000- ) Nut, Hex, Jam, .31-24 2
25 1225442 (011000- ) Controller, Propel [Ac, 36v, 275a] 1
26 19065 (011000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
27 06927 (011000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
28 07515 (011000- ) Washer, Lock, Int, 0.25, Ss 5
29 32483 (011000- ) Washer, Flat, 0.25, Sae 5
30 06942 (011000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
31 1221161 (011000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
32 1039998 (011000- ) Inductor, 32.5mml [Ferrite 25-300mhz] (Australia Only) 1
33 1052123 (011000- ) Inductor, 18mmid [225 Imp At 25mhz] (Australia Only) 1
34 1039998 (011000- ) Inductor, 32.5mmid [Ferrite 25-30Mhz] 1

(Europe, Australia, Canada Only)

35 1052126 (011000- ) Inductor, 12.7mmid [156 Imp At 25Mhz]
(Europe, Australia, Canada Only)

w

T17 9020166 (12-2019) 2-29



STANDARD PARTS

Fig. 14 - Rear Wheels and Brake Group

2-30 T17 9020166 (3-2019)



STANDARD PARTS

356423
Fig. 14 - Rear Wheels and Brake Group

Ref. Part No. Serial Number Description Qty.
v 1 54577 (000000- ) Brake Assy, Drum, Mech, 07.9d [6600] 2
A 66211 (000000- ) Shoe Set, Brake [1pick=1pkg] 1
N\ 66213 (000000- ) Brake Kit, Repair 1
AA 70161 000000- ) Shaft 1
A 70158 000000- ) Spring 2
2 06969 000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 12
3 32486 000000- ) Washer Flat,0.50,Sae 24
4 08711 000000- ) Nut, Hex, Lock, M12 X 1.75, NI 12
v 9020231 000000- ) Brake Rod Kit, Afmkt [T17]
A 5 1023676 000000- ) Clevis, Adj, 0.38pin, 0.31-24, PI
A 6 76653 000000- ) Pin, Clevis, 0.37d X 1.00I
A 7 08182 000000- ) Pin, Cotter, .125 X 1.00
A 8 20170 000000- ) Nut, Hex, Jam, .31-24
A 9 1207984 000000- ) Rod, Hex, Thd .31-24, 2-Ended
A 10 1023677 000000- ) Clevis, Adj, 0.38pin, 0.31-24, Lh, PI
Ao 11 630258 000000- ) Pin, Clevis, 0.38D X 1.00L
A 12 32491 000000- ) Washer, flat, 0.31, Std
13 381502 000000- ) Bearing, Split, 1.00b
14 39281 000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8
15 1208106 000000- ) Plate Widt, Bearing Clamp
16 1207436 000000- ) Cable, Push / Pull, 052.6L .25-28/.25-28
17 14595-1 000000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI
18 605070 000000- ) Pin, Clevis, 0.25d X 0.79I
) Pin, Cotter, .062 X 0.75
20 32899 000000- ) Nut, Hex, Jam, .25-28
v 9020263 000000- ) Tire Assy, Rear, Std (1) [T17]
A 21 1212112 000000- ) Tire, Solid, 15.0 X 5.0, Poly, Std
N\ 9020265 000000- ) Wheel Bearing Kit, Rear, Afmkt [T17]
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
19 08178 (000000-
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

B O I O R A R T \C B G T O T \O B S S D O T\ B \C I \C I S\ 2 \C N \ ]

AL 22 51338 000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 000000- Bearing, Cone, 1.38b 0.71w
AL 24 32969 000000- Washer, Flat, 1.00, Sae
AA 25 14242 000000 Nut, Hex, Sltd, 1.00-20
AA 26 08202 000000- Pin, Cotter, .125 X 1.75
AA 27 54390 000000- Cap, Hub, Dust, 2.57d 0.77I
v 9020264  (000000- Tire Assy, Rear, High Traction (1) [T17] (Option)
A 21 1242235  (000000- Tire, Solid, 15.0 X 5.0 [Hi-Traction]
AV 9020265  (000000- Wheel Bearing Kit, Rear, Afmkt [T17]
AL 22 51338 000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 000000- Bearing, Cone, 1.38b 0.71w
AL 24 32969 000000- Washer, Flat, 1.00, Sae
AA 25 14242 000000 Nut, Hex, Sltd, 1.00-20
AA 26 08202 000000- Pin, Cotter, .125 X 1.75
AA 27 54390 000000- Cap, Hub, Dust, 2.57d 0.77I
28 1207184  (000000- Shaft Widt, Brake
29 39349 000000- Washer, Flat, 0.31, Sae

T17 9020166 (12-2019) 2-31




STANDARD PARTS

Fig. 15 - Scrub Head Lift Group

2-32 T17 9020166 (12-2016)



STANDARD PARTS

356437
Fig. 15 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.

1 1206470 (000000- ) Actuator, 36vdc, 5.00strk, 1100Ib 1

2 29584 (000000- ) Pin, Clevis, 0.37d X 2.00I 1

3 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 3

v 9020250 (000000- ) Link Assy, Lift, Head, Afmkt [T17] 1
A 4 1233055 (000000- ) Arm WiIdt, Lift 1
A 5 1037827 (000000- ) Bushing, Fing, 0.88b 1.0d 0.37I 2
A 6 04928 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38I 2
A 7 1205133 (000000- ) Pad, Stop, Rbr 1
A 8 16879 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 2
A 9 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
10 1209769 (000000- ) Bellcrank, Spring, Machined 1

11 1208208 (000000- ) Spring, Cmpr, 1.250d Flat Wir 02.5I 2

12 59668 (000000- ) Pin, Clevis, 0.50d X 4.50I 1

13 1212623 (000000- ) Screw, Hex, M12 X 1.75 X 180, 8.8 1

14 35843 (000000- ) Washer, Flat, 0.53b 1.50d .19, Stl 2

15 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1

16 1210262 (000000- ) Sleeve, P/M, 0.50b 0.87d 0.6l [430ss] 4

17 1210177  (000000- ) Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l 2

18 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 6

19 1210179 (000000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 6

20 222260 (000000- ) Pin, Clevis, 0.37d X 2.25I 1

v 21 9020251 (000000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 22 1210630 (000000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 23 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1
v 24 9020253 (000000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 25 1210630 (000000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 26 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1

T17 9020166 (12-2019) 2-33



STANDARD PARTS

Fig. 16 - Scrub Head and Drive Motor Group, Disk

oﬁﬂwwu,ﬁ
P
X

AL AN
‘ \

T17 9020166 (5-2014)

2-34



STANDARD PARTS

Fig. 16 - Scrub Head and Drive Motor Group, Disk

356436

Ref. Part No. Serial Number Description Qty.
1 1213200 (000000-010999 ) Head WiIdt, Disk 1
1 1222545 (011000- ) Head WIdt, Disk 1
2 9016496 (000000-011669 ) Valve Kit, Replacement 36V Hi Flow 1
2 1076691 (011670- ) Valve, Water, Solenoid - 36V 1
3 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
4 1205131 (000000- ) Manifold, Soltn 1
5 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
6 1011409 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 01ft 2
7 150713 (000000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
8 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
9 07471 (000000- ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 2
10 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
11 222158 (000000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 2
v 9020238 (000000- ) Motor Assy, Disk, Afmkt [T17] 2
A 12 1204356 (000000- ) Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear 1
A 13 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
A 14 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 15 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 1
A 16 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 1
A 17 41186 (000000- ) Washer, Flat, Belleville, .31 1
A 18 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
A 19 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
v 9020242 (000000- ) Skirt Kit, Disk, Afmkt [T17] 1
A 20 1204458 (000000- ) Skirt, Rbr, Rear 1
A 21 1204460 (000000- )  Skirt, Rbr, Front 1
A 22 72968 (000000- ) Rivet, Plstc, .250d X 0.90 20
23 1210660 (000000- ) Pivot, Lift 2
24 1210667 (000000- ) Washer, Flat, 0.5b 1.5d .12, Stl, PI 2
25 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
26 1045041 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Cir 1
T17 9020166 (12-2019) 2-35




STANDARD PARTS

Fig. 17 - Scrub Head Frame Group, Cylindrical

70 Nm
(50 ft Ib)

2-36 T17 9020166 (4-2017)



STANDARD PARTS

s
1)
b

O~NO OO WN =

14
15
16
17
18

> >

Part No.
1213161
1205011
223198
1205010
9016496
1076691
74455
63810
1045041
1210618
41143
06971
1210179
1210807
9020215
1207108
1207126
1207127
68567
1227455

Fig. 17 - Scrub Head Frame Group, Cylindrical

Serial Number

~— O v e e N e e N N e S N N S S S N

Description

Housing Widt, Scb, Cyl

Clamp Bracket, Distribution

Screw, Hex, M5 X 0.80 X 10, Fmg
Manifold, Bar, Spray

Valve Kit, Replacement 36V Hi Flow
Valve, Water, Solenoid - 36V

Screw, Hex, M6 X 1.00 X 12, Fmg
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pve, Wir, 0.75id, 03ft, Clr
Pivot Widt

Washer, Lock, Int-Ext, 0.50

Screw, Hex, M12 X 1.75 X 50, 8.8
Washer, Flat, 0.50b 1.25d 0.8, Stl, PI
Wire, Tie [W/.25” Fir Tree Clip]

Tray Kit, Debris, Cyl, Afmkt [T17]
Hopper, Debris, Trimmed

Angle, Stl, Perforated .03

Lip, Tray, Debris

Rivet, Blind, .188d X 0.53 X .62d, AIm
Bracket, Sppt, Debris Tray [T17/M17]

356461

Qty.

—_ N = =S A a2 OO, ODN R, AN

T17 9020166 (12-2019)

2-37




STANDARD PARTS

Fig. 18 - Scrub Head Drive Motors Group, Cylindrical

2-38 T17 9020166 (1-2015)



STANDARD PARTS

356462
Fig. 18 - Scrub Head Drive Motors Group, Cylindrical

Ref. Part No. Serial Number Description Qty.
v 9020235 (000000- ) Panel Assy, Cyl, Afmkt [T17] 2
A 1 1204637 (000000- ) Plate, Side, Wrap 1
A 2 1204634 (000000- ) Spacer, Brg 1
A 3 46390 (000000- ) Bearing, Ball, 0.79b 1.85d 0.55w 3
A 4 1204643 (000000- ) Shaft, Drive, Brush 1
A 5 1204881 (000000- ) Plug, Drive, Brush 1
A 6 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 8 41186 (000000- ) Washer, Flat, Belleville, .31 2
A 9 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
A 10 1204639 (000000- ) Sheave, 09grv, 4.13pd 0.75b [Pj] 1
A 11 1204640 (000000- ) Belt Kit, Drive 1
AV 9020245 (000000- ) Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits Required) 1
AA 121204880 (000000- ) Gasket, Belt, Cover 1
AA 13 1204642 (000000- ) Cover, Belt 1
AA 14 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
AV 9020240 (000000- ) Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits Required) 2
AA 15 1204790 (000000- ) Plug, Idler, Brush 1
AA 16 26428 (000000- ) Ring, Retaining, Ext, 0.75d, Hd 1
AA 17 1056838 (000000- ) Retainer, Brg, Iron Gray 1
Aa 18 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
AA 19 1204791 (000000- ) Cam, Adj, Brush 1
AA 20 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
AA 21 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
AA 22 1204441 (000000- ) Cover, Plug, Idler 1
AA 23 1066397 (000000- ) Latch 1
AA 24 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
AA 25 386274 (000000- ) Hook WiIdt, Latch 1
AA 26 50335 (000000- ) Nut, Hex, Std, M5 X 0.80, 8 2
A 27 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5
A 28 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 5
A 29 1212849 (000000- ) Tool, Installation, Belt 1
v 9020239 (000000- ) Motor Assy, Cyl, Afmkt [T17] 2
A 30 1204638 (000000- ) Sheave, 09grv, 1.18pd 0.55b [Pj] 1
A 31 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 1
A 32 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 1
A 33 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
A 34 41185 (000000- ) Washer, Flat, Belleville, .25 1
A 35 06944 (000000- ) Screw, Hex, M6 X 1.00 X 16 1
A 36 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
A 37 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 38 1204357 (000000- ) Motor, Ele, 36vdc, 1750 Rpm 1.5hp 1
v 9020237 (000000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 39 1204640 (000000- ) Belt, Drive 1
A 40 1212849 (000000- ) Tool, Installation, Belt 1

T17 9020166 (4-2020) 2-39



STANDARD PARTS

Fig. 19 - Scrub Head Side Squeegee Group, Right Hand

2-40 T17 9020166 (12-2019)



STANDARD PARTS

356435-T17
Fig. 19 - Scrub Head Side Squeegee Group, Right Hand

Ref. Part No. Serial Number Description Qty.
v 9013756 (010468- ) Squeegee Kit, Side, Rh 1
A 1 1216949 (010468- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (010468- ) Guide, Sqge, Side 1
A 3 1045487 (010468- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (010468- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216950 (010468- ) Holder WiIdt, blade, Rh 1
A 6 1213211 (000000- ) Blade, Sqge, Side, Linatex 1
7 1213093 (000000- ) Bracket WIdt, Pivot, Sqge 1
8 51538 (000000- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (000000- ) Pin, Cotter, .156 X 1.25 1
v 9020243 (000000- ) Arm Kit, Sqge, Front, Rh, Afmkt 1
A 10 1213061 (000000- ) Arm WIdt, Front, Rh 1
A 11 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 12 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 13 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38l 1
A 18 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (000000- ) Clevis, 0.31d X 0.75I 1
23 386391 (000000- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
v 9020244 (000000- ) Arm Kit, Sqge, Rear, Rh, Afmkt 1
A 25 1213060 (000000- ) Arm WIdt, Rear, Rh 1
A 26 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38l 2
A 27 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 28 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 29 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 30 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 31 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 32 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 33 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 34 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 35 10120 (000000- ) Clevis, 0.31d X 0.75I 1
36 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
37 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
38 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
40 1213266 (000000- ) Blade, Sqge, Side, Urethane (Option) 1
40 1213267 (000000- ) Blade, Sqge, Side, Rubber (Option) 1
41 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
42 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
43 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
44 1213007 (000000- ) Arm WiIdt, Rh 1
45 1210430 (000000-010467 ) Retainer WIdt, Side Sqge, With Latch (Repl by 9013756) 1
46 1213229 (000000-010467 ) Holder WIdt, Blade, Rh (Repl by 9013756) 1
47 1243007 (000000- ) Gasket, Cushion, Side Squeegee Door 1

T17 9020166 (12-2019) 2-41



STANDARD PARTS

Fig. 20 - Scrub Head Side Squeegee Group, Left Hand

T17 9020166 (12-2019)

2-42



STANDARD PARTS

356434-T17
Fig. 20 - Scrub Head Side Squeegee Group, Left Hand

Ref. Part No. Serial Number Description Qty.
v 9013757 (010468- ) Squeegee Kit, Side, Lh 1
A 1 1216949 (010468- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (010468- ) Guide, Sqge, Side 1
A 3 1045487 (010468- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (010468- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216951 (010468- ) Holder WiIdt, Blade, Lh 1
A 6 1213211 (000000- ) Blade, Sqge, Side, Linatex 1
7 1213093 (000000- ) Bracket WIdt, Pivot, Sqge 1
8 51538 (000000- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (000000- ) Pin, Cotter, .156 X 1.25 1
v 9013046 (000000- ) Arm Kit, Sqge, Front, Lh, Afmkt 1
A 10 1213244 (000000- ) Arm WIdt, Front, Lh 2
A 11 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 1
A 12 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 13 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38l 1
A 18 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (000000- ) Clevis, 0.31d X 0.75I 1
23 386391 (000000- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
27 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 9013047 (000000- ) Arm Kit, Sqge, Rear, Lh, Afmkt 1
A 28 1213243 (000000- ) Arm WIdt, Rear, Lh 1
A 29 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 30 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 31 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 32 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 33 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 34 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 35 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 36 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 37 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 38 10120 (000000- ) Clevis, 0.31d X 0.75I 1
39 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
40 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
41 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
42 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
43 1213266 (000000- ) Blade, Sqge, Side, Urethane (Option) 1
43 1213267 (000000- ) Blade, Sqge, Side, Rubber (Option) 1
44 1213228 (000000- ) Arm WIdt, Lh 1
45 1210430 (000000-010467 ) Retainer WIdt, Side Sqge, With Latch (Repl by 9013757) 1
46 1213234 (000000-010467 ) Holder WIdt, Blade, Lh (Repl by 9013757) 1
47 1243007 (000000- ) Gasket, Cushion, Side Squeegee Door 1

T17 9020166 (12-2019) 2-43



STANDARD PARTS

Fig. 21 - Solution Tank Group

T17 9020166 (5-2014)

2-44



STANDARD PARTS

Fig. 21 - Solution Tank Group

356424

Ref. Part No. Serial Number Description Qty.
1 9020210 (000000- ) Tank, Soltn, Afmkt [T17] 1
2 9020241 (000000- ) Cover Assy, Tank, Sol, Afmkt [T17] 1
2 9020284 (000000- ) Cover Assy, Tank, Sol, Tj Afmkt [T17] (Japan Only) 1
3 1066431 (000000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
4 1060673 (000000- ) Bar, Rnd, Plastic, 0.31D 08.5L 1
5 386324 (000000- ) Handle 1
6 1206948 (000000- ) Bracket, Pawl, Handle 1
7 1212298 (000000- ) Tube Assy, 34.2I 1
8 1062651 (000000- ) Sensor, Press, 3 Psi, 8-30vdc 1
9 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

10 1204114 (000000-010999 ) Bracket, Mtg, Tank, Soltn, Rh 1
10 1218383 (011000- ) Bracket, Mtg, Tank, Soltn, Rh 1
11 1206060 (000000- ) Bracket, Mtg, Tank, Soltn, Front 1
12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 14
13 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
14 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 6
15 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
16 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
17 1207229 (000000- ) Plate WIdt, Mesh 1
18 1207272 (000000- ) Mesh Assy, Cloth [T17] 1
19 1069311 (000000- ) Screw, Pan, Phl, M8 X 1.25 X 16, Blk 4
20 1045487 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5
T17 9020166 (4-2016) 2-45




STANDARD PARTS

Fig. 22 - Solution Supply Group

e\ I
(Bog gk
~N\

5

7

N\ 4 //< |

00\

D0
| N

/\Ill/
\

X\
V-/.,- O

FRONT

T17 9020166 (12-2016)

2-46



STANDARD PARTS

Fig. 22 - Solution Supply Group

356425

Ref. Part No. Serial Number Description Qty.
1 18595 (000000- ) Fitting, Plstc, E90, Bm16/Pm12 1
2 1214093 (000000- ) Hose, Afmkt, Pvc, Wir, 1.00ld, 01Ft, Cir 1
v 3 1205428 (000000- ) Filter, Screen, 080 Mesh, In-Line 1
A 9018853 (000000- ) Filter Element, Water [M/T17] 1
4 1212887 (000000- ) Fitting, Plstc, E90, Bm16/Pm16 2
5 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
6 1207518 (000000- ) Bracket, Mtg, Filter Hsg 1
7 11531 (000000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1208486 (000000- ) Manifold, Solution Delivery, Main 1
10 1221161 (000000- ) Tie, Cable, Nyl, Push Mount, 76Mm Max D 1
11 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
12 630146 (000000- ) Fitting, Plug, Pm06, Hdpe 3
T17 9020166 (3-2019) 2-47




STANDARD PARTS

Fig. 23 - Recovery Tank Group

2-48 T17 9020166 (12-2016)



STANDARD PARTS

Fig. 23 - Recovery Tank Group

356426

Ref. Part No. Serial Number Description Qty.
1 9020211 (000000- ) Tank, Rec, Afmkt [T17] 1
2 9020212 (000000- ) Cover Assy, Rec Tank, Afmkt [T17] 1
2 9020286 (000000- ) Cover Assy, Rec Tank, Tj Afmkt [T17] (Japan Only) 1
3 1066434 (000000- ) Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap] 1
4 1207887 (000000- ) Screen, Safety, Vac Fan 1
5 1026014 (000000- ) Screen, Vacuum 1
6 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
7 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
8 1206119 (000000- ) Tray, Debris, Tank 1
9 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 2

10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
11 1206961 (000000- ) Bracket, Mtg, Cover, Recvy Tank 2
12 1207130 (000000- ) Bracket, Retain, Hinge, Cover 2
13 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2
14 08713 (000000- ) Nut, Hex, lock, m8 X 1.25, ml, Ss 2
15 1057214 (000000- ) Plate, Arm, Prop 1
16 360460 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Oil 1
17 230735 (000000- ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 19
19 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
20 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
21 385685 (000000- ) Sensor, Level, Liq, 14vdc O1a .62-11 1
22 1019285 (000000- ) Bracket, Protector, Float Switch 1
23 1205049 (000000- ) Bracket, Mtg, Tank, Recvy, Lh 1
24 1205797 (000000- ) Bracket, Mtg, Tank, Recvy, Rh 1
25 1207209 (000000- ) Bracket, Sppt, Hose, Drain 1
26 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
27 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
28 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
29 379829 (000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
30 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
31 1213110 (000000- ) Label, Hole, Cover, Recvy Tank 1
T17 9020166 (12-2016) 2-49




STANDARD PARTS

Fig. 24 - Tank Drains Group

Recovey
Tank

Solution
Tank

2-50 T17 9020166 (12-2015)



STANDARD PARTS

Fig. 24 - Tank Drains Group

356427

Ref. Part No. Serial Number Description Qty.
v 1 1206099 (000000-012999 ) Hose Assy, Drain, 3.0 1d 64 L 1
A 2 1214337 (000000-012999 ) Cuff Assy, Outer, Drain Hose 1
v 1 1239902 (013000- ) Hose Assy, Drain, 3.01d 65 L 1
A 2 1214337 (013000- ) Cuff Assy, Outer, Drain Hose 1
v 3 1206370 (000000- ) Hose Assy, Drain, 3.01d 35 L 1
A 4 1214337 (000000- ) Cuff Assy, Outer, Drain Hose 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1207562 (000000- ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1201434 (000000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 2
10 1209684 (000000- ) Bracket, Mtg, Hose 2
T17 9020166 (3-2019) 2-51




STANDARD PARTS

Fig. 25 - Vacuum Fans and Rear Side Door Group

2-52 T17 9020166 (12-2019)



STANDARD PARTS

356428 - T17
Fig. 25 - Vacuum Fans and Rear Side Door Group

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (000000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 2
A 1206774 (000000- ) Brush Kit, Motor, Fan 1
2 1201267 (000000- ) Assy, Seal, Mtg, Vacfan 2
3 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
4 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 10
5 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 10
6 1203848 (000000- ) Muffler, Vacfan, 11.0 L 2
7 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
8 1066431 (000000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
9 1214173 (000000- ) Seal, Door, Vac Fan, Rbr 2
10 1214174 (000000- ) Retainer, Seal, Door, Vac Fan 2
11 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 8
12 9020218 (000000-012999 ) Cover, Side, Lh, Afmkt [T17] 1
12 9018977 (013000- ) Cover, Side, Lh, Afmkt [T/M17] 1
13 1205801 (000000- ) Hinge, Widt, Lh 1
14 1205811 (000000- ) Hinge Widt, [T12] 2
15 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 11
16 32492 (000000- ) Washer, Flat, 0.38, Std 11
17 398806 (000000- ) Latch 1
18 1208748 (000000- ) Plate, Latch [T17] 1
19 1207039 (000000- ) Bracket, Bumper 2
20 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
21 19312 (000000- ) Nut, Hex, Std, .25-20 4
22 1207341 (000000- ) Bracket, Latch, Lh Panel [T17] 1
23 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
24 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 1
25 1052126 (000000- ) Inductor, 12.7mmid [156 Imp at 25Mhz] 2

(Europe, Australia, Canada Only)

T17 9020166 (4-2020) 2-53



STANDARD PARTS

Fig. 26 - Rear Squeegee Lift Group

2.54 T17 9020166 (5-2014)



STANDARD PARTS

s
o
b

Part No.
1207903
01686
09770
1208274
391434
01684
08712
1205553
9 25735
10 1018276
11 08179
12 223054
13 51103
14 71274
15 08175
16 1207739
17 77488
18 08178
19 1207466
20 04843
21 1208247
22 01686
23 1014563
24 08714
25 14529
26 1206872
27 17461
28 1207757
29 06415
30 08708

o~NO O~ WN =

Fig. 26 - Rear Squeegee Lift Group

Serial Number

— e e e v N v e e e e e e e e N e S S N S S N N S S

Description

Bracket WIdt, Sqge Lift, Frame
Washer, Flat, 0.44b 1.00d .08, Ss
Screw, Hex, M10 X 1.50 X 25, NI, Ss
Guide, Cable, Sqge Lift

Screw, Hex, M6 X 1.00 X 80, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Lift Widt, Sqge, Pulley

Bushing, FIng, 0.63b 0.75d 0.38|

Pin, Clevis, 0.62d X 2.911

Pin, Cotter, .094 X 1.00

Drum, Cable, Lift

Pin, Clevis, 0.50d X 2.62I

Pin, Clevis, 0.31d X 2.62I

Pin, Cotter, .125 X 1.25

Cable, Ss .12d 22.6l .2clevis / .2clevis
Pin, Clevis, 0.19d X 0.63I

Pin, Cotter, .062 X 0.75

Lever WIdt, Sqge Lift, Pulley
Bushing, FIng, 0.63b 0.72d 0.25I
Bushing,Sleeve,FIng0.40b 0.625d 1.62I,Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Screw, Hex, M10 X 1.50 X 70, Ss
Actuator, 36v, 2.36in Stroke

Pin, Clevis, 0.37d X 1.75I

Shield, Bumper, Sqge Cplg

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9
Nut, Hex, Lock, M6 X 1.00, NI

356429

Q
<

A BRAMNON -2 2 AN =2 =2 NN DPDODDNNDN2ADN—-AEA A2 a0~ N2 2NN =2 DDA

T17 9020166 (5-2014)

2-55




STANDARD PARTS

Fig. 27 - Rear Squeegee Linkage Group

T17 9020166 (12-2016)

2-56



STANDARD PARTS

356430
Fig. 27 - Rear Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1206821 (000000- ) Coupling Widt, Sqge, Front 1
v 9020233 (000000- ) Caster, Assy, Sq, Rear, Afmkt [T17] 2
A 2 1208155 (000000- ) Knob, Adj, Caster 1
A 3 07450 (000000- ) Washer, Thrust, 0.66b 1.25d 0.06w 1
A 4 1208153 (000000- ) Pivot WIdt, Caster, Sqge 1
A 5 9014285 (000000- ) Caster Kit, Rear Squeegee, Am 1
A 6 79217 (000000- ) Washer, Wavy, 1.20b 1.54d .13 1
A 7 1208156 (000000- ) Knob, Caster 1
8 77272 (000000- ) Washer, Flat, 0.60b 1.31d .10, Ss 2
9 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
10 363087 (000000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
11 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 2
12 386847 (000000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
13 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 7
14 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 5
15 1031413 (000000- ) Spring, Extn, 1.680d 0.20wir 07.5I 2
v 9020232 (000000- ) Link Kit, Sq, Rear, 1 Link, Afmkt [T17] 4
A 16 1209712 (000000- ) Rod, Hex, M10, 09.50I, St 1
A 17 05686 (000000- ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 1
A 18 05685 (000000- ) Rod-End, M10 X 1.5lh Fem M10 X 1.5stud 1
A 19 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 1
A 20 09775 (000000- ) Nut, Hex, Std, M10-1.5, Ss 1
A 21 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
A 22 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
23 1206844 (000000- ) Coupling WIdt, Sqge, Rear 1
24 1206865 (000000- ) Knob, Star, 3.21d 5ear 4.45| M10x1.5 1
25 15331 (000000- ) Washer, Flat, 0.62, Sae 1
26 1210022 (000000- ) Washer, 1.02 Od, .62 Id, Urethane 2
27 1054945 (000000- ) Knob, Star, 3.21d 5ear M10 1
28 1207034 (000000- ) Pin, Clevis, 0.75d X 2.00l, M10 Hole 1
29 08236 (000000- ) Pin, Cotter, .156 X 1.25 1

T17 9020166 (12-2016) 2-57



STANDARD PARTS

Fig. 28 - Rear Squeegee Group

29

\H\/@\/ 8
e a2

.<@% ) \
o2

3\ 7=

9.4 ‘\

/

FRONT

T17 9020166 (5-2014)

2-58




STANDARD PARTS

Fig. 28 - Rear Squeegee Group

356432

Ref. Part No. Serial Number Description Qty.
v 9020070 (000000- ) Squeegee Kit, Ci [T17] 1
A 1 1213530 (000000- ) Squeegee Frame Assy 1
A 2 1206251 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
A 3 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 4 1212782 (000000- ) Spring, Cmpr, 0.980d .14wir 02.00I, Ss 2
A 5 1208629 (000000- ) Ring, Mtg, Sqge, .38l 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0 [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 8 1052532 (000000- ) Grip, Lock 2
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 11 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
A 12 1209122 (000000- ) Strap Widt 1
A 13 1206530 (000000- ) Pin, 0.43d 2.75I [303ss] 2
A 14 1209121 (000000- ) Arm Widt 1
A 15 1209120 (000000- ) Bracket Widt 1
A 16 51813 (000000- ) Pin, Clevis, 0.37d X 2.12| 1
A 17 1208858 (000000- ) Cover, Handle 1
A 18 1207103 (000000- ) Clamp WIdt, Rear 1
A 19 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 20 1208906 (000000- ) Cam, Rear 1
21 1208730 (000000- ) Cuff, Adapter, 2.75 X 3.00, Pvc 1
22 1207608 (000000- ) Gasket, Ure, .16, 3.23id 3.630d 1
23 1207661 (000000- ) Hose Assy, Rear Squeegee 1
24 1209444 (000000- ) Fastener, 11.00l [Hook & Loop] 1
25 1045525 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 1
26 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
27 1213539 (000000- ) Hose Trap Assy 1
28 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
28 1208356 (000000- ) Blade, Front Squeegee 56.6l (Urethane) 1
28 1208358 (000000- ) Blade, Front Squeegee 56.61 (Gum) 1
29 1207087 (000000- ) Blade, Rear Squeegee 60.6I (Linatex) 1
29 1208357 (000000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
29 1208359 (000000- ) Blade, Rear Squeegee 60.61 (Gum) 1
T17 9020166 (6-2015) 2-59




STANDARD PARTS

Fig. 29 - Right Hand Door and Battery Cover Group

2-60 T17 9020166 (3-2019)



STANDARD PARTS

356433

Fig. 29 - Right Hand Door and Battery Cover Group

Ref. Part No. Serial Number Description Qty.
1 9020213 (000000-012999 ) Cover, Battery, Top, Afmkt [T17] 1
19020290 (000000-012999 ) Cover Assy, Battery, Tj [T17] (Japan Only) 1
1 9018978 (013000- ) Cover, Assy, Battery [T17/M17] 1
2 9020214 (000000-012999 ) Cover, Side Rh, Afmkt [T17] 1
2 9018975 (013000- ) Cover, Side Rh, Afmkt [T/M17] 1
3 398806 (000000- ) Latch 2
4 1208748 (000000- ) Plate, Latch [T17] 1
5 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
6 1209190 (000000- ) Plate, Prop Rod, [T17] 1
7 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 32490 (000000- ) Washer, Flat, 0.25, Std 3
9 1207362 (000000- ) Hinge WIdt, Cover, Battery [T17] 1

10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 1207145 (000000- ) Rod Widt, Seat, Battery Cover [T17] 1
12 09570 (000000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
13 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
14 1207131 (000000- ) Bracket, Latch [T17] 1
15 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 1066429 (000000- ) Seal, Afmkt, Bulb, Dual, 011t [F/.30gap] 1
19 1207946 (000000- ) Hinge WiIdt, Rh [T17] 1
20 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3

21 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 7

22 1205811 (000000- ) Hinge Widt, [T12] 2

23 1210971 (000000- ) Cord, Battery Cover [T17] 2

24 39239 (000000- ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4

25 140324 (000000- ) Clamp, Cable, Nyl, 0.31d, Blk 4

T17 9020166 (4-2020) 2-61



STANDARD PARTS

Fig. 30 - Electrical Box Group

Main Scrub/
Solution Delivery
Module

Combo Module
7 (Water Pickup)

by
<

D

%]
d
2
AP
L

[

‘,:‘. ’ff N

o \ R ‘
I \

2-62 T17 9020166 (3-2019)



STANDARD PARTS

s
1)
b

Part No.
1214566
1214550
1020341
1017218
9020228
1210399
9015002
1210399
9020594
1210399
9020229
1210399
9 06926

10 1202860
11 1046404
12 1208412
13 1210970
14 1064184
15 06919

16 1034731
17 1213059
18 1058340
19 33807

20 1202868
21 763114

22 1060276
23 1210467
24 1209041

O~NO OO OO OO WN =

| SRR RN RN RN

Fig. 30 - Electrical Box Group

Serial Number

000000-010999
000000-010999
011000-013999
011000-013999

( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
(000000- )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )

Description

Panel WIdt, Enclosure, Electrical

Cover WiIdt, Enclosure, Electrical

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Washer, Flat, 0.32B 1.00D .12, Ss
Circuit Board Kit, Scrub, Afmkt [T17]
Stand-Off, Circuitboard [0.25"]
Circuitboard Kit, Scrub, Afmkt [T17/M17]
Stand-Off, Circuitboard [0.25"]
Circuitboard Kit, Scrub, Afmkt [T17/M17]
Stand-Off, Circuitboard [0.25"]

Circuit Board Kit, Water, Afmkt [t17]
Stand-Off, Circuitboard [0.25"]

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Molding, Afmkt, Trim, Pvc, .18 .31, 02Ft
Label, Circuit Breaker

Circuitbreaker, 60.0a, Resetable
Circuitbreaker, 02.5a, Resetable

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Plug, Circuit Breaker [Carling, 50/60a]
Plug, Hole, Rnd, 0.63h 0.11, Blk

Plug, Hole, Rnd, 0.44H .03-.12, Blk Ny
Clip, Tie, 0.25d, Plstc

Tie, Cable, 11.3l, 2.75d Max

Inductor, 36.2mml,Rnd [Ferrite 1-300hz] (Australia Only)
Panel WIidt, Enclosure, Electrical

Cover, Enclosure, Electrical

356431

Qty.

o e B G~ SIS NGO, S G N NG NGO N N O N S g

T17 9020166 (12-2019)

2-63




STANDARD PARTS

Fig. 31 - Electrical Box Wires Group

\ S N
( oS §\/

\\‘ 4
\b\-l J

g

2-64 T17 9020166 (3-2019)



STANDARD PARTS

356872

Fig. 31 - Electrical Box Wires Group

Ref. Part No. Serial Number Description Qty.
1 09570 (000000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 1
v 2 1072981 (000000- ) Cable, Battery, 1/0ga [M8 Ring/M6 Ring] 1
A 3 01726 (000000- ) Connector, 350A, Gray 1
4 1206431 (000000- ) Bracket, Mtg, Contactor 1
5 32483 (000000- ) Washer, Flat, 0.25, Sae 13
6 19314 (000000- ) Screw, Hex, .25-20 X 0.38, G5 4
7 76062 (000000- ) Stand-Off, Wir, 0.25, Insulator, Panel 4
8 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 4
9 19312 (000000- ) Nut, Hex, Std, .25-20 10
10 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
11 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
12 1202864 (000000- ) Nut, Hex, Std, M5 X 0.80, Brs 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1061910 (000000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 386807 (000000- ) Fuse, 150a, 0.88 2.4l [Slo-Blo] 1
16 86379 (000000- ) Fuse, 100a, 0.88 2.4l, 125volt 1
17 07515 (000000- ) Washer, Lock, Int, 0.25, Ss 6
18 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
19 1072979 (000000- ) Cable, 04ga 6.91 Blk [M6 Ring/M6 Ring] 1
20 1072978 (000000- ) Cable, 04ga 9.8l Blu [M5 Ring/M6 Ring] 1
21 07514 (000000- ) Washer, Lock, Int, 10, Ss 2
22 1208691 (000000- ) Busbar, 200a 1
23 1061918 (000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
24 1074713 (000000- ) Cable Assy, 02ga, Power [T18, 2 Cond.] 1
25 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
26 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3

T17 9020166 (3-2019) 2-65



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

2

OPT. POWER §
SYSTEM
STEERING <"
CABLE: BATT. TO MACHINE:
i h AC PROPEL MOTOR
5 o
: ‘i g i
- SIS g
o
! e j
: H
2 HIRE
) B £ g By g_.g F
. é g 8. Bl
g _s ,.! “! 'i E J/J/J,J, ;5 §‘5 g
LRI e EeIe A e =
X R i B
Aftermarket Pumps g E - 5 i
E. INTERNAL TO AC PROPEL MOTOR& ? om0
S 2 g g #1206485. (INCLUDES ENCODER,| & g i CAN:/YEL
e 1] TEMP SENDER AND BRAKE SOL.) CO0 A g CAN-/GRN
g = % 9 3 ° Y N B2/BRN N e 07% T
§ m.mYEL §§ ﬁ%
g g T, #
o | e
BllE e ¢ §add s e s b g§§§§§§
D = PROPEL MOTOR CONTROL N EE R w . 7
L LT T
= 2 BA - :
e o 3 9 3
== ) I 2 % " g 3 B
gl o : ; ; :
s 5 d g
i SRR TRyt
S A A Gl P
EEE S £
°© |§iis I g-* Bl &5
F% E <g
I LE !
Yy e
Pgd
8 222
2ok
P M=B
L~ 6/BLU I 22/RED-TAN 22/RED-TAN
AUX1 CONTACTOR
L e/ = 5
A
1/RED C;;: N svom;[-;é 4/E_Erlﬁ_woj/
> WAV 15
-E@ 2-SAREAR KEY_SWITCH
y - 4361076
B 55
M1B e
3
I 2/RED-TAN | *
CABLE: BATT. TO MACHINE: MAIN CONTACTOR
COIL = SECTION 6D
4 5 6 7

356516 - 1074089

2-66

T17 9020166 (4-2017)



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

SCRUB

USER INTERFACE

MODULE

MODULE

0 W W a) o o <
o
m 1#L01# SSINUVH HOLON 8NHOS o0
& LsEvozI T
c vee —eao
+ 3
m_m 8 3INAON_8NYIS 9SEYOZI# 4S10 -
VEO/EET
ﬂ Z2-0aon
LTONe -
% SSINHVH NIVN 40 Lbvdl for-er Na@/2ET £
SNIONNGD ILLVIS Jrsy - - i -
o m
h al _ €1 ] ™
i ) T wEun
T 3 M
ETUNW [ virun -
ki =TTy 7 Biad HIN 6NHIS LHOTY
rEwr [r-10r - ps
AT e —x] 20
= NgO/5ZT £
T A = e
e VEO7EE |
AT 1er = ™
SLHOIT HOLYOIONI errn ko - .
NVID 1045 404 ] 1o /€02
11-8 NOILOZS 335 TN 55w WL/002 = vun
. I Trwen —_—
T anwos 10ds oNO1 o o[ THR/B0Z T o-uin
YR7ET 4 ) /3 o . " -
<. T e AWD/82
xezel T N ENHOS 10dS Eo:mm S F— "oasan -umn
e i (8Ne0S 1045 31BVNG = i - . nn_xom o>
- 100NT LV "OND ) und/
] Q3T10d5™10HS # 3
anoEo Lol —— T X008 1203
TAM-YR/ETT =
s XXXKXXX# E10F iy NVI1O 10dS ONOT
i [ NE9/SZ 7 n
(1-4"No110# 339
*SS3Hd 05 ey - 9-NS OL VNEELNI
7 g UNA/LE T bl
5 g T/ = Qv% V5o )
S-#S AN NVITO L0dS/eNd 130 o G
<
L AL e NG/ 12 VY ) D Ta TAR/eT $ 3
=" 1RV =
_— 1k
bl 2 W1/70Z NOH R N TAN/6T [Sa
R 2] s 1-NeOH z gm
B 7T T\_\¢ P V50
NVO -NVO 3ATVA d1¥0 ON NIVR s
: G . Wa-VS'Z
e THR/6T TAR/6T Qg WIamz?
¢/ =i o
VOO,
= atel V5 TNl e
&34 1-3804 OL 1N
G078 XH0/8 XH0/8

37NCON 3JVAH3INT

I-0on
SS3NWVH 00d

T+ ¥Iva/038 T

CANs/YEL
CAN-/GRN
211/PNK
{ 1 o
; 5
3
[
L]
3

m € ¥ ¥IvVd/ 8 v
T T =

8/6GRY

(34VALH0S LIL1/M S62L021 =)
L£8(2121# *ASSY 30VIH3INI ¥3SN L1L

14

lo

12

11

1O

356516 - 1074089

2-67

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

OPTIONAL SIDE SWEEP

WATER PICK UP

MODULE

GROUND

MODULE

SEE SECTION Gl4

GROUND

NS d33NSs 30IS

oull
~&

V6 -MS

NvL/001

(d33Ms 30IS 378WN3 =

1NdNT NO ONNOY9

CEa

el neser = ._._}_:_ 10VHL3d
. oos1021e ¢, M w
TEA/ WD | = LHA769
. -
NES/-NVD = KI\B AS LINLT ON3UX3
<] Tams
e HV34-v02
| ol Ly QRVI-a3972 §
+NVD -NVD V-89
3NAON dNXJ1d Y3LVM
JIWS 301S:02H=dIMSTLI
£-00N
e —
o | LUNANI"3WVS
=3 OINNI"INE
ra 17135804
Iﬂ 071878
e ViIBITON
(T4 2/1 "0 =
(N3154S S3 *1d0) T . ANNT NO GNnodo ) e
yeer Qe v Nd/101 = :
z 8-MS i
. [oror
(TN 034 = il Nd/Tv
LNeNT NO ONNOHO )
rise 28 V3 VA
TTB/ET /201 L Ly T @L
e BA/WY
TENERTY% R v >
SR/ET SR/ET | o VHoZEY
- HOLVILOV NO/éN 3000y oy
TEA/NVO i e B Ndaszy LIRS uo<m._.mx
-NVD om =
NE9/-NVO 2 |l NI/ TY MS LINIT ON3LX3
=] 6k
e Hv34-v09
= b M 18705 50 NVL/O% _QRVT-a@z
1-80 2
<
I
+NVD -NVD 2
[id
D z
€l
H
O] [’ w (@) [1a] <

21

20

19

18

17

16

15

356516 - 1074089

T17 9020166 (4-2016)

2-68



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

OPTIONAL PRE SWEEP

OPTIONAL SIDE SWEEP

GROUND

MODULE

MODULE

SEE SECTION GIS

[G] ' w [a] (6] [1a] <
SSINMVH 35VA dIIMSINd L0
f SS3INHVH QV3H dE3MS34d ' L0
E) (G 1HOITOVAH LHOIY < ® 7 e/l Y <o ©
9-11 HOLIAS 14011 ok (\J
m QW W 3INAON d33MS3dd
(03N IOV 131 2 JTS 1S:02H=dTINSId (XXX NOILO3S 3351
11-AS 0L “VNM3LNI
S-aoN QIVIHOIT dIINSHd
A “
T End/Zi1 oo NI/
| s 6 01
5o 8/96 N NE9/S6
t€-031
w2 ~
[ re—
e e o N
| TR b e $81$901#
UYRVG'2
aL-a0
| T o e Ng9/56 NeB/6 QRVI-03873
SSINIVH QV3H dIFNSTd * L0
]| wmroe NG/ 6 ™ K-varie
som K- HIN TS L0 vg
[#1-or ag 1 z 6
- 81-HIN N
I
SOTVSLHOIT d3INSTud 12) HO4 FE A60/88 = K—rmores o
- \G
v e 7es——— HIN dIWSTd 1431
- o
RHO/I6
2z -t SETIW j J
_ - v w * Sl
a3ms - dn
T . B | T [ S A— Hin a3HS T00IN_ @ . val
2 |H_MH2 sm " INOLLONS FTBVN3 ve
- LNGNT NO ONNOHD )
HOLINS d33NS 3id el o =77 vz I\ and/z8 n
01-4IN vog [\
NV4 OVA
ST7ET SazET == ™ i K ¢©¢
LINIT LOvVHLI3Y
om *1OV NO/dn d3INS,
.
S ] C ] =
S =" T NG/ 18 K~naris T bl
NN a '8 NS LINIT ON3LX3
<o TEE
- WY34-V0S
i [T Wie se601214. " RVI-GZ P
2 N
[\V)
+NVO -NVO
3INAON d33MS 30IS °L1d0
SSIONH 4TINS 30IS *1d0 JT3NS 3015:02H-d3INSTd
¥-0ONW
] e B m
v [\\)
e [Tor
= OUNNI IS
1"Ind0 Mo
o] 18- 0"INdI0 B
NOILAD d33S 30IS
ey — HLIW 00§01 10N
o] e Wa-ve'z
A Qvr-awz P
VL-80
Zor| Mwiroe il e 5 m &
bl AH978L m Z
] v E1-HIN
vy -

vaw

:

356516 - 1074089

2-69

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

SIDE SCRUB
MODULE

ECHO MODULE

o | NSO
el o B NV1/05 NVL/0S
17V4 = 1Sd2-/+ 1Sd0Z @ SN3O “ON SS3d 4002 *AN10°0 *HOLIYNO
NI/Z5 A Py s
NI"SS34d
a.A T ~ NvL/08 o W3H-v5'2
al 1SV4/0HO3 i w
SR ) Ne8/25 5 NVL/0S vz QP Wwi-am/g
22-HIN 6-80
2z oo
24 035N LN [
T | T “r
W18/ 0 T O 90BN [
! INVA *¥a 301S 02H03
el T T\_l gy | Y80
L-AS
00 =3
ia/sh F—
R S a/9% T QP WI-Gau/d
8-80
SSENHVH B80S 3015 10 3IINCOA E8NYOS 3019
\e2L0214
9-aonW
30IS"0N T TAR/BET = [ )
3 Ms+
3 €TV
= T
E 1™
=] ACESTLON.
MTUIN
NMZUN
= COISITLON.
WETHIN
INGJO
] INITVIS
] ONI™3MS
*NS 440/N0 8IS 3aIS
4=
. 7 NEZ/2T1 T | T
s (BNE0s 301S TTBVAG = 3AVA 02H 301S :9- ]
o e INGNT NO ONNOHO ) i €Nd/I0T % z 2 EZI S
V21-MS .
L T Wm@v% v§'0
61-UIM
YTe/ET YTe/ET e i
el 2 B0
RELYEZ " [v3-vsz
o RELZTT QO Wiz §
NE&/-NVD B %o
ONO NVO
= UV34-VSE
V| el i VE0/E01 QO Wiz §
2€-80
D +NVD -NVO
3] D
z
(6] ' w [m] O 18]

35

34

33

32

31

30

29

356516 - 1074089

T17 9020166 (4-2016)

2-70



STANDARD PARTS

Fig. 32 - Electrical Schematic (000000-010999)

OPT. BACK UP
ALARM/LIGHT

OPT. SPRAY OPT. LIGHTS

OPT. TELEMETRY

WAND

MODULE

ECHO MODULE

o ' w [m)] (@] <
AVI3H 3SUIAY °LdO SSIVH VIV / LHOIT *LdO
LDY 1HO11 "1D
NGo/ST @ = /05 11-0ON
(@31 LHOIT dN XOVE *LHA
—K- (SVI93dS H0d) ATERESSY LHOI
@3sn 10N 30ISNI G3LVA0T
> Nvi/oe 8149014 €4 NOILO3S T35
m 92586E+ s YITIOMLINGD WOMJ DOAGE+
x> mer—=<1 D> 20mis W1/06 S =7/} /LT <1
. . 5 91-80
> (=}
E sl oﬁ m_
" " m
= =z Pomezer < v
3 32 &
3
ANOY4-VS*2
#1-80
8-L |b-€ /N0 NVN ¥ QV:
—
e ° /el ¢ L-9 e-2 Y3INZO/NO LHIITT NV
ol -
- HOLIAS 1HOIT
SS3NYVH LHOIT ONINYVM SHO *1d0 =*L7 ONIHSY -,
=*17 360415 1INOY4-VS'2 v
Ngo/S0
T/ 1HO17 360HLS/HSVd BHO < @%vlﬂouﬂ Y N MESC
€1-@ o4, INOYA-VS1
{3 socesnte oY ¥S"2 : N/ /59 QS —Tviarg |
YIR7ET /oL QP Teiveors  ENI/Z9 -
(031 1K 1IN LHOIY 2 e vy -0
(Rt , S1-hs
e (Q31) LHOITOV3H L1 in
SSINUVH d3NSTd 101 8L n1a/8L
YT7ET
dhNd TTZZON AVHdS 8815801+
> 1NOM4-VS1
& V0785 s ?
o1-a
pp 7 p———— Spp %) D
z-a S1-hS s
SSINUVH ALFNITIL *LdO
3INAON AHL3N3T3Y
T j\oz(ﬁ Cr had
7 T NG/ | 8-0OoN
g e
} e Rl=rs
+NVD -NvD =)™ v
YTQET YTa/ET @ - nd/ZL d/ZL [=27a]
: 19 NOILOS 3 E-3504 3NN m
10 NOILD3S 335 el HOIH INTHS N
o v THR-Ta/ET T VRS .
e
gk
S
SSINAVH 02H-03 *LdO
SSANVH ITNCON 0ZH-03 TVNHALNI *1d0
Y1a/VET = T I REIVIES
XXXXXXH
[ 111 0Hy3)
°_o e G G VEO/VE
*AS HSN4 0ZH-03
YI-NS bl NA/VAL
| Jo8.uods
L-0ON vws e

42

41

40

39

38

37

36

356516 - 1074089

2-71

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

PROPEL
SYSTEM

4

440 VWIS + 15014

NNO8S 03LYV0S]

OPT. POWER
STEERING

BATT. TO MACHINE

SSINHVH HOLIAS 1v3S
HOLIAS LV3S t¥-MS

IAR/6

—_—

NY9/5

SEL1I01# N.;MM HOLIAS dOLS-3

AH¥9/8

“SILYN0 01 ON9/d3MOd

1HM/66

MNd/19

X

a2

T
g
v
7

LH0d ONTNNVHOOHd

83# NO1103S 335

HOLOVINOD NIVA @ v
VIN

[ni
5 9
" <
i g
e g 2
N
STIH OL GNO/H3N0d o =
ﬂ-—ig
5ot maL MO
er N o
x "
m TAM/R 7 83 G
m — . L1L/L10: €21 -
m Y3ITIOYLNOD =3+E21 SILHND w
(QIR9* 174021 ELLEV# 3A3TTS ‘OLSKLOI# 1ASSY I[EVD "
Q n
< vE0/N " Ll =1
x o
%29 O 2V 1SNO11035 335 G
“SSINVH NV v/LHe 1T
—<] N VG WNOILLO tOL o
>—gereT |
2
PR R T %
DR A A
/2T
020 NOLLOSS 35
a AUTIN00 FWVHOSMY = K0T BT L i \ﬁ
VEN 1
Avo/81 LI g
and/LT 100 HOLOVINOD 1XNV

66/BLU

W.—m
o
¥
oz
[0
R &
Z
0
<
P 3
v v 3
m
AH9/8 dva sng
V0L c 1-3504 0L 1N
1-3504 z
I
8
N
z o
5 7
3

CABLEs

D

17
MAIN CONTACTOR
COIL = SECTION 6D

CABLE: BATT. TO MACHINE:

m
8
5
g z
g 8
o m
SE3NMVH ONIM33LS M0 °1d0 3
" N/ T 5
vecsin SNIMFILS ¥IMOd 2
e o S I@PI oo 8 T8
’
X wuew g
. 1SINANI NOLLVHBI VO <
. < 11V NOLLD3S 35 5 5
O0ASE+/Q3SN4/A3HOLINS
wion bl = T T-038 ! e g T-IAR e <— 6 m m .
01 VNGINT -VoE '3SNd NIT-NI
HYOSN3S 3N0HOL AYIINETAL 0L
YH/ET yara | = (2] NSy [ S
3INCON ONITY33LS HIMOJ S1-89
6 TAR/BL TAR-a/ET—E!
LED NOILO3S 335 LE4 NO11I3S 335
HOIH INNHS MO INNHS
_ Tiwondor v J0A o
NS RUEEL | ) ks il |
/e — 1 I
S3TBYD AYLIINGTEL IVNOI LD
o [’ w a (@) 18]

5

356516 - 1074089

T17 9020166 (12-2016)

2-72



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

SCRUB

USER INTERFACE

MODULE

MODULE

CAN+/YEL

CAN+/YEL
CAN-/GRN

1# divd/034

X578 2
MOSNIS $INT
HOSN3S FULLONHL
-
€0 NOILOSS 3B Auor8 = v
s Py L] e *
%) L) | T
Wv.j s
100 @R

8/GRY

[ w o (&) [1a] <
o
Q )
]
o 5 SSIUVH NIVA JO LaNd
m ﬂ ENIGNNGHE D1LNLS <+
u © -
ﬁ NG0/501
T3NVd H3NY3HE LINOHID LNOMA
NY9/S0 /50 l@
+
dVHIS *OND SISSVHO 2 v S-uln
HIN QIS LHEIY
w750 Q)
T4 NV4 OVA m
-
SLHBIT HOLVIIONT
NWID 1045 804 ~
11-8 NOLLDS 35S : —_
suﬂwu. 80405 10dS ENOT ! P-dLN
el T _ Sy masee “ : HIN a5 1oy |
T s mﬁ hﬁ FE =
ezl v82L0214 T N9/
2t D (8N0S 1045 F1aVN3 = T 14 9 20 NOILO3S 335
o-Ms INGNT LV *ONO |
i +a Eu\nuﬁw_ﬁ
aNno¥9 L1910 ——— -
THR-ST/ETT IHA-Y18/ETT il
[ 73 T
a1-4'No119# =)
. W 05 8-AS 0L TVNM3INI
SaF VI 1035
THA-G/E1T N B und/ZE > -
Fy B = e o Vi0/e2 T @ 7 e P V80
S-MS dMNd VI L0dS/Nd 1130 o @
<
] - W/ T2 prov=m R N THVeT &3
| e 1RV mm
o (g WL/oZ v R TAVET P m e
— i i i 5 mm
0PN T THO78T 35vA d10 ON NIWN e P VS0
[ -~
WVR-VS"2.
bl v AT Ry WGz
[ =
e BV3H-VOOL A
=i e BL6ZLOT¢ TBVD N80 uva sng
=20 &304 1-3504 OL 1A
w e = o €978 xb9/8 K69/8 6978
Z| U
|
9 37INAOA 30V3IN] 970E 3@V0 VHIAVO
2 p= 971261 IV VHIWVO
w Y HOT00 *VENVO
SSINUVH d 1SHIBNN L¥vd VEBIVO dn YOva

10

356516 - 1074089

2-73

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

OPTIONAL SIDE SWEEP

WATER PICK UP

MODULE

GROUND

MODULE

SEE SECTION Gl4

GROUND

NS d33NSs 30IS

6BBLEE#

Eull
F .

V6 -MS

NvL/001

(d33Ms 30IS 378WN3 =

1NdNT NO ONNOY9

CEa

=

@

el neser = ._.—}—1_ 10VHL3d
. oostozte
TR T ] e B e THN/69
o - TEI_HW.I_LI‘E@._
N49/-NvD = K.I\B MS LIWLT ON3X3
<] Tams
e HV34-v02
| ol Ly QRVI-a3972 §
+NVD -NVD V-89
INAON dNXITd Y3ILVM
TS 301S:02H:dTINSTL
£-00N
e —
o | LUNANI"3WVS
=3 OINNI"INE
ra 17135804
Iﬂ 071878
e ViIBITON
(T3 271 *034 =
(N3154S S3 *1d0) TN . ANNT NO GNnodo ) e
yeer Qe v Nd/101 = :
z 8-MS i
. [oror
(Tng *03 = e /v
1NGNI NO ONNGHS )
e 28 NV oV
TTB/ET /201 L Ly T @L
e BA/WY
TEPEV R v >
SR/ET SR/ET | o VHoZEY
- HOLVNLOV NO/en 3005
T/ +NVD i e B Ndaszy T uo<m._.mx
~NVO 0TIW
NE9/-NVO 2 [ NI/ TY MS LINIT ON3LX3
=] Tans
e Hv34-v09
= b M 18705 50 NVL/O% _QRVT-a@z
1-80

+NVD -NVO

2/RED-TAN

o~

21

20

19

18

17

16

15

356516 - 1074089

T17 9020166 (4-2016)

2-74



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

OPTIONAL PRE SWEEP

OPTIONAL SIDE SWEEP

GROUND

MODULE

MODULE

SEE SECTION GIS

[G] ' w [a] (6] [1a] <
SSINMVH 35VA dIIMSINd L0
f SS3INHVH QV3H dE3MS34d ' L0
E) (@311 HOITOVAH LHOIY < ® 7 e/l Y <o ©
9-11 HOLIAS 14011 ok (\J
m QW W 3INAON d33MS3dd
(03N IOV 131 2 dTIS AIS:02H=dTINS]A (XXX NOILO3S 3351
11-AS 0L “VNM3LNI
S-aoN QIVIHOIT dIINSHd
A “
T End/Zi1 oo NI/
| s 6 01
bl 1V AN wrs
t€-031
w2 ~
[ re—
e e o N
| TR b e $81$901#
UYRVG'2
aL-a0
| T o e Ng9/56 NeB/6 QRVI-03873
SSINIVH QV3H dIFNSTd * L0
]| wmroe NG/ 6 ™ K-varie
som K- HIN TS L0 vg
[#1-or ag 1 z 6
- 81-HIN N
I
SOTVSLHOIT d3INSTud 12) HO4 ] = K—rmores o
- \G
v e 7es——— HIN dIWSTd 1431
- o
RHO/I6
z -t
_ S K
T 43NS an si-
-
T . B | T [ S A— Hin a3HS T00IN_ @ . val
2 |H_MH2 sm " INOLLONS FTBVN3 ve
HOLINS d33NS 3id ANeNENO ! el o =77 vz I\ and/z8 n
01-4IN vog [\
NV4 OVA
zow | K
FTR/ET /el =™ e mE/e8 VN ne7ee ¢©¢
LINIT LOvVHLI3Y
om *1OV NO/dn d3INS,
.
e TE ] C ] =
S =" T NG/ 18 K~naris T bl
NN a '8 NS LINIT ON3LX3
<o TEE
- WY34-V0S
i [T Wie se601214. " RVI-GZ P
2 N
[\V)
+NVO -NVO
3INAON d33MS 30IS °L1d0
SSINVH dIIMS 30IS 1d0 JT3NS 3015:02H-d3INSTd
¥-0ONW
] e B m
v [\\)
e [Tor
= OUNNI IS
1"Ind0 Mo
T | TR I [
NOILAD d33S 30IS
v | HLIW 00§01 10N
o] e =3 Wa-ve'z
A Qvr-awz P
VL-80
pa— M - B N
bl AH978L m Z
(o E1-HIN
™ (S1-9r . W
o !

356516 - 1074089

2-75

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

SIDE SCRUB
MODULE

ECHO MODULE

o | NSO
el o B NV1/05 NVL/0S
17V4 = 1Sd2-/+ 1Sd0Z @ SN3O “ON SS3d 4002 *AN10°0 *HOLIYNO
NI/Z5 A Py s
NI"SS34d
a.A T ~ NvL/08 o W3H-v5'2
al 1SV4/0HO3 i w
SR ) Ne8/25 5 NVL/0S vz QP Wwi-am/g
22-HIN 6-80
2z oo
24 035N LN [
T | T “r
W18/ 0 T O 90BN [
! INVA *¥a 301S 02H03
el T T\_l gy | Y80
L-AS
00 =3
ia/sh F—
R S a/9% T QP WI-Gau/d
8-80
SSENHVH B80S 3015 10 3IINCOA E8NYOS 3019
\e2L0214
9-aonW
30IS"0N T TAR/BET = [ )
3 Ms+
3 €TV
= T
E 1™
=] ACESTLON.
MTUIN
NMZUN
= COISITLON.
WETHIN
INGJO
] INITVIS
] ONI™3MS
*NS 440/N0 8IS 3aIS
4=
. 7 NEZ/2T1 T | T
s (BNE0s 301S TTBVAG = 3AVA 02H 301S :9- ]
o e INGNT NO ONNOHO ) i €Nd/I0T % z 2 EZI S
V21-MS .
L T Wm@v% v§'0
61-UIM
YTe/ET YTe/ET e i
el 2 B0
RELYEZ " [v3-vsz
o RELZTT QO Wiz §
NE&/-NVD B %o
ONO NVO
= UV34-VSE
V| el i VE0/E01 QO Wiz §
2€-80
D +NVD -NVO
3] D
z
(6] ' w [m] O 18]

35

34

33

32

31

30

29

356516 - 1074089

T17 9020166 (4-2016)

2-76



STANDARD PARTS

Fig. 33 - Electrical Schematic (011000-012999)

OPT. TELEMETRY

OPT. BACK UP
ALARM/LIGHT

OPT. LIGHTS

OPT. SPRAY

WAND

MODULE

ECHO MODULE

o ' w [m)] (@] <
AVI3H 393N LD SSIVH VIV / LHOIT *LdO
LDY 1HO11 "1dD
NGo/ST @ = /05 11-0ON
(@31 LHOIT dN XOVE *L1HA
—K-, (SVI93dS H0d) ATERESSY LHOI
@3sn 10N 30ISNI G3LVA0T
> Nvi/o6 8149014 €4 NOILO3S T35
m 92586E+ s YITIOMLINGD WOMJ DOAGE+
x> mer—=<1 D> 20mis WI/06 S =7/} /LT <1
. . 5 91-80
> =)
E sl oﬁ m_
" " m
= =z Fomezer < v
3 32 &
[l
.E._. 1HOITIIVL O w
ANOY4-VS*2
#1-80
8-L |b-€ /N0 NVN ¥ QV;
YET © ° /el /e t ¢ L-9 e-2z Y3INZO/NO LHIITT NV
HOLIAS 1HOIT
SS3NYVH LHOIT ONINYVM SHO *1d0 =*L7 ONIHSY -,
="17 360H1S INOY4-VS*2 v
b NEO/S0
ELCEE 1HO17 360HLS/HSVd OHO < @ s Y Nl o7 T
€1-@ o, INOYA-VS1
T®¢ +008501# N NS"2 : N/ /59 QO—Tria7g ]
YIR7ET /oL RS gy e i) s
(037 LHOIVH LHOIY e vy -2
Ry roomne S1-hs
e (@3 1HOITOVAH L4 Y e/sL
SSINUVH d3NSTd 101 8L n1a/8L
YT7ET ——KH
dNNd F1ZZON AVHdS U . 8814901+
sT° INOH4-VS1
V|.ﬂd§||ddﬂ|vuo
& 4+ T VHO/ES NS
o1-a
LA 7 e— Spp Y2
z-a S1-hS s
SSINGVH AMLFNITIL *LdD
3INAON AHL3N3T3Y
T j\oz(ﬁ 2l had
7 TN/ WD e | 8-0OoN
g™
} e R
+NVD -NvD =)™ v
YTQET ¥Ta/ET @ - nd/ZL d/ZL
g 19 NOILOS 3 E-3504 3NN m
HOIH INTHS -
10 NOILO3S 335 e T T -
N0 INPHS 8/E LHM/BL od
e
gE
B
SSINAVH 02H-03 *LdO
SSANVH ITNCON 0ZH-03 TVNHALNI *1d0
Y1a/VET = T I REIVIES
XXXXXXE
[ 111 0Hy3)
°_o e G G VEO/VE
*AS HSN4 0ZH-03
YI-NS bl NA/VAL
| Jo8.uods
L-0ON vws e

42

41

40

39

38

37

36

356516 - 1074089

2-77

T17 9020166 (4-2016)



STANDARD PARTS

Fig. 34 - Electrical Schematic (013000-013999)

PROPEL SYSTEM

OPT. POWER STEERING

CAN+/YEL
CAN-/GRN

€0 NOILJ3S 335
s>

[

Eo

PIN 15

4/YEL Tx
PIN 30 g,
KEY SWITCH

Y1a/ET

19578V NI RO

m
™ i 3
“SILHND OL ONO/MINOd f31GVD DI@/El  0®
L2 Bk SSINUVH HOLINS LV3S n %
H L W HOLIMS LV3S iv-MS =]
T JOOWAING
2l TAN/E © 0 2= v v m
-4 O
S TAN/R ok sy D N
E ST NU9/E o
Q -
5 2. HOLINS d015-3
) Ll s
rd R H T xd0/8 G078 — wva sna
m Y3TI0MINOD 3IPEZT SI1LUND w . c 1-35N4 OL INY
q 10148°1/402) 3AITE 1ASSY IWYD ﬁ SILHMO 01 ON9/H3M0d 3718V N =
o . 1-35n4 Z|
< veo/n g B s v ] |
. %508 * e wior € ¢ g
(ONNOMO o o w m
119 q@wvwst — e g2
o8
—3 g g < o ToreE | ™ z Mm o |
m m e 3 1404 ONIANVAHOOK . m M ST
N ¢ i B
SR R A 4 B T <« Z2
9 5 e 8 ou £8
TI/IT — 93¢ NOILO3S 335 N
(KTNO LIN 4041 *LV NIILOES 35 9/85
81l 3137<M00 308VHI3ML = NOT 03T1Nd. N d " ™
X"9/81T A
[E27)
VEN T
@ Aue/8l |
dnd/Lt 7100 HOLOVINOD 1XNV Z oz w 3 3
> 3 B : m
#nd/zT HOLIVINGD NIVA I e ©
YIN .m & o |0 |-
= n
=l w
E 3 N m
Egtllg @ 8
o W > >
<8 Pe
ofx =4
= ™ I . B g B Q 4
a0z &
240 JE| [ wome |48 p
B3s|l |8 T g
o wwmmeww _ _ _ _ _ZZH L ¥ owy
j SSINYVH ONI[YI3LS H3M0d °Ld0 hl s
| " RE/TH | g z
_ s @3sn LON $Z-HIN ONINIILS HINOY _ Y m £
s NN e R 7 R A - _ a2 b
(5]
v
_ g ' T-und i < HOLIES QW % i
_ T TSI/ gl ISUNCNT NOLLVERIND _ 2 §
) v
. w IERETY g 11V V0L 35 ol o z
M _ HOLOW oNIaE3Lq ' : e i OASE+/Q3SNY/GEHILIAS m. @_ I
S _ o A TEm T =038 ol o TR e — o | 9| © [ g
= HOSN3S 3n0HOL " _._.zoE.<om o °
o [ eEr ¥ia/-9 i i a3d/+8 P 1 g1
{L-— __________ _ _ _ _ _ SNOOWONWFASHMOd | £
m 8 2 THR-a/ET—¢! 8
LED NOILO3S 335 LE4 NOILI3S 335 o
_.._.._ HOIH INTHS A0 INTHS o
m _{_E_ NN zw —— A & m
S INHS AMLEETEL I - LNNHS | _ _ _ _
=1

356516 - 1074089

T17 9020166 (12-2019)

2-78



STANDARD PARTS

Fig. 34 - Electrical Schematic (013000-013999)

SCRUB MODULE

USER INTERFACE MODULE

3INAOA aNYJs

SSINYVH HOLON 8IS

w TER/VED E7e) =™
urae 260
g ygo oa VBE 10 =
o= e v VHO/EET L bt
I
Q weTw eT™
i mﬁm SSIVH NIVN 20 LiNd) o NGa/ZET =
o 3 " 0 ONIONN0L9 DILVIS WTTW 7 ING/TET 7| ™
) o
9 %bs Ngo/50T L NVI/OET ™
TI3NVd H3NM3dE LINJHID INOYd
FTUn (o AH9/802 T
rrwrw [ e | veun
T — N
JAVHS @ dVHLS *ON9 SISSVHO o NGB/502 T Souin
o0 e —{veo LN BNH0S LHOTY
ATomes _| N
: V4 VA - LHh/621 20 ®
T [ NGO/S2T e et
] e P - 5 o e
mw
Lo - VHO/EE =
| W rrwen b Nga/ZE ™
SLH91 HOLVOIQNI e e VHO/EOS G e
i NV1/002 7|V ¥-ulN
18 OIS 15 — HIN ene0S 131
o TAN/602 T
i anyos 10dS ONO /¢ L-1d R
e . _ T ., <&t —{ vao
———<_1 6l
s 6 o 2031 614 9 25 NOILO3S 335
/e T N S0S 10dS LHOKS (¢B-1d B P a0 GI8NL/0IOLINE
. L N Neosse NVITO 10dS ONOT
a0 (s 10ds 31evNa - :\\K|~_ e TFAW/8T
o-#s 1NN LV "ONG ) (11-4 NOILO3S 33S)
#S V3D L0dS 9-NS 0L TVNY3INI

QONNOY9 L1910/ E- ._n

SSINYVH d33MS LIN 0L

SA37 NVITO 10dS

D V5'0

b8
B85,
T T m o G
- = E n
= b=
o on Lo > I nas
S317aN3ssY 80d HINN HO 6102 B @878 THR/BT
HLIK SINIHOVN TV NO 031N03Y 3AVA d1ua ON NIV £-AS Z|
SSINNH HDLNDY b-1d WaH-VS'2 n
— bl 25 ) THR/BT P Wi-G3/2
BL62L0T# F1av0 sM18/ET NTa7ET |4 00 9-80
o
+NVD -NVO 1504 49 g Vo Ta/aT j
0 0 o B/ asniol
e ond/Lz
P ™ e W7z
(AINO £1L NO G3MIN03Y) - NAOQ/an Grei0S
3 Q1-1d
e wo i e XHo/82 —m <
Wu S e s XH9/82 " E¢ XH678
(SNOILOINNOD 30VA3INI LIN) w_ o 3
L1110 B0 4N q 4§ 3IINAON 30V 3LNT
EEE
R S > SSINUVH 00d
g v T+ uIva/a 2 i
v FUVMLAOS L1L/K
t : 1# Hiva/e o ASSY 3OVAUIINT 3SN L1L
&z
_ S0 BI1 61 +NVD -NVD +NVD -NVD . -

@78 P

<8/GRY

356516 - 1074089

2-79

T17 9020166 (12-2019)



STANDARD PARTS

Fig. 34 - Electrical Schematic (013000-013999)

vaw

W

e

L2 0

LN

row

o

GROUND
2
—

oy

EE

=20

2t

=l

o

= w

zaw

o

| /Z/
_ Ll
@ _ NS 33INS 301S
W _ . 4 WL/001 o] T
0 _ eeBLBES | (d33HS 301S TIBVNG -
w | ' ‘ 1NANI NO ONNOMO IINCON dIINS
ay VB-MS 301S °L1do
IU_ | J3INS 301S:0ZH=dIINST
Sm brzer YEZET i b
2= |
W _ TIA/+NVD o haid -A0oN
_.H _ N&5/-NVD ze | ™
o _ =] s
_ NVO -NVO
3INAON dNMO1d H3LYM
J3NS 301S:02H=dIINST
] uaas
ol OINGNI"3WVdS
T ] 171ES-90d.
]
Zar] wilelToe
(T4 2/1 "0 =
o 1NdNT NO ONNOHO )
Nd/101 war|
D £-00ON
X
ouw
—_l
i3
xro (TInJ "0 =
w= T L a3 INANI NO ONNOY9 )
_M WTaZET el 5 ° v Neia/201 G
= z L-MS
O—SmazET STaZeT =™
RV |
NEO/-NVD zar | ™
| T
A3 |
15} roabert]
2
&g
56 VD -NVD
w
o
w
w
o

_ A, LINIT LOVHLZY gyl |
[sTer - H @l_ _
*10V N0/ 30IS LHOTY o K _
oo *MS LINIT ON3LX3 _
& REIYT _
21-4IN ve-E _
SI@IE _
q
-
3NWA O34 TI14 0LV 55-AS
VH0/ES | yg'0
vEo/es VS0
w3-vs'2
53 VE07ES S T o
s-80
= TA/er
6-HIN
nnd mmJ:A VS-€
o XH678%
a3y 8
e
*NUVH *SS34d HOIH *1d0
= I
&3 W7
o-
A
24 NV4 OVA
S _ ﬁ@@t
i REIY 23
LMW
14 NV4 VA QHOUWV ver
T VHO/EY T g
LINIT LOVHL3Y 19-HIN
: H
o g ' *MS LINIT ON3LX3
uv3-vo9
= I6/0b 50 NVL/O% R Rvi-awzf
1-80

356516 - 1074089

T17 9020166 (12-2019)

2-80



STANDARD PARTS

Fig. 34 - Electrical Schematic (013000-013999)

GROUND
SEE SECTION G15

OPTIONAL PRE SWEEP
MODULE

OPTIONAL SIDE SWEEP
MODULE

SS3NHVH 3SVE d33MS3dd L0

SSINYVH QV3H d33MSIHd “Ld0

: —R—> =
1a/5L
“ a8 (@3 LH9IVAH LHOIY o 8L HOLINS 14011 M0 |
_ (030 IRITVH L1 Mﬁ 1 3INCON J3IMS3Yd (XXX NOILJ3S 335)
| JFMS 3015=02H=dIINSd 11-NS OL VNS3INI
_ @VIHOIT JIANSINd
“
il o AT o N NE9/56
_ oo | INGNE"INGS 6 ol
Ig!
| MR [ T1a/96 can Y NGO/56
n 2zl
_ soe] QUNNITIVE
_ e i |
_ T 17138-0d. 071ndIN0 fFier
WVA-VS'Z
| aL-0
| e o TE T Ng9/%6 Ne5/56 QRVI-a372]
| SSINUVH QV3H d3INSIUd *LdO
| | woron o e NG/ 16 = K~rarrs "
HIN FINSTHd IHOTH >
_ e RETVZT @ T._m\p\vm T @ 7
_ | T S-aon 81-HIN
L]
_ SOIV/SLHOIT dIIMSTU (2) ¥04 " Ado/ee g\ AHO/E8 Li-un
= Vg
/ MIN JI3NSTHd 1431
_ el e v IS Tes I
| = e v
v
| S1-HIN Vel
] - d HIN d3IS TIAAIN
| €7 ve0/E8 Ve 7 T
| oIRS (NOILLONN 378VN3 =
HOLINS d33WS 3ud N No @ k M TE End/Z8 V2N 8nd/z8
| 91-HIN v0Z
NV4 VA
_v_ /el STa7eT 7] o bl 7 K T uvvl_.
_ LINIT LOVHL
I
_ TE/AWVI ) T Ndves
_ NH6/-NVJ e | ™ T e ING/18
_ a3 B
- _ -~ ]
“I SSINNH dIINS F0IS *L1dO
JNAON d33MS 3d1S *1d0
_ J3INS 301S:02H=dIINSTd
| e
_ ] MNCANS
_ S-or
_ To | QUNNITIVES
_ e mindno. e
| e ¥-Qon J
_ NOLLD dZ3NS 30IS
e HLIN G30VO LON
| L el WR-VS'Z
_ QRXVI-aa72
v£-80
_ T | WoTee B
_ s
| ]
_ -

356516 - 1074089

2-81

T17 9020166 (12-2019)



ECHO MODULE

Fig. 34 - Electrical Schematic (013000-013999)

SIDE SCRUB
MODULE

STANDARD PARTS

_ _
_ _
_ _
_ _
“ s _| ||||||||||||| |_
_ N [ 5 _ 0] WIS
| 4Twd ISz /e 54 2 @ S0 *ON SS34d _ 4002 AN10°0 “UOLIQYVD
A 7. K _— _ Nga/25 > $.o NV1/05
| a.ALL|_ 3 NNd_LSV.4/0HO3 1Y) w m<w_o.<mo e
| El-hs T L N etiun NvL/0s ve 6-90 .
3INAON OZH-03 |||||||||||||II_
_ L-0ON _
| ] 00
_ €14 zowe o = _
, _
o 14 @3S0 ION o
R/Er ¢ | ' - o INVA *¥@ 301S 02HO3 _
| REIVZ) ar| g ;|§W|AT\_\¢V§ v5'0 “
_ Ng9/-NVD T | L-AS
_ = ! HVIH-vE'2
_ - e > Qo
T 1N il 8-80
F T e s w05 0 T T T T T T T T T T T T T T
| SSINUVH BN0S 30IS LD |
! _
_
| bl THR/BET o “
_ MO (e —g 2a40
_ e (e i . _
_ TISETVH e WN/LET = ™ _
_ T TTe/SeT = T™ _
_ STV OES NGO/SET EY ™ _
E=a 13607108 _
_ e N/ TTT v |
_ [re—— il NVL/OTT v
= _
_ 37NAON B8NYIS wn_»_\..m: N HHeor - _
= - veo 12-HIW
“ | w9~ 00N HSNWE Gnyds 301S o MIN @ns 3018 _
_
“ *NS 440/NO 8ndOS 30IS S I G _iuﬁ_“otﬁ _
I—H apv3as | Ny _
_ . z NGa/2 1T | T
_ .# - (enwos 3a1S TEVNG = —
_ ' ANGNT NO ONNOYO )
VZ1-NS
_ g 016
a1
| YT O /e joaae
" Ve T
BK/+NVD |
_ NGO/-NVD 7= | ™
_ il
_ 4“_02 1s0d +@ =3
_
Dm__llllllllll.,ﬁ.ﬁo |||||||||||||||||||||||||||||||||||||

356516 - 1074089

T17 9020166 (12-2019)

2-82



STANDARD PARTS

OPT. BACK UP ALARM/LIGHT

OPT. LIGHTS

OPT. SPRAY

WAND

Fig. 34 - Electrical Schematic (013000-013999)

OPT. TELEMETRY

MODULE

SS3NYYH 02H-03 *1d0

g o 3 €4 NOILO3S 335
8 3l E UITIOMINGO WOM4 OOASE®
L =<1 B, ~NGo/58 ErZA) <
azn
58 s m
¢ [ 1HOIT 380HLS/HSVS
" "o
z = _m.“ Y reser AA AMW Wv Nga/26 v
5 ga e *17 ONIHSV 4 z|
N
o
(@311 1HOITIIL O o
Iﬁﬂﬂl. v Sa/ET % oL
¥
I™ 'SSangvk 1HOIT ONINGVM OFD *1d0 17 oNIFSVd
*17 380ULS /—/
T e 149171 90HIS/HSYS 9D |m®| A J—
. T INGH4-VS1
I% d NG9/53 NHO/59 RO—ars |
Yia7ET v .
1037 1HOITQVAH LHOIY > s 11-80
nevel (03 1H9ITOVRH 1431 < ®_.: > ne/eL ¥
SSINMVH JIIMSH 0L AU >
By
© \_ HOLINS 31ZZON AVidS
/et dNNd AVHdS *SS34d HOIH *1dO e s | o
PV ENOI1035 3B 8
ome S5 HOIH *Ld0 dMNd TTZZON AVHdS QLS .|.._ s 8;8.“6_
z YET 2 T AT ¢©¢v|.m>\$ T O B AS T ; /T g P
g iy
£2-41N . o180
FT/ET Qo R0 SI-Ms D
z-a 9
7 TGO/ NV
JINAON AYLINT3L
+NVO -NVD
YWZET YH/ET WNa/IL wNd/LL
19 NOILO3S 33S m W 19 NOILO3S 335
A0 INPHS HOIH INNHS
el TAR-Ta/ET TR/BL 8L

DIRECT TO
BATTERY B+

SSANYVH 3INAON 0ZH-03 IVNYILNI °Ld0

Ya/V3ET

Iﬂl
*NS HSN14 02H-03

1HM/V36

v1-MS

—\

2-83

356516 - 1074089

T17 9020166 (12-2019)



STANDARD PARTS

Fig. 34 - Electrical Schematic (013000-013999)
OPT. HIGH PRESS. SPRAY

GROUND ® MAIN GND. STUD
SEE SECTION Gl14
o —>_NET: 13/BLK
T ZI4/YEL @% g
~N
. o E
g g 4
o E
By :
e §
w2252
FHIE g
: 8 g
g i g
> <3
g :
3 n
e
< -
ks 8
p=l
g 4 ¢
b § 8
i ! ! 1
@ i § i
Faa|™ E
oc
P3| X Q
5
H 5 i 2
ki 7 7
§ 3 B
o
+ g g
E ' 0
S % . g 3
I S b
S|
- "
B3
&
_[E §
'JA_I S
-
Ol
' 3
: v R
y 8 " ¢
3
=z
) :
x
2
b
m
SWITCHED B+ AT Ml: TO: ON/OFF SWITCH
SEE SECTION: A6 +36VDC = ON
SEE SECTION: C39
2 C>2/RED-TAN 64 — 64/YEL

356516 - 1074089

2.84 T17 9020166 (12-2019)



STANDARD PARTS

T17 9020166 (12-2019) 2-85



STANDARD PARTS

)

Fig. 35 - Electrical Schematic (014000-

USER [INTERFACE

MODULE

PROPEL
SYSTEM

400 ONIS = 150d 1|4
(ONNOH 03LVI0SIT

OPT. POWER

STEERING

(SNOILO3NNOD 3JVAH3INI LINI
L1L NO @3SN LON

IAINO TL NO G341N0O3)

By
o o z
e
58
4 m
_ 1 Bl Bl 4D -NVO VD -NVO _ W Z NSRS N s i) m
T
200vL0T4 SSINVH IS LIN 101 m
&3 <
¢
-
ssawi(HoLTAS LvaS T %
L HOLINS LV3S th-AS e
=i ekl = T T 2.2 v v W
© TR ul ®
S
E]
m NG/N 7" WV34-V0S1 / _.mm..“ﬁmﬂn
< _
< Va0 ul " z
I - g
429 ONV ¥2V iSNOILJ3S 336
'SSINVH NNV/LHIT g 8
<l MR s | S8
! : il
fi . m = 1m
3 m b A‘” : £
8va £8
UNd7LT
TATND LIN ¥04) *LV NOILI3S 335
81 3137dNOD 394vHO3Ed = 01 31 INd > h
@
ven N
Auo/81 - b ~
wd7ZT 100 HOLOVINGD IXV m w
T HDLOVINOD NIVA @
VIN - -
m S
283
ms m PR A A m
232 &
e= m =
H Z
m ¥3000N3 4
z i N .
ezLLIZ1e . SSINYYH ONIHI3LS H3M0d “LdO m
w NGO/ TN s z
_|n£|l P =T o> ONIYIILS ¥INO0d _ S &
R E—T>)s  0ENIN | @ ——maw = - muum B
N v TEd il o < tous o = E
S e D SIANI LV 2
e .sJ.me|1|A
T 7 T T SN LS m m
g Ew.n_ NI . T el T-IAR TRz < o J 3| [ w
B HOSNZS 3NOHOL nouvoe AFETBL oL 3
g SET e " ME a38/+8 S Vo 9=
° SN0 ONTHI3LS U3k0d si-@ e
o £
H 3
o on o "
E g

Yazer

356516 - 1074089

T17 9020166 (12-2019)

2-86



STANDARD PARTS

)

Fig. 35 - Electrical Schematic (014000-

SCRUB

USER [NTERFACE

MODULE

MODULE

13/BLK <m

SSINHVH NIVN 40 L¥vd)
ONIONI0HS O11V1S 37INAON B8NHOS
1349
92
g8 -
m & " NGO/50T No/goT O )
w . 24 NV4 VA
Ho dVHIS *ONO SISSVHO o
Ngo7g0T O it
T4 NV4 OVA
rrwrw
U
SLHOIT HOLVOIONI
NV3T0 L0dS 404 e e
11-@ N0I103S 335 o ° GNHOS 10dS ONO
e Ly < SR Ehd
ST/ET T =4, arover
T s ATETTWMH
NTZET T ..I.Eﬁs\i
ATTTW
« D« (@nws 1oes VNG -
9-#s INGNT LV *OND ) s
*HS NV 10dS
e
BYONOTIIIS 33 rw
HOLOM OVA AHQ °*LdO 0L
mGo_ €l No@ SG_ FTwen

440/N0 OVA AHO

ONNOYO VL1910

S-MS

HOSN3S*SS34d WYL '10S
LHM-XT8/ET T W« 3 K
s O e

378V0 ME/ET WIa/ET 2 | 150¢ 00
.@6 -NYO 180448 g BZ6ZLOT+ 318V +n1a/91
T Nd/12
P ™ i oNd/LZ
- NMOQ/dN ENHOS
0
S——— hahdl = A0/52 T é 7
B £-HIN
w T e /62 X578 ]
m m 3INAON 3OVAIINI
)
d o
w o o SSINHVH 00d
w v v Te WIVa/E r
- (I4VMLIOS LTL/N H
g B TF uva/ 8 i *ASSV ZOVAIEINI ¥3sn L1L
2+ 9IVa/IAR = |
2+ BIVa/ 8 I

o
260
s VEO/EET e
Gl NGO/ T = ™
Gd NG/ TET o
v NVL/0ET s
& Xu6/802 wen
& REIY T )
VN
= NH5/502 S-HIN
— e HLN GNHOS LHOIY
- L
3 TAN/BZT = ™
LRk
e 110 =
2 Ng9/52T £ bl
o TEAPE = ™
o
- VHO/EE =
o
- NGa/ZE w
o VHO/E0Z
NV1/002 7| Ve y-dIN
A wrun HIN GnOS L4371
IN3I0
——<"1 6l
614 ¥ 25 NOIL03s T3S
+8 Q3SN4/QHOLINS
T NHo/52 T tig TATY
(11-4 NO11935 33S)
9-KS 0L VNMIINI
SO VAT 10dS
; @v% V§'0
N WITD LodS/dnnd *130
e NG/TE T N TReT ¢
T-WVIV bz "
_— R
o WL/GZ NHOH N IAM/BT m < G
<
1-NJOH sun
Bz
3AVA dI¥0 ON NIV m.>mu LHA/61

CAN-/GRN rT

CAN+/YEL

—

)

356516 - 1074089

2-87

T17 9020166 (12-2019)



MODULE

OPTIONAL SIDE SWEEP

! z WL/G0T o | T

g
. (d3MS 30IS TIN3 «
. * INGNT NO ONNO¥D )

)

ERE

REVEN)
NGO/ NV 7 & € -
| T
iv34-v0Z
oasTion o 1a/05 1-03/72
ve-ao

+NVO -NVO

37NAON JdNXJ1d H3LVM
d33MS 301S=02H=d3IMSIud

E-0ON

[y -
] e

o
Tl OUIdNI“3WdS

VH0/ES | yg 0
T[T vao7es $YS'0
wa-ve'z
_ -
il PR =3 VH0/ES S—_ vi-az7z §
- S-80
b THR/6%
JE - 6-HIN
(N4 271 "o = d s3 VS-E
INGNT NO ONNQMO ) = RE078Y RS
- a e
7101 3
Rl =
) . o0 S0 *1035 IS '6YHOLOTH
o TWNOIS HSVA_*SS34d HOIH Tiawa WVH "553d HOIH L0 iz
0 BA/YIZ T v BAYIZ
(T4 "3 = A eRvEs
INGNT NO ONNOWS ) 8-ULN

Vel

Fig. 35 - Electrical Schematic (014000-

WATER PICK UP

MODULE

071NN {3
v N1 o g - S— 2 s Qv .

GROUND

STANDARD PARTS

SEE SECTION G614

GROUND

¥a/€T Yaset e

3A/+NYO

NH9/-NVO

+NVO -NVO

356516 - 1074089

T17 9020166 (12-2019)

2-88




STANDARD PARTS

)

Fig. 35 - Electrical Schematic (014000-

OPTIONAL PRE SWEEP

OPTIONAL SIDE SWEEP

MODULE

GROUND

MODULE

o

2v0ELOI# SS3NYYH 3SvE d3IMSIHd *LdO

SS3NYVH QV3H d33MS3dd °1d0

n c <
s 1MI 1a/8L o
5 @ (030 LHOITOVEH LHOTY i a HOLIAS LHOI7 tnou
IS
ﬂ m OWV w 3INAON d33MS3dd
i (@3 1HOIIQVAH 131 v IS F01S=02H:dTINSIHd XXX NOIL03S 335)
T1-AS 0L WNY3INI
S-aoN QIV1HOIT FIUSIUd
ST [eEand/LTT
[N PP
T e n8/96
| NI o
1S 0"andLne e
| o Neo/ge
YGOELOT# SSINGVH QV3H dIINSIUd * L0
| wmroe T yNd/ 18 = S Nd/ 16 v
o S — K s E@vl_,
i er-dyIn
AW
SOIV/SIHOIT NS (2) 04 e Kdoses 3 < w7 S
L2V NOILI3S 335 win Ve
o155 N I A Q@IS
o7 ' ANO d3IWS :°Nd &
°nd/Z6
5 K
T i o V] [P N7V
: STNS P OVA = N _ . ¢ Dﬂm_.xEvH_ 5 vel
N v R9/86 e L VHO/EB B !
@ oINS " INOILONNS 3783 =
HOLINS o33NS 3dd ANGNT N0 QNS ) ™ T wnd/I8 vz |\ end7Ze
91- Y04
T o T FA@ T
YTe/ET SR/ET 7= ™ meves v M i 3
- oo KT
REIYEI ) = 2 _l_Al_
P1-HIA
NEO/-NVD o e T Nd/18 al Krarte 1
—] Tams
= HV34-v0s
| e @ [ W08 QRVI-a372
z-@0
+NVO -NVD
SSINVH dIMS 30IS *LD
37NAON d33Ms 3a1S *L1dO
JFIMS 301S:02H:dTINSIUD
¥-0ON
e oo
=2 TINNIIWS
L=t =
anarrave
= o |
J— o o
NOILAO <335 301S
HLIN 03007 10N
ovand =t
el kel WR-v5'2
INSLUEETZA
L-80
e wieloe e e
bl

356516 - 1074089

2-89

T17 9020166 (12-2019)



STANDARD PARTS

)

Fig. 35 - Electrical Schematic (014000-

ECHO MODULE

SIDE SCRUB

MODULE

—
—
el o s WVL/05 V1705
<] ek
LIV4 = 1Sd 2 -/+ 1Sd 52 © SN3D ‘ON SS3ud o 4002 *N10°0 *UOLIYNO
99d 0HO3
Ng8/25 o _¢\.o NV1/05
JAA%H?W o oS e ]
xe o Bvad-verz
ol o 15V.4/0H03 S
EI-0S N Ng8/2S NVL/05 ' QP WI-03973
2Z-H1N 6-80
Zir EONS
2+ comn sow f—
T zoe [ L-¥1"
¥/ T 0 o R e OB LN T
el INWA *¥8 30IS 02HO3
WD
TI/AVD o WA @ S e s T\_lvﬁ VG0
N&9/-NVD T | L-AS
0N
= /oy -
.| - 81901
[ <12 T T & oA
8-@
SSINUVH NI 30IS *1dD T1naon ansos Z04d -
162021+ e LHA/BET =
9-aoNW hed = T el
TS (e XGO/BET B2
WSETW (G Ta/ET = ™
WSTTW [ ) T = 7™
ST [ NEO/SET 1 ™
Bl SNa/TTT O
T NVL/0TT 7| Ve
] 1T U e /80T | weun
. SLb90ZI+ e 12-41N
] oo Hsnua Bnyos 3a1S YLN EWOS 30IS
il ) X@o/801
T INITINGS
OO 7 NEB/STT
= AQ0Z *4N10%0 *HOLIIVEND
*NS 440/NO 8NOS 301S - ¥
iy Te— _¢W|.o RET]
. 7 Nga/ZTT o
BEBeEt |, | (805 3015 J1GWNT = o | and 39S 60
o s NI NO GNNOHO o a/901 € B4 T > EA/POT §
- B1-HIN
ver-us INVA O2H 30IS :9-
kel o wd/Z01 2 d TEper P V50
YTa/El YTa/El T | e
el 2 TEA/VOT
RELYEIR] = " § uv3s-vs-2
e )
. SEA/F0T V1-G35/2
Ng9/-NvD == %o
£ INO NVO.
e Yv3H-VSE
| I = VE0/E0T QP Wi-aau/z §
ge-80
D 4NVD -NVa

>

356516 - 1074089

T17 9020166 (12-2019)

2-90



STANDARD PARTS

)

Fig. 35 - Electrical Schematic (014000-

OPT. BACK UP

OPT. SPRAY OPT. LIGHTS

OPT. TELEMETRY

ALARM/LIGHT

WAND

MODULE

AV ‘1d0 SSINGVH WYV / LHOIT “LdD
v G - A1) LHOIT *Ld0 11-QON
(G0 LHOIT AN YOVE *LHA
K < ® »W ATENGSSY 1HO11
° ¢ & v J0ISNI GELVO0T
3 m VTV 3N v§'2 ¥ITIOHINGD NOM4 DUASE+
T NVL/06 a7z g <u
& 91-89
o g 2 2-mav v
2
s :f ¥ > —Hm
S Se €- = *17 ONIHSVd
=17 3d0u1S w
(@31 LHITIVL @3
% 1NGHS-VS"Z
»1-@0
R ¢ % . dV/NO NEVA P Q)
g g NTa/ET o € ¢ H3INZO/NO LHOITT *Nav
NQ/440 SIHOIT
HOLINS 1HO1
SS3NGVH LHO [T ONINGVM OHO *1dO =*17 ONIHSV4 o
=17 38081 INOY4-VS*2 :
eavet 1HO17 3B0HIS/HSVY OHO < @.»ﬂ, ve0/€6 r S MR
€1-80 o 1INOY4-VSI
ANOY4-VS*2
NO7E0 NE5/59 QO]
YH7ET 103 Do ten % Te/6L QO eveors  ENa/e —l ey
Z-11 21-@
1-hS
e @ Boroa L T@wv|§§c .
SSINVH dIMsd o1 UL N=%R w w m
m . 3 \_ HILIAS TTZZON AVHdS
P . 1IN AVHAS *SSRéd HOIH *1dO mm e LN T
[ SV OIEE 35 EWeaT | . H
SSINUVH 'SSHd HOIH  *1d0 tdnd A tals mﬂ _ s 0d4-VST
7 e (&< >—v TP T TR TRV [~ Qg ®
€2-HIN _ e VH07€8 e e
SR/ET 2869501+ x R D
z-a Si-Ns 9
aw 3 INAON AYL3INIT3Y
e 2
7 T NG9/-WVD " 8-00W
] o
s “
+NV3 -NVa =) vz
FB/ET FR/ET 2 e N (7 BNd7IL N——q/T
S £-35N4 ANIT-NI
M 10 NOIL3S 336 m
19 ot 103s 33 o e h
QL= = > TR /T TReL Pt
e m _
53
SS3NHVH 02H-23 *1d0
SSINUVH 3TNQON OZH-03 VNMIINI *LdO
YENIET = e
2.2 TW/V36 = e
“NS HSN'4 02H-03
YI-NS Ml E/VAL
(J0B.ndls
£-COW s oo e e
3INCON 0ZH-03
ASSY OHO3
@0d OHO3
e
~
T~

356516 - 1074089

2-91

T17 9020166 (12-2019)



)

SPRAY

Fig. 35 - Electrical Schematic (014000-
OPT. HIGH PRESS.

SSINHVH AVHJS *SS3dd HOIH t1d0

ANNOYD SISSYHO $0L QONNOY9 J1LVLS /SISSYHD dANd 0L

@ NH9/S01 H@

NET: 13/BLK

L1V NOILJ3S 335 RELY42t 919 s-1d REIVZC] 6E0 $NOILO3S I3
14NOQ *SAS *SS3d HOIH - =
“3ALLOWNI dOdS-3 - :o:ﬂm &ooxns,aommh
*378VIIVAY NOIINT0S -
d o a I
g *03GVNE = ONNOHS /  TGVN3 NILSAS m
N <
YNd/TOE P4
vi2
3
" + 3dIN HOION 1030
3IATHA-1
Voot
-
1SS A ZEVA] ez ¢ 2 = ~ e IS5V TIavoNGr /NI © XSSV T 1av0/vob/NVL1-030
3 8 3SN4 ANIT-NI
FOH
o
=
w
M s zZ
z e
£ N m
@
. g
€3 =
m ﬂ ~N

STANDARD PARTS

356516 - 1074089

T17 9020166 (12-2019)

2-92



STANDARD PARTS

)

GROUND

DRY VAC SYSTEM

Fig. 35 - Electrical Schematic (014000-
OPT.

$S3SSINGYH JVA AYT 21d0

2-93

356516 - 1074089

ma
=
2
(SB1J6S 1PIN 148/00NES/VOb )
. 9sn4193317
8, W u ic Y] vVOy
STa/El Ya/ET o ¢;©|W ™ aNd/Z6T =\ G312
13504 NIT-NI Z
:
m a3sn 1oN (b o vor 8
- ONNOO VL1010 IE HIA VA ANO g
*)0vEQ33d 0335 HNdIo 12 || OE-YLW
*107135 0TS ‘M tinant 1 |3 Z| B
$SINNI WLI9IO
& HOLON JVA AHO
*AS 37GVN3 OVA AMO 11d0
‘NS 440/NO OVA A¥Q /ﬁ =
P N ,
L z
O ImRnaETT | THAR/E6T 0 X786
V82-MS el
s 1 e
VLZ-MS
NGO/56T w X766
G
PO P M
s |= |6 [@
)

B

™

§r—

TO: SW/B+, @Ml

T17 9020166 (12-2019)



STANDARD PARTS

Fig. 35 - Electrical Schematic (014000- )

OPT. LITHIUM BATTERY/
CHARGER SYSTEM

CABLES BATT. TO MACHINE J’
211/PNK

13/BLK <

GROUND
SEE SECTION
G5 ON PGl.

213/BLK -WHT

CAN+/YEL j - CANS/YEL _— cane
CAN-/GRN j - N CAN-/GRN__— CAN-

¢ ¢

SHUNT HIGH

SEE SECTION I8

SYSTEM CAN BUS

SHUNT-2
TELEVETRY SHUNT
13/BLK-WHT
SHUNT LOW
SEE SECTION 18
#1 E)
4

- RED/PAIR #1
POD HARNESS

CAN+/ BLU CAN+/ WHT

13|

CAN-/WHT CAN-/BLK
REFER TO: LITHRIUM HARNESS

REFER TO: LITHIUM HARN.
13/BLK: CABLE

BMS
B3
s

P21
i
-y

o POST
DIBITA_ O
12v00

CHARGER INTERLOCK
INTL/BLK LCo
g NILAEL (¢ (e ro- e\ Se/WHT
R4 o = < St/HHT
T 16/BLK L T
g 10/BN (¢ 16 . Se/WHT
Bottery

SW-1

KEY SWITCH
Management 4361076

System—tBHSt

HALF.08
HALPDA
HALFIA
HALF.18

. CABLE
11|
36 VoC
i A o 4

SCRUB MODULE IPARTIAL)
INTERFACE MODULE

—PIl] g, post

e8]
44
w13

CABLE

1/RED

CABLE: BATT. TO MACHINE

____I/RED - —
BATTERY / B+

SEE SECTIONS A2

356516 - 1074089

2.94 T17 9020166 (12-2019)



STANDARD PARTS

Fig. 36 - Wire Harnesses Group

AVI3H_IXVE (1) 13|V
AVIR TXV 0L

M [ i ]

L]

1-83
(1) =8V
1-@0 oL

2-95

T17 9020166 (12-2019)



STANDARD PARTS

T17 9020166 (5-2014)

Fig. 36 - Wire Harnesses Group

2-96



STANDARD PARTS

Fig. 36 - Wire Harnesses Group
g

<
= Bi 3

CONT!
OoN

0: MAIN HARNESS
LLLLLLL

\ \ SECTION
216 \

CAN-3,CAN-4

DETAIL: 19-1

o~

] = /—E
DETAIL: 58,
CAN-1, CAN-2

7

5 (e

5
i

e

] o
B —

géég ® || o
ol H Y
I — =g e
2|
4

lelyirlelslRllN] 6 §§

] Z[5(€(3] g
| B
% ;
§

[B16/PNK

WIRE

SPOT CLEAN SW.
LABEL:
SPOT GLEAN SW.
] [WiRE MO- A
[36/BLU
T3N&P/BLK
[OPEN
[OPEN.
[oPEN
| SPAF/BLK
[OPEN
[35/6RN
10| [T
]
12 19B&E/WHT
\<—KTAIL 6
:
PROG. PORT  [70/TAN

Pos. |
\‘<—ETA[LI BG/
TO: PROG. PORT
LABELI1)
N

DETAIL CAN 7
DETAIL CAN 8

DETAIL 61
DETAIL 17

s (1T,
a1

&

2 [o]
£
[o]

.
g
2
2
B

DETAIL 105
DETAIL 19-1

DETAIL CAN 1

g B[
e
5 B BRI -EE' : ; z
z z H = 2
5 i i B :
b
T80
&
o 4 3 : 8
: iy © § E :
s

T17 9020166 (3-2019) 2-97



STANDARD PARTS

Fig. 36 - Wire Harnesses Group

a!' g

W g

< :

H i L
5 a.
w I8

2-98 T17 9020166 (3-2019)



STANDARD PARTS

Fig. 36 - Wire Harnesses Group

CAN+/YEL |3
CANT/YEL |4

8 NVJ 11V L1 Vi

P
a

i

g

2

i

£B v v 038V

z2 e e 1 AT
2 EE

52

1HO(TIQYAH " Ld
Ve EEv
1HO[QYEH LHOIY

4

=)
1
o

5 1v3s 1AV
SSINHVH
HOLIMS Lv3s foL

6751
ost

=53 1917 oMo NS ived 1TFEV] ECIRET]
(1 3Evy HOLIMS iveg 201 @auinozd| N30 50|
Lon| Son1d|

] 7
_— s W e ImE 2-€1 V1 2-8 VL3 18 V13
VO 3TICON IN 0L

s e -8 IgE!
i 17)73av]
tee SILHD ® ONG 501
G0t o
7
(amg1
s O 5=
‘S 100 TI0H_+T3RV o g8
HOLIAS 1ND 108 0L
ST
*ON3 LINONDD 3HL 40 L .
LO'E NIHLIM G31vI071 SHENa 48 0L e
N 38 oL 3017ds SIHL)
'8-NVD fZ-NvD 1H917IGVEH 1437
B . f 11-a3 01-83
2-El 371vL3d ~3ev on Lo oY e oL =738V 138V
l S53NHYH LN T13d0sd 0L T1-83 0L or-Ed 21-92 13av ON
=RV cone O1LVIE soL
[y DLO3NNID NId SE 131N
. sty 93V oN
teiz T M3TI0MINGD SILHND 0L
L &
¥osi =
ST &f
2-NVO *1-NvO 7
) oo 85 :11vLlad = 1¥0d S0t
£-NVO*E-NVD o0z z :11)738v7
AENERERA N _ V] z oo B8 T,
z 2-61 ‘L1 t71v1i3a —=0d
ez

s

©

w¥-VYu NOILO3S

G
. T
19 .A:ﬁmof/ﬁ £71vi=a 89 ]ZED[VJ

— e
S30vs HigS 10 WO < xl s N eV
- V] (gl . v on ez
3
! [

D = ) J - W Ty v

SSINVH dIIMS 0L

211
80 NOI1LI3S 2 39vd 335 S

THOLOVINGD TH ONV

FT0OM Enkos 0L ] [EEYEER N
| PEEVATEIR
[ mwoe] [Soonv:T v veore]

NOTL1504] 0N a1/

RETVZ)
NOTLISo| O ou T

tg-p

3¢ = (D) Tava s (1) Hav
o8 < £1-80 0L b1-8 fOL
(9] 0 : (71 THav
HOLINS A 201 St-go foL
X ) e bogie- z
e (g - ezl e (BRI
s21 ok ao! £ SZE | ooz L ONIHIALS HIMOH :713av
GE @E G @@ @EE GG @ E® @ - e
- - - - - - - - - - - - 5 © @ | o
et sten  [e][e] [elfe]  [a] [e][e] [o][e] [a][e] A
I TR - .
Ir oD - N
= s-80 €-99 L@
w01 [—afseebtay|  FNOOW Oz oL a1 on R 1175y v *MS NY3T0_10dS “NS_aNVH “Ns 1H11
BT e vt AR 1Ty Loy 1Ly $)T38 — W vy e
37ncon ozH ol =" "MS N¥31D 1OdS :0L “MS ONVA AVHdS “MS LHOIT 0L
-83 - \34/0M4
st 01 1B +(1%Ben 71 Bevn 1o
3INAON dNXOId OzH 0L 83 /0L z-89 0L HILIMS A3H/0M4

2-99

T17 9020166 (12-2019)




STANDARD PARTS

Fig. 36 - Wire Harnesses Group

1017 73Ev]
+ASsv 1HBIT 0L

02ZH NIVA (1)738v1
INTVA OZH NIVW :0L

NNd 0ZH-03 :T3avT
Nnd 0zH-03 0L

-0 HOLIOVavO :TEavT
T-0 HOLIVevd 0L

oAnd CTOS S01S 17380 3AVA 30IS FEEVI
dNnd *70S 3als tol FINVA 301 0L Lo Nsa ves
v 1/05
= CNEEFY
5! =CE T |
tee
16 NV4 QYA 273EVY oo
T+ Nvd VA 0L g 130 1138VT
= E—EIv
—T—oes] TZEyT on |
- ONNOYO 3TLVLS INVA 0L q38v o
Csodon =an] ONMoHS DILvls !
|
I ) |
Lv0TE T4 271 YL 33 0L
@ 1OV GMHIS e T3Ev ] ! xz 2-0 HOLIOVdVD :T13av
N HOLVNLOY 8nes sol ez || 2-0 HOLT9vevD *0L
m R ,
OINVD IVLi30 BNVD TIvi0 @ “1ov 33933IN0S 1FEV I EEYEE |
[eomere] ¥OLVNIDY 33933N0S 0L =olon o] I EINUCEE]
el | e ) LYo e vaor
—@UH \\\\\\\\\\\\ Bt
4, B e
tere te:g) v
S0d[ O FaTR
e oo sz | i
h dANd ONVA T3Ev 2-Q 3001 T3V ! !
dANd ONVA_ 301 2-0 30010 0L | |
ENGIE BNyl ! !
EESETCEER RETWASES] ! |
o [ sodloN sorw | Lt L
i |
[ o] s
2t WA ovA VI o] vl — N - ——————— ! |
2# Nvd DvA 0L L1 I | i
00| "on o oer - | |
teel e 005 oozt |1 | 901 Onv 28 Tivi3a
Sat
B f
|
J3av1 ON !
NNOHD JTLVLS 2Nvd 0L N |
(o5 |
os
3 |
. 0001 .
, e[| O oR e
(Y TETERET a ! !
40'E NIHLIA 031007 | ooi ||
1-E1 7ivi3o §
ool | |
A | |
[ e st !
NHOH_ 87138V ; 1 Zavd No
NdoH tol [ — ) e oo — oo oo o o o oo == oA - —————— T I F— ) ————————————— T ————— = QINNIINOD
ez tee o 7507 ) te'z1 “SEva
| £ oot o8t oz o NONMOHST V-V, NOILJ3S
| coe (o2
| ot B
|
INMVH VA ANO
W +9 T1v130 ES TIV130 SNV 9vA Aug
| T o e]
! = B Rr
| z /61
| . “NMVH @nH0S 3015 :TEav T o0 /561
i aTnacn zmmz}nu SSINGVH BMHOS 301S 0L 7S04 TON oA
sna b Scon ety
| S NOLLYI0T LDWVaHG
e |1 0 *1d0 +0L SSANGVH NIVIN NIVR 0L
b1 |1 z T1viza
| ] BEEVES le*a1 et
| | v=0/0eg] se1 SNYD *530vd Hioa
| [F=odlov ==l SNVD 1v130 NO MO
! 7714 ol toEd sTEEVT g1 ‘G’
| “03W TTN4Talw DL T P —— ® e Ter 1
| i We g ol T tes = 1LY
| T4 0LV *T0S $13EvVT g8
i H0S* 1114 DIV fOL P
| © Z Bz ‘/z :511VLI0
! z ) ve ) ez ) ve teen
sel ge ts8)
S22
@nnd 53 ;13T N OIS TN 11 B8 N e T Vg S
N S3 ToL W@ +8 "a3H0LINS oL SLHOIT dFINSId 0L
1ee
G

[=odl HNRERI

HOSNIS YNvL'T0S :13av1
HOSNGS DNV “DS 0L

HOLOVINGD NIV 3 (11738v1
00 TW HOLOVINOD :0OL

37naon
anHos : (1) 13av1

FINAON ENHOS :0L

“=v1 o
IF NNOD
FINCOA ENE0S 0L

T17 9020166 (12-2019)

2-100



STANDARD PARTS

HOLON BNHOS LHOIY
:(1)73av7
HOLON GNHOS LHOIM 0L

[2[13A/b0z]
o [ 1| N=9/502]
5 S0d["ON 39IN|
=
18°L1 18: AR}
[72] 00z o0e
[
(7]
() ol
c [ onastet]
- e[ wisoeT]
()
S
=
[ [ iHws621]
I [—s[ N30
[ +| nNuo/szi]
O [ e[ T3imE
[ o0 I IS VHO/EE
. |1 nwaseE]
fe)) [*sod] *ON 34IM]
[T _m
HOLON GNHIS L4371 : (1) 13av]
HOLON 8NMOS 1437 0L
[v]
E HOLO3NNOD LHOIM
1-HOLON
N30 :(1)13av)
VED/E0Z IMNAON 8NOS L4371 0L
NVL/00Z
L[ 1HN/60Z
"SOd["ON 341K =
€] vao/eo:
0 2| NVL/00:
T[ 1HM/60
S0d| _“oN 31

2-101

T17 9020166 (12-2019)




STANDARD PARTS

Fig. 36 - Wire Harnesses Group

356517

Ref. Part No. Serial Number Description Qty.
1 9014994 (000000-010999 ) Harness Kit, Main, Afmkt [T17] 1
2 1076435 (011000-013999 ) Harness, Ele, Main 1
3 1074604 (011000- ) Harness, Ele [Can Adaptor, T17] 1
4 1076655 (014000- ) Harness, Ele, Main [M17/T17] 1
1040868 (014000- ) Capacitor, plug [0.1 Uf, 200V] (With Scrubbing side brush) 1
5 1074103 (000000- ) Harness, Ele, Scrub motors [T17, Ferrite] 1
2-102 T17 9020166 (12-2019)



STANDARD PARTS

Fig. 37 - Label Group

[ 1 IU
1 1
1
356511
Ref. Part No. Serial Number Description Qty.

1 1225465 (000000- ) Label Set, Info/Hzrd Vinyl [T17/M17] 1
1 1213434 (000000- ) Label Set, Info/Hzrd Vinyl TJ [T17] (Japan Only) 1
2 1225464 (000000- ) Label Kit, Info/Hzrd Pyc [T17/M17] 1
2 1213435 (000000- ) Label Kit, Info/Hzrd Polycarbonate TJ [T17] (Japan Only) 1
3 1062813 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 2
3 1065343 (000000- ) Label, Logo, 05.75I 2color [Es] 2

T17 9020166 (4-2020) 2-103



STANDARD PARTS

2-104 T17 9020166 (3-2019)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1- Headlight Group ..................... 3-2 Fig. 42 - Battery and Charger Group,
Fig. 2 - Strobe Light and Backup Alarm Kit ... .. 3-4 510AH/625AH . .................. 3-86
Fig. 3 - Strobe Light Kit, Overhead Guard . ... .. 3-6 Fig. 43 - Battery and Charger Group,
Fig. 4 - Overhead Guard Group .............. 3-8 750AH/775AH ................... 3-88
Fig. 5 - Power Steering Group (000000- 010999)3-10 Fig. 44 - Battery and Charger Group, 930AH .. 3-90
Fig. 6 - Power Steering Group (011000- 014649)3-12 Fig. 45 - Battery and Charger Group, 930AH,
Fig. 7 - Power Steering Group (014650- ) 3-14 Opportunity Charging .............. 3-92
Fig. 8 - Power Steering Wire Harness Group .. 3-16 Fig. 46 - Battery Group Lithium- lon,
Fig. 9- Transport Group .................... 3-19 36V, 184Kwh .................... 3-94
Fig. 10 - Scrubbing Side Brush Lift Group ... .. 3-20 Fig. 47 - Battery Group Lithium- lon,
Fig. 11 - Scrubbing Side Brush Motor and 36V,388Kwh .................... 3-96
Squeegee Group ................. 3-22 Fig. 48 - Battery Charger Group, Lithium-lon .. 3-98
Fig. 12 - Scrubbing Side Brush Mount Group .. 3-24 Fig. 49 - Ramp Climb Counter Weight Group .. 3-99
Fig. 13 - Scrubbing Side Brush Solution Fig. 50 - Fuel Cell Group (013000- ) 3-100
Supply Group . ... 3-26 Fig. 51 - Pressure Washer Wand and Cover
Fig. 14 - Scrubbing Side Brush Electrical Group 3-28 Group (013000- ) e 3-102
Fig. 15 - Scrubbing Side Brush Wire Fig. 52 - Pressure Washer Solution Supply
Harness Group ................... 3-30 Group (013000- ) e 3-104
Fig. 16 - Sweeping Side Brush Drive Motor Fig. 53 - Pressure Washer Motor and Pump
Group, RightSide . ................ 3-32 Group (013000- ) 3-106
Fig. 17 - Sweeping Side Brush Lift Group, Fig. 54 - Pressure Washer Electrical Group
Right Side .................... ... 3-34 (013000- ) 3-108
Fig. 18 - Sweeping Side Brush Drive Motor Fig. 55 - Pressure Washer Electrical Wire
Group, LeftSide .................. 3-36 Harness Group (013000- ) ....3-109
Fig. 19 - Sweeping Side Brush Lift Group, Fig. 56 - Dry Vacuum Wand Group
LeftSide..............iiat. 3-38 (014000- ) 3-110
Fig. 20 - Sweeping Side Brush Electrical Group 3-40 Fig. 57 - Dry Vacuum Rear Cover and Hinge
Fig. 21 - Sweeping Side Brush Wire Group (014000- ) 3-112
Harness Group ................... 3-42 Fig. 58 - Dry Vacuum Fan and Housing
Fig. 22 - Pre- Sweep Hopper Cover Group .... 3-44 Group (014000- ) 3-114
Fig. 23 - Pre- Sweep Hopper and Vacuum Fig. 59 - Dry Vacuum Debris Tray and
FanGroup .............ooiinn. 3-46 Filter Group (014000- ) B 3-116
Fig. 24 - Pre- Sweep Brush Drive Group ...... 3-48 Fig. 60 - Dry Vacuum Nozzle Holder Group
Fig. 25 - Pre- Sweep Brush Idler Group .. ..... 3-50 (014000- ) e 3-118
Fig. 26 - Pre- Sweep Side Brush Group ....... 3-52 Fig. 61 - Dry Vacuum Wire Harness Group
Fig. 27 - Pre- Sweep Electrical Group . ........ 3-54 (014000- ) 3-120
Fig. 28 - Pre- Sweep Wire Harnesses Group ... 3-56 Fig. 62 - Battery Quick Disconnect Group
Fig. 29 - AutoFillGroup .................... 3-60 (013000- ) 3-122
Fig. 30 - ESAuto FillGroup ................. 3-62 Fig. 63 - Fire Extinguisher Kit ............... 3-124
Fig. 31 - ESPumpGroup ................... 3-64 Fig. 64 - Extended Operation Station Group
Fig. 32 - ES / Severe Environment / Detergent (013000- ) 3-125
MeteringGroup . .................. 3-66 Fig. 65 - Documentation Group (Online Only) . 3-126
Fig. 33 - ec-H20 Solution Pump Group ....... 3-68
Fig. 34 - ec- H20 solution Supply Group,
SideBrush ....................... 3-70
Fig. 35 - ec- H20 Wire Harness Group ........ 3-72
Fig. 36 - Spray Nozzle Group ................ 3-74
Fig. 37 - Vacuum Wand Kit .................. 3-76
Fig. 38 - Squeegee Guard Group ............ 3-78
Fig. 39 - Positive Drain Group . .............. 3-80
Fig. 40 - Telemetry Group ................... 3-82
Fig. 41 - Battery Slide Out Group ............ 3-84
T17 9020166 (10- 2021) 3-1




OPTIONS

Fig. 1 - Headlight Group

3-2

T17 9020166 (4-2016)



OPTIONS

356490

Fig. 1 - Headlight Group

Ref. Part No. Serial Number Description Qty.
1 377084 (000000- ) Switch, Rocker, Prgrsv 1
2 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
3 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
4 1202870 (000000- ) Bezel, Headlight, Lh [W/Inserts] 1
5 1202892 (000000- ) Bezel, Headlight, Rh [W/Inserts] 1
6 140825 (000000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 6
7 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
8 06920 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6

T17 9020166 (5-2014) 3-3



OPTIONS

17

Fig. 2 — Strobe Light and Backup Alarm Kit

3-4

T17 9020166 (4-2016)



OPTIONS

356501
Fig. 2 — Strobe Light and Backup Alarm Kit

Ref. Part No. Serial Number Description Qty.
v 9020109 (000000- ) Light Kit, Strobe, Module CI [T17] 1
A 1 1075296 (000000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 1059938 (000000- ) Base, Module, Light 1
A 3 1063263 (000000- ) Gasket, Base, Module 1
A 4 1058694 (000000- ) Alarm, Backup, 12-48vdc, Adj 1
A 5 49263 (000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
A 6 19315 (000000- ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (000000- ) Washer, Flat, 0.25, Sae 1
A 8 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
A 9 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (000000- ) Harness, Wire, Alarm / Light [T16] 1
A 11 48258 (000000- ) Sleeve, W, Flex, .231d 1
A 12 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
A 13 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (000000- ) Switch, Rocker, Prgrsv 1
A 18 1062106 (000000- ) Cover, Module, Light 1
A 19 1059342 (000000- ) Light Assy, Led 1
A 20 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (000000- ) Relay, 36Vdc, 005A, Spdt No [Greenwich] 1
A 22 1064191 (000000- ) Boot, Circuitbreaker 1

T17 9020166 (1-2018) 3-5



OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

3-6

T17 9020166 (4-2016)



OPTIONS

356502

Fig. 3 - Strobe Light Kit, Overhead Guard

Ref. Part No. Serial Number Description Qty.
v 9020107 (000000- ) Light Kit, Strobe, Ohg, Ci [T17] 1
A 1 1075296 (000000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (000000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (000000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 (000000- ) Harness, Ele, Ohg [T12] 1
A 10 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
A 11 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 3
A 12 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
A 13 1064188 (000000- ) Circuitbreaker, 15a, Resetable 1
A 14 377084 (000000- ) Switch, Rocker, Prgrsv 1

T17 9020166 (1-2018) 3-7



OPTIONS

Fig. 4 - Overhead Guard Group

3-8 T17 9020166 (3-2019)



OPTIONS

s
1)
b

Part No.
1204974
1239312
1204926
1239309
12273
1017218
1208128
49826
39349
1207444
9 1207725
10 03192
11 01686
12 41430
183 01685
14 1060103
15 1204972
16 03193
17 1209915
18 1208710
19 1208714
20 9013767
20 9013795
20 9018982

O~NO O~ WNDN= =

Fig. 4 - Overhead Guard Group

Serial Number

~— o v O e e e N v e N e S N N N S N N S e S~ N

Description

Tube Widt, Ohg, Rh

Tube Widt, Ohg, Rh

Tube WIdt, Ohg, Lh

Tube WiIdt, Ohg, Lh

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32B 1.00D .12, Ss
Tube, Ohg, Middle, Rear

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.31, Sae

Tube WIdt, Front

Tube WIdt, Guard, Lh, Front

Screw, Hex, M10 X 1.50 X 30, 8.8
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc
Guard WIdt, Top, Ohg

Screw, Hex, M10 X1.50 X 90, 8.8
Bracket Widt, Mtg, Ohg

Cover, Ohg, Trim, Rh

Cover, Ohg, Trim, Lh

Kit, Repimt, Cover, Battery, OHG
Kit, Replmt, Cover, Battery, OHG, JP (Japan)
Cover, Battery, Ohg [T/M17]

356491-T17

Qty.

N_';-L-L_';O)_Lms_s_s_s_s

—
o o

e e e T © ) B T~ N

T17 9020166 (3-2019)

3-9




OPTIONS

Fig. 5 - Power Steering Group (000000-010999)

FRONT

T17 9020166 (4-2016)



OPTIONS

s
1)
b

Part No.
1208122
1205262
1020341
1204306
1209652
1208907
24265

01683

1064188
1052126

oOoOVWoo~NOOOP~WN =

—

Fig. 5 - Power Steering Group (000000-010999)

Serial Number
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999
(000000-010999

~— O N S~ ~— ~—

Description

Shaft, Steering, Power, Upper
Bracket, Mtg, Steering

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Motor Assy, Steering, Power, 12v
Shaft, Steering, Power, Lower
Controller, Steering, 36v

Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Washer, Flat, 10, Ss

Circuitbreaker, 15.0a, Resetable
Inductor, 12.7Mm [156 Imp At 25Mhz]

356489

Qty.

1
1
4
1
1
1
3
3
1
1

T17 9020166 (4-2016)

3-11




OPTIONS

Fig. 6 - Power Steering Group (011000-014649)

3-12

T17 9020166 (10-2021)



OPTIONS

Fig. 6 - Power Steering Group (011000-014649)

356489

Ref. Part No. Serial Number Description Qty.
1 32491 (011000- 014649 ) Washer, Flat, 0.31, Std 4
2 16931 (011000- 014649 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
3 08709 (011000- 014649 ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 223065 (011000- 014649 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
5 39349 (011000- 014649 ) Washer, Flat, 0.31, Sae 4
6 1224777 (011000- 014649 ) Shaft, Steering, Power, Upper (Only used with old Power 1
Steering Motors)
7 1214737 (011000- 014649 ) Bracket, Brg, Steering (Only used with old Power Steering 1
Motors)
8 1020341 (011000- 014649 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
9 1214622 (011000- 014649 ) Bracket, Sppt, Motor 1
v 10 9018436 (011000- 014649 ) Kit, Field Install, Power Steering 1
A 11 12274 (011000- 014649 ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 12 32483 (011000- 014649 ) Washer, Flat, 0.25, Sae 4
A 1008142 (011000- 014649 ) Switch, Snap, 25a Spdt 1
13 1224776 (011000- 014649 ) Shaft, Steering, Power, Lower 1
v 14 9018436 (011000- 014649 ) Kit, Field Install, Power Steering 1
A 15 06927 (011000- 014649 ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (011000- 014649 ) Switch, Snap, 25a Spdt 1
T17 9020166 (10-2021) 3-13




OPTIONS

T17 9020166 (10- 2021)



OPTIONS

356489

Fig. 6 - Power Steering Group (014650- )
Ref. Part No. Serial Number Description Qty.
v 1 9021687 (014650- ) Kit, Controller, Steer Motor, Ci [M17] 1
A 2 06927 (014650- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (014650- ) Switch, Snap, 25a Spdt 1
3 08709 (014650- ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 223065 (014650- ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
5 39349 (014650- ) Washer, Flat, 0.31, Sae 4
6 1239800 (014650- ) Shaft, Steering, Power, Upper 1
7 1249795 (014650- ) Bracket, Shaft Bearing, Steering 1
8 1020341 (014650- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
9 1214622 (014650- ) Bracket, Sppt, Motor 1
v 10 9021686 (014650- ) Kit, Steering Motor, Ci [M17/T17] 1
A 11 12274 (014650- ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 12 32483 (014650- ) Washer, Flat, 0.25, Sae 4
A 1008142 (014650- ) Switch, Snap, 25a Spdt 1
13 1224776 (014650- ) Shaft, Steering, Power, Lower 1
14 16931 (014650- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2

T17 9020166 (10-2021) 3-15



Fig. 8 - Power Steering Wire Harness Group

OPTIONS

S7139v1 ON
dAYTT D1L1SONaVId

S Ang/el
S| LHM/B+1
vl dnd/Z+1
E| VHO/E¥T
Z
I
d

NH9/95¢ 1
NHO/VEP |
CON _JdIM

wSk1a 1VL3d

[B'E] NOTLIS0

ONT1H331S d3mMod :7139v]
H|/ IINAOA ONTH3IZLS H3MOd 20L

. . (611 16°11
[ol: 05
S1-90 :11)73avn
S1-82 0L )
[6°E]
oot
Q@G
~ | @ 1

ST13av1 ON
SNId J[1SONOV IO

Be

H3ITTI0HLINOD ® -9 57138V
H3TTIOHINDD S114N3 1Y -9

T17 9020166 (5-2014)

3-16



OPTIONS

3-17

Fig. 8 - Power Steerin

5 N3d0
3 T-LHM

2-713A

N3dO

=734

N340 10N 335 1] 1-1Hm->18
] N3O| 310N 335 ot RENY
6 30| 310N 335 1 BA
8 30| 310N 335 Xl -und
L 30| 310N 335 1 -ng
9 30 310N 335 ) -a3d
S N3do 310N 335 - LHM
. -8nd| 310N 335 na/2n
E >8] SION 335 NHO/ TN
i — —1[e][H] = s .

@ “HOLINS NOLLVHGI VD 2(1)Bav1 SURas e

HITOHINOD

Wire Harness Group

HOLIAS NOILVHB17VO 201 93dS vo ON 3dIM/
€ o] [H] 1 [V

1 [3]

SSINYVH NIVA NO LHW/6T 0L & (1)73aV1
(%] SSINGVH NIVN *LHA/6T 0L
¥3000N3_: (1)73av [] [] ]
IN 2N -9 +9d H300ON3 0L © © ©
T
- HOLONITW  ENMO/TW SWIM
¥3TIONINOD @ -8 :(1)713av
2 By 2 + HOLON:ZH _iola/en ik Y3 TIOHINOD SILHNO LV -8
WG e
PR g ONIYZILS H3MOd OL

T17 9020166 (2-2021)



OPTIONS

Fig. 8 - Power Steering Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1073062 (000000-010999 ) Harness, Ele [Power Steering, T17] 1
2 1060276 (000000- ) Inductor, 36.2 Mml, Rnd [Ferrite 1-300HZz] 1
3 1074598 (011000- ) Harness, Ele [Steering, M17/T17] 1
3-18

T17 9020166 (2-2021)



OPTIONS

Fig. 9 - Transport Group

4
356513
Ref. Part No. Serial Number Description Qty.
1 49800 (000000- ) Latch 1
2 1040800 (000000- ) Bracket, Latch, Cover 1
3 1040634 (000000- ) Plate, Hook, Latch 1
4 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 2
5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
6 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 1
7 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2

T17 9020166 (12-2016) 3-19



OPTIONS

Fig. 10 - Scrubbing Side Brush Lift Group

3-20 T17 9020166 (5-2014)



OPTIONS

s
1)
b

Part No.
9020268
1054662
1206723
1017218
386299
1201500
33930
01684
9 1206722
10 29584
11 44906
12 01686
13 1206422
14 1206602
15 1054662
16 69998
17 08713
18 09011
19 1017218
20 1207656
21 59658
22 9011054
23 1201101
54618
25 39308
26 08713
27 12309
28 1200634
29 9020248
30 54618
29 9014996
30 54618
31 1210581
32 386299
33 1011719
34 08713
35 1031413
v 36 9020249
A 37 1054662
38 1210807
39 09011
40 1017218
41 1207656
42 09010
43 1209678
44 1210312
45 9010938
46 763064
05686
48 08714
49 01686

o~NO O~ WN =

| 2 I I RN
N
S

| SR RN

| 2 I I RN
N
N

Fig. 10 - Scrubbing Side Brush Lift Group

Serial Number

000000-010999
000000-010999
011000-
011000-
000000-

N e e e v e e v e e v e e e e e e v e e v e e e n e e n e e e n e S e e e n n e S N e S S N S S S

Description

Pivot Arm Kit, Act, Sba, Afmkt [T17]
Bushing, Fing, 0.50b 0.59d 0.25I
Sleeve, P/M, 0.32b 0.50d 3.03I
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 100, Ss
Actuator, 36vdc, 2.75strk, 450Ib
Screw, Hex, M6 X 1.00 X 40, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Sleeve, P/M, 0.25b 0.38d 0.8l

Pin, Clevis, 0.37d X 2.00I

Pin, Cotter, Hair, 0.38d .093 Wir
Washer, Flat, 0.44b 1.00d .08, Ss
Arm, Spring, Tensioner

Arm WiIdt, Spring, Tension

Bushing, Fing, 0.50b 0.59d 0.25I
Bolt, Eye, M8 X 1.25 X 030mm, 08.00 Eye
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Screw, Hex, M8 X 1.25 X 35, NI, Ss
Pivot Arm Kit, Sba, Afmkt [T12]
Bushing, Fing, 1.75b 1.94d 1.50I
Bushing, FIing, 1.00b 1.13d 1.00I
Screw, Soc, M8 X 1.25 X 25, 12.9
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.48b 2.50d .12, Ss
Channel Assy, Lift, Sba, Afmkt [T17]
Bushing, FIing, 1.00b 1.13d 1.00I
Channel Assy, Lift, Sba, Afmkt [T17]
Bushing, FIing, 1.00b 1.13d 1.00I
Pin, Pivot, Sba

Screw, Hex, M8 X 1.25 X 100, Ss
Washer, Flat, 0.33b 1.38d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring, Extn, 1.680d 0.20wir 07.5I
Link Kit, Upper, Sba, Afmkt [T17]
Bushing, FIng, 0.50b 0.59d 0.25I
Wire, Tie [W/.25” Fir Tree Clip]
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Screw, Hex, M8 X 1.25 X 25, Ss
Pin, Pivot, Sba

Screw, Hex, M8 X 1.25 X 120, Ss
Spring Assy, Replmt, Afmkt [T12]
Nut, Hex, Jam, M10 X 1.5, [Din439]
Rod-End, M10 X 1.5rh Fem M10 X 1.5stud
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

356474

Qty.

[ I ) T L T & T S A A N T o T e S o R S A | N S e A I S 1 T A A e e S o I L LS I A T ) T 1 T € T N A e e e e e et A B

T17 9020166 (12-2019)

@
N
-




OPTIONS

Fig. 11 - Scrubbing Side Brush Motor and Squeegee Group

T17 9020166 (6-2015)

3-22



OPTIONS

Fig. 11 - Scrubbing Side Brush Motor and Squeegee Group

356472

Ref. Part No. Serial Number Description Qty.
1 1205307 (000000- ) Bracket WiIdt, Deck 1
2 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
3 80409 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 1
4 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 1
5 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
6 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
7 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 1
8 1206475 (000000- ) Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp Gear 1
9 1207718 (000000-010497 ) Plate, Sppt (Replaced by 9014344) 1
10 11329 (000000-010497 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
11 01684 (000000-010497 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
12 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 1
13 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [61] 1
14 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 1
15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
16 41186 (000000- ) Washer, Flat, Belleville, .31 1
17 9020217 (000000- ) Cover, Motor, Sba, Afmkt[T17] 1
18 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
19 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
v 9020247 (000000- ) Squeegee Assy, Sba, Afmkt [T17] 1
A 20 1206597 (000000- ) Bracket WIdt, Sqge, Sba 1
A 21 1201149 (000000- ) Latch, Compression, Sqge, Sba 1
A 22 1201609 (000000- ) Retainer Widt, Sqge, Sba 1
A 23 1206592 (000000- ) Retainer Widt, Sqge, Sba 1
A 24 1206598 (000000- ) Spacer, Blade 1
A 25 1206589 (000000- ) Blade, Sqge, Sba, Linatex 1
A 26 1206599 (000000- ) Blade, Sqge, Sba, Inner 1
27 1212163 (000000- ) Blade, Sqge, Sba, (Urethane) 1
27 1212210 (000000- ) Blade, Sqge, Sba, (Gum Rubber) 1
28 1212211 (000000- ) Blade, Sqge, Sba, Inner, (Urethane) 1
28 1212212 (000000- ) Blade, Sqge, Sba, Inner, (Gum Rubber) 1
29 26395-1 (010498- ) Clamp, Cable, Stl, 0.56D X 0.38W, 1 Hole 1
30 11635 (010498- ) Screw, hex, M6 X 1.00 X 12, Ss 4
31 01684 (010498- ) Washer, flat, 0.27B 0.69D .05, Ss 3
T17 9020166 (4-2016) 3-23




OPTIONS

Fig. 12 - Scrubbing Side Brush Mount Group

T17 9020166 (5-2014)

3-24



OPTIONS

s
1)
b

Part No.
1205299
1222170
1206805
1225419
09010
09011
1017218
1206809
1207657
1208021
9 363162
10 1207866
11 55094
12 1071085
183 09740

O~NO O~ WNDN= =

Fig. 12 - Scrubbing Side Brush Mount Group

Serial Number

~— e N N N S N N S N N N S

Description

Cover WiIdt, Sba

Cover WIdt, Sba

Bracket WIdt, Skid, Anti-Roll
Bracket WIdt, Skid, Anti—Roll
Screw, Hex, M8 X 1.25 X 25, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket WIdt, Step, Sba

Tread, Non-Skid-Step, 6.3w 12.8l, Sba
Door WiIdt, Mtg, Sba

Wheel, 04.0d 0.89w 0.64b

Pin, Clevis, 0.625d X 1.75I

Pin, Cotter, Hair, 0.75d .148 Wir
Clip, Tie, 0.25d, Plstc

Screw, Hex, M8 X 1.25 X 20, Ss

356473

Qty.

WO = = =

—_
N

NDNO) = =

T17 9020166 (12-2019)

3-25




OPTIONS

Fig. 13 - Scrubbing Side Brush Solution Supply Group

3-26 T17 9020166 (12-2019)



OPTIONS

s
1)
b

Part No.
150538
1006400
1071085
130773
43844
1005630
1200328
43555
1206138
9 1221952
10 09010
11 32490
12 1208433
183 1015025
14 63810
15 9016496
15 1075238
16 1208434
17 09738
18 07789
19 1208432
20 20950
21 1014976
22 9014344
23 1227867

©CoOoO~NOOOaOP~,OOND—

Fig. 13 - Scrubbing Side Brush Solution Supply Group

Serial Number

~— o v e e e e N v e N e e N N e S N e S S N S S

Description

Fitting, Plstc, Str, Bm06/Pm06

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm06/PmO06, Nyl
Pump, Soltn, Ele, 36vdc, 60psi

Clamp, Hose, Wormdrive, 2.62-3.50d
Bracket, Pump

Bracket, Pump

Screw, Hex, M8 X 1.25 X 25, Ss

Washer, Flat, 0.25, Std

Fitting, Plstc, E90, Bm10/Pm06

Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Kit, Replacement 36V Hi Flow
Walve, Water, Solenoid - 36V

Bracket, Mount, Sba Valve

Screw, Hex, M5 X 0.80 X 12, Ss

Nut, Hex, FIng, M5 X 0.80

Manifold, Sba

Fitting, Plstc, Str, Bm06/Bm06

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr
Hose Kit, Brush, Side [T17]

Inductor, Ferrite [Split Case, 407@1‘00HZ]

356476

Qty.

1
1
3
3
4
1
1
1
1
1
1
1
1
1
3
1
1
1
4
4
1
1
1
1
1

T17 9020166 (12-2019)

3-27




OPTIONS

Fig. 14 - Scrubbing Side Brush Electrical Group

Side Scrub
Module

3-28 T17 9020166 (12-2016)



OPTIONS

356475

Fig. 14 - Scrubbing Side Brush Electrical Group

Ref. Part No. Serial Number Description Qty.
1 9020230 (000000- ) Circuit Board Kit, Sba, Afmkt [T17] 1
2 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
3 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 1210399 (000000- ) Stand-Off, Circuitboard [0.25”] 4
5 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 3
6 222809 (000000- ) Tie, Cable, Nyl, 29.81 .30w 9.0 Max D 1
7 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 7
8 383726 (000000- ) Circuitbreaker, 35.0a, Resetable 1
9 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1

10 397889 (000000- ) Switch, Rocker, Dpst, On / None / On 1

T17 9020166 (5-2014) 3-29



Fig. 15 - Scrubbing Side Brush Wire Harness Group

OPTIONS

£-83 E-83
(1) 738y 5 (1) 730y
£-80 0L €-80 Ol

€1 7Ivid

xe
16'e1
gz
T3gv1 on
ONNOYY 80L
“HLW ENHOS LHO(Y ® (1)713av7
HOLON 5MH0S LHOTH 0L
NEEG) aved [Srere1]
TN 601 B [ veozeo
NVL/OTT
NS/ T LT
“ON_3dIM
vO[ ONV ET 11V130
X
(6%
S0t
T T
1 t
Tvee (st Tvse teva1 B :
008 0¥ 008 gz tarons e
heer .
Got ost
-
ost
“Zeva on
[8°E1 LE'SF ] ERsiel]
oo ostt 16°E1 8nYdS 3AIS 0L
Gat

[ 2] f=oscrT
[ 1] x¥o/80T
NOT1150d] ON 3500t

T13v @nuos LHa s ) 138V
HOLYNLOV 8NHIS LHOIH 0L

5

Z

S

5 N3d T3EVT ON
£ YB/VET SSANEVH NIVA
€l

Z|

T

=

*NS 8NH0S_301S
ERE:al
*AS @nyos 3ais 0L [FEg:

T17 9020166 (5-2014)

3-30




OPTIONS

Fig. 15 - Scrubbing Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072999 (000000- ) Harness, Ele [Side Scrub, T17] 1

T17 9020166 (5-2014) 3-31



OPTIONS

Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side

3-32 T17 9020166 (5-2014)



OPTIONS

356479

Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1212824 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
2 1207139 (000000- ) Bracket WIdt, Mtg, Motor, Sba 1
3 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
4 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 1207412 (000000- ) Cover, Sidebrush, Sweeping 1
6 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1017441 (000000- ) Plate, Adapter, Brush 1
8 87419 (000000- ) Brush, Disk, Swp, 19.0d, Pyp 1
9 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1

10 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
11 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 1

T17 9020166 (5-2014) 3-33



OPTIONS

Fig. 17 - Sweeping Side Brush Lift Group, Right Side

T17 9020166 (5-2014)

3-34



OPTIONS

Fig. 17 - Sweeping Side Brush Lift Group, Right Side

356478

Ref. Part No. Serial Number Description Qty.
1 1207330 (000000-010999 ) Housing Widt, Sba, Rh 1
1 1225432 (011000- ) Housing WIdt, Sba, Rh 1
2 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 3
3 369781 (000000- ) Pulley, Cable, 1.5d Nyl 1
4 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
5 54400 (000000- ) Bracket, Angle, Keeper, Cable 1
6 1205013 (000000- ) Cable, Ss, .09d 10.35| .38eye/M6-1.0 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
8 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5

10 1201500 (000000- ) Actuator, 36vdc, 2.75strk, 450Ib 1
11 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 2
12 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
13 08179 (000000- ) Pin, Cotter, .094 X 1.00 3
14 1204919 (000000-010999 ) Bracket WIdt, Pivot, Sba 1
14 1225423 (011000- ) Bracket WiIdt, Pivot, Sba 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 1204774 (000000- ) Cable, Ss, .09d 7.871 .50eye/.50eye 1
17 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
18 49924 (000000- ) Pin, Clevis, 0.37d X 6.12| 1
19 1209244 (000000- ) Spring, Compr, .980d 2.5l 1
20 386299 (000000- ) Screw, Hex, M8 X 1.25 X 100, Ss 1
21 379829 (000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
22 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
23 1205016 (000000- ) Lever WIdt, Adj, Sba 1
24 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 01847 (000000- ) Wheel, 01.6d 0.72w 0.21b 1
27 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
28 1208858 (000000- ) Cover, Handle 1
29 81672 (000000- ) Spring, Cmpr, 0.37id X Flat Wir, 1.0l 1
30 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 1
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
32 1204396 (000000- ) Bracket, Arm, Sba 1
33 59672 (000000- ) Pin, Clevis, 0.37d X 4.50I 2
34 15047 (000000- ) Spring, Extn, 0.620d 0.08wir 03.0I 1
35 07785 (000000- ) Nut, Hex, Std, M6 X 1.00, Ss 2
T17 9020166 (12-2019) 3-35




OPTIONS

Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side

3-36 T17 9020166 (5-2014)



OPTIONS

356481

Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1212823 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
2 1207559 (000000- ) Mount WIidt, Motor, Sba 1
3 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
4 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 1207412 (000000- ) Cover, Sidebrush, Sweeping 1
6 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1017441 (000000- ) Plate, Adapter, Brush 1
8 87419 (000000- ) Brush, Disk, Swp, 19.0d, Pyp 1
9 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1

10 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
11 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 1

T17 9020166 (5-2014) 3-37



OPTIONS

Fig. 19 - Sweeping Side Brush Lift Group, Left Side

3-38 T17 9020166 (5-2014)



OPTIONS

Fig. 19 - Sweeping Side Brush Lift Group, Left Side

356482

Ref. Part No. Serial Number Description Qty.
1 1207554 (000000-010999 ) Housing WIdt, Sba, Lh 1
1 1225423 (011000- ) Housing WIdt, Sba, Lh 1
2 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 3
3 369781 (000000- ) Pulley, Cable, 1.5d Nyl 1
4 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
5 54400 (000000- ) Bracket, Angle, Keeper, Cable 1
6 1205013 (000000- ) Cable, Ss, .09d 10.35| .38eye/M6-1.0 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
8 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5

10 1201500 (000000- ) Actuator, 36vdc, 2.75strk, 450Ib 1
11 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 2
12 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
13 08179 (000000- ) Pin, Cotter, .094 X 1.00 3
14 1204919 (000000-010999 ) Bracket WIdt, Pivot, Sba 1
14 1225425 (011000- ) Bracket WIdt, Pivot, Sba 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 1204774 (000000- ) Cable, Ss, .09d 7.871 .50eye/.50eye 1
17 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
18 49924 (000000- ) Pin, Clevis, 0.37d X 6.12| 1
19 1209244 (000000- ) Spring, Compr, .980d 2.5l 1
20 386299 (000000- ) Screw, Hex, M8 X 1.25 X 100, Ss 1
21 379829 (000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
22 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
23 1205016 (000000- ) Lever WIdt, Adj, Sba 1
24 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 01847 (000000- ) Wheel, 01.6d 0.72w 0.21b 1
27 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
28 1208858 (000000- ) Cover, Handle 1
29 81672 (000000- ) Spring, Cmpr, 0.37id X Flat Wir, 1.0l 1
30 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 1
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
32 1204396 (000000- ) Bracket, Arm, Sba 1
33 59672 (000000- ) Pin, Clevis, 0.37d X 4.50I 2
34 15047 (000000- ) Spring, Extn, 0.620d 0.08wir 03.0I 1
35 07785 (000000- ) Nut, Hex, Std, M6 X 1.00, Ss 2
T17 9020166 (12-2019) 3-39




OPTIONS

Fig. 20 - Sweeping Side Brush Electrical Group

3-40 T17 9020166 (5-2014)



OPTIONS

356480
Fig. 20 - Sweeping Side Brush Electrical Group

Ref. Part No. Serial Number Description Qty.
1 9020229 (000000- ) Circuit Board Kit, H20, Afmkt [T17] 1
2 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
3 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 4
5 383723 (000000- ) Circuitbreaker, 20.0a, Resetable 1
6 397889 (000000- ) Switch, Rocker, Dpst, On / None / On 1

T17 9020166 (5-2014) 3-41



Fig. 21 - Sweeping Side Brush Wire Harness Group

OPTIONS

[WIRE NO. [pos.] TO¢ SIDE SWEEP SV.
oPeN ___ T1 | SIDE SWEEP SW.
[OPEN (3|
[3c/BK 2| ﬂ
[oPeN —[5 |
[OPEN (6 |
[opeN 7|
[oPEN — [5 |
[oPEN o |
[oPEN  Ti0 | TO: LEFT SIDE MOTOR
[oPEN 11 | \ LABEL: LEFT SWEEP MTR.
PN iz | (TR 0. ]FE]
[Ziem 1|
[7zzern 12|
(H]
* SIDE SNEEP
MODULE
NO LABEL
DETAIL 13
I [WIRE NO.]POSITION]
} e | ] B G —
f—————
.I.I.. 20
TO: LEFT SNEEP ACTUATOR
LABEL (1): LEFT SWEEP ACT.
DETAIL 13
\\ /@ /0
! J F—
'
-
(=
_w_ . [WIFE No.[FOSITION]
=t | E] o r—
oy gRouno R
TO: RIGHT SWEEP ACTUATOR
LABEL (1): RIGHT SWEEP ACT.
(-]

©
_.I._ [wiRe NO.[POS. ]
[73/0RA |1 |
H [7asveL 2|
# RIGHT SWEEP MOTOR
TO: CB-3
ey LABEL(1): RIGHT SWEEP MTR

T17 9020166 (5-2014)

3-42



OPTIONS

Fig. 21 - Sweeping Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072992 (000000- ) Harness, Ele, [Side Sweep, T17] 1

T17 9020166 (5-2014) 3-43



OPTIONS

Fig. 22 - Pre-Sweep Hopper Cover Group

3-44 T17 9020166 (5-2014)



OPTIONS

356465
Fig. 22 - Pre-Sweep Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
1 1209119 (000000- ) Bracket WIdt, Corner, Rh 1
2 1207119 (000000- ) Bracket, Latch, Rh 1
3 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
4 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
5 1211929 (000000- ) Plate Widt, Nut, M4 2
6 1209140 (000000- ) Bracket WIdt, Corner, Lh 1
7 1207123 (000000- ) Bracket, Latch, Lh 1
8 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
9 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 4
10 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
11 33401 (000000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 2
12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
14 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
16 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
v 9020220 (000000- ) Cover, Preswp, Afmkt [T17] 1
A 17 1207151 (000000- ) Cover, Presweep (As Trimmed) [T17] 1
A 18 603268 (000000- ) Hinge, .25pin .07 2.5w 16.0I, PI 1
A 19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 5
A 20 1207041 (000000- ) Bracket, Catch, Cover, Saftey Rod 1
A 21 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 22 1058477 (000000- ) Gasket, .75, 03.94w 08.58I, Adh|[Nitrile] 1
A 23 1058451 (000000- ) Plate WIidt, Screen, Hppr 1
A 24 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 25 1058901 (000000- ) Gasket, Box, Filter 1
A 26 49800 (000000- ) Latch W/ Keeper 2
A 27 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
A 28 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
A 29 1060784 (000000- ) Bracket WIdt, Mtg, Headlight 2
A 30 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
A 31 06920 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6
A 32 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 6
A 33 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 34 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 3
35 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
36 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
37 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
38 1208394 (000000- ) Rod WiIdt, Safety, Hopper Cover 1

T17 9020166 (5-2014) 3-45



OPTIONS

Fig. 23 - Pre-Sweep Hopper and Vacuum Fan Group

e

3-46 T17 9020166 (12-2016)



OPTIONS

356466
Fig. 23 - Pre-Sweep Hopper and Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
v 9020219 Hopper, Preswp, Afmkt [T17]

( ) 1

A 1 1207550 (000000- ) Hopper, Pre-Sweep, Rm-Cptl, Trimmed 1
AV 9020255 (000000- ) Skirt Kit, Hopper, Preswp, Afmkt [T17] 1
AA 2 1205547 (000000- )  Skirt, Neo, .06, 04.88w 28.261 05/SI 1
AA 3 1205550 (000000- ) Plate, Retainer, Skirt 1
AA 4 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5
AA 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
AA 6 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 5
A 7 1205619 (000000- ) Angle, Mtg, Hopper 2
A 8 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
A 9 32491 (000000- ) Washer, Flat, 0.31, Std 4
A 10 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 11 1023920 (000000- ) Handle, Door 2
A 12 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 4
A 13 41178 (000000- ) Washer, Flat, 0.25, Fendr 4
A 14 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
A 15 23446 (000000- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 1
A 16 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
A 17 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 1
A 18 19064 (000000- ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
v 9020256 (000000- ) Vac Fan Kit, W/Seal [T17] 1
AV 19 1200149 (000000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 1
AA 1206774 (000000- ) Brush Kit, Motor, Fan 1
A 20 10912 (000000- ) Seal, Rbr, Clsd, 0.375, 5.0d 2.5h 1
A 21 391434 (000000- ) Screw, Hex, M6 X 1.00 X 80, Ss 3
A 22 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
A 23 81719 (000000- ) Tube, 0.38id 0.500d 02.21, Stl, PI 3
24 1204954 (000000- ) Filterbox WIidt, Presweep 1

25 1058695 (000000- ) Gasket, .75, 03.94w 04.92I, Adh[Nitrile] 1

26 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

27 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

28 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2

29 1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg(=10pc)] 1

30 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 4

31 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 8

32 1205593 (000000- ) Bracket Widt, Mount 2

33 1205550 (000000- ) Plate, Retainer, Skirt 1

34 1207269 (000000- ) Skirt, Neo, .19, 03.62w 28.12] 05/SI 1

35 1207484 (000000- ) Skirt, Neo, .06, 03.62w 28.12] 05/SI 1

36 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5

37 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 5

38 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 5

39 1205402 (000000- ) Frame WIdt, Brush, Pre-Sweep 1

40 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 4

T17 9020166 (12-2016) 3-47



OPTIONS

Fig. 24 - Pre-Sweep Brush Drive Group

3-48 T17 9020166 (5-2014)



OPTIONS

Fig. 24 - Pre-Sweep Brush Drive Group

356467

Ref. Part No. Serial Number Description Qty.
1 1205565 (000000- ) Arm WiIdt, Brush 1
2 381502 (000000- ) Bearing, Split, 1.00b 6
3 382224 (000000- ) Plate, Sppt 3
4 09767 (000000- ) Screw, Hex, M8 X 1.25 X 70, Ss 6
5 32491 (000000- ) Washer, Flat, 0.31, Std 12
6 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
7 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
8 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
9 1211399 (000000- ) Shaft, Drive, Pre-Sweep, Lrg Brg 1

10 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 2
11 1055051 (000000- ) Spacer, Brg 1
12 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
13 18136 (000000- ) Ring, Retaining, Ext, 0.62d, Basic 1
14 1063363 (000000- ) Housing Widt, Brg, Pre-Sweep 1
15 01513 (000000- ) Ring, Retaining, Int, 1
16 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
17 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
18 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
19 41185 (000000- ) Washer, Flat, Belleville, .25 1
20 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
21 12269 (000000- ) Plug, Drive, Brush, Nyl 1
22 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
23 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
24 41186 (000000- ) Washer, Flat, Belleville, .31 1
25 1054591 (000000- ) Sheave, 07grv, 03.3pd 0.63b [Pj] 1
26 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 1
27 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
28 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
29 1054581 (000000- ) Sheave, 07grv, 1.22pd 0.55b [Pj] 1
30 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 1
31 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
32 9020257 (000000- ) Belt Kit, Preswp, Afmkt [T17] 1
33 1059308 (000000- ) Cover, Belt, Pre-Sweep 1
34 361339 (000000- ) Screw, Hex, M6 X 1.00 X 16, Fmg 2
35 1209802 (000000- ) Bracket WIdt, Adj, Actuator 1
36 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
37 1208772 (000000- ) Actuator, 36vdc, 2.08strk, 500Ibs 1
38 1009356 (000000- ) Pin, Clevis, 10mmd X 040mml 1
39 222260 (000000- ) Pin, Clevis, 0.37d X 2.25I 1
40 08170 (000000- ) Pin, Cotter, .062 X 0.50 2
41 1207488 (000000- ) Skirt, Rbr, .12, 09.11w 16.61l, 05/Hole 1
42 1207486 (000000- ) Plate, Retainer, Skirt, Rh, Curved 1
43 1207487 (000000- ) Plate, Retainer, Skirt, Rh, Straight 1
44 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
45 1211934 (000000- ) Brush, Swp, 28I, Wedge, Pyp, Spiral 1
46 1052126 (000000- ) Inductor, 12.7Mm [156 Imp At 25Mhz] 1
T17 9020166 (2-2021) 3-49




OPTIONS

Fig. 25 - Pre-Sweep Brush Idler Group

3-50 T17 9020166 (5-2014)



OPTIONS

356468
Fig. 25 - Pre-Sweep Brush Idler Group

Ref. Part No. Serial Number Description Qty.
v 48749 (000000- ) Bearing Assy, W/Shaft 1
A 1 15522 (000000- ) Shaft, Idler, Brush, Main 1
A 2 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 3 41360 (000000- ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 4 41362 (000000- ) Housing, Fing, Brg 1
A 5 86773 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
6 32408 (000000- ) Plate, Hold-Down 2
7 32720 (000000- ) Shield, Plug, Drive 1
8 392215 (000000- ) Spacer, Arm, Brush 2
9 1056189 (000000- ) Arm, Brush, Pre-Sweep, Idler, Lh 1
10 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
11 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
12 41185 (000000- ) Washer, Flat, Belleville, .25 1
13 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
14 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
15 12269 (000000- ) Plug, Drive, Brush, Nyl 1
16 1040803 (000000- ) Screw, Hex, M6 X 1.00 X 30mm, Ss 2
17 81884 (000000- ) Plate, Arm, Adj 1
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 1054948 (000000- ) Knob Assy, Star, 3.21d 5ear M8 1
21 1207488 (000000- ) Skirt, Rbr, .12, 09.11w 16.61l, 05/Hole 1
22 1207485 (000000- ) Plate, Retainer, Skirt, Lh 1
23 222470 (000000- ) Knob, Star, 1.50d 0.88I 3ear M8x1.25 Fem 3

T17 9020166 (5-2014) 3-51



OPTIONS

Fig. 26 - Pre-Sweep Side Brush Group

3-52 T17 9020166 (5-2014)



OPTIONS

356469
Fig. 26 - Pre-Sweep Side Brush Group

Ref. Part No. Serial Number Description Qty.
1 1205449 (000000- ) Tube WIdt, Arm, Brush, Side 1
2 1207045 (000000- ) Bracket WIdt, Brush, Adj, Lh 1
3 1207047 (000000- ) Bracket WIdt, Brush, Adj, Rh 1
4 1060394 (000000- ) Screw, Hex, M8 X 1.25 X 80, FI, Ss 2
5 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
6 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
7 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
8 222470 (000000- ) Knob, Star, 1.50d 0.88| 3ear M8x1.25 Fem 2
9 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4

10 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
11 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
12 1053815 (000000- ) Bushing, Flex, Ure 2
13 1060210 (000000- ) Housing Widt, Pivot 2
14 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 4
15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
16 1212823 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
17 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 2
18 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
19 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 8
20 1212824 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
21 1211837 (000000- ) Marker, Corner 2
22 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 2
23 9020221 (000000- ) Cover, Motor, Preswp, Afmkt [T17] 2
24 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
25 1017441 (000000- ) Plate, Adapter, Brush 2
26 87419 (000000- ) Brush, Disk, Swp, 19.0d, Pyp 2
27 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 2
28 1213802 (000000- ) Inductor, Ferrite [spit Case, 220@100HZ] 2

T17 9020166 (5-2014) 3-53



OPTIONS

Fig. 27 - Pre-Sweep Electrical Group

3-54 T17 9020166 (5-2014)



OPTIONS

356470

Fig. 27 - Pre-Sweep Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 6
2 9020229 (000000- ) Circuit Board Kit, H20, Afmkt [T17] 1
3 1210399 (000000- ) Stand-Off, Circuitboard [0.25”] 4
4 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
5 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
6 1210969 (000000- ) Circuitbreaker, 50.0a, Resetable 1
7 06919 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 2
8 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
9 1208217 (000000- ) Label, Opertnl, Console, Rh, W/Pre-Sweep 1

10 1207284 (000000- ) Switch, Rocker [Mom,Off, Mom, Dual Led] 1
11 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
12 377084 (000000- ) Switch, Rocker, Prgrsv 1

T17 9020166 (5-2014) 3-55



OPTIONS

Fig. 28 - Pre-Sweep Wire Harnesses Group

HSNHE LHOIY 2 (117138v7
HSMNYE 301S LHOIY 0L

[ 2] JINd/T16]

1s'221
0oL

LHOIIQV3H 1HOIY 738V
1HOITAV3H LHOIY 0L

LHOITAY3H 1437 & (1)73av]

1HO1TQV3H 1437 30l

5 =R

oL ‘€l |_H_<._.wn_\m.-

15621
0SL

[ 2] ni<se8]

1] und/cg|
NOTLTSOd[ "ON 34T

Nvd OVA 3 (1)738V7
NVd WONOVA 0L

[ 2] A¥o/ss]

[NOILISOd[*ON 341m]

HSNYE8 L4377 2 (1)73av
HSNY8 301S L1437 :0L

QES

(6°€1l
oot

[ 2] vHores
[ 1] _73:r8

NOT11SOd| “ON SHIM]

HSNY8 NIVA :(1)7138v1
HSNYE NIVN 0L

1] ind/18|
[*SOd] *ON 3u1k]

HOLVYNLOV d33MS 138V
HOLVNLIV d33MS 201

[§:N18]
sz

[ 8] »naser]
[ <] niasoz]
[ o[ 3a/ve]
[ s[ nd/1e]

[_#| iHn/es|
[ €] Ado/es]
[ 2] Nua/zs]
1] Nd/T8]
[-sod[*oN 3dim]

3SvE d33IMS3Ud 0L

3SVE d33MS3Hd 0L

T17 9020166 (5-2014)

3-56



OPTIONS

Fig. 28 - Pre-Sweep Wire Harnesses Group

~

—[z] 8

8
N
gz
g

RS

ey
g8
2
g8
g

139V ON
SSINYVH d3IMS-3dd 0L

t )
(el /ﬂ
o=
ET 71vLi3a

38V ON
SS3NYVH d33NS-3dd 0L

3-57

T17 9020166 (5-2014)




OPTIONS

Fig. 28 - Pre-Sweep Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 1073054 (000000- ) Harness, Ele [Presweep, Head, T17] 1
2 1073042 (000000- ) Harness, Ele [Presweep, Base, T17] 1

3-58 T17 9020166 (5-2014)



OPTIONS

T17 9020166 (5-2014) 3-59



OPTIONS

Fig. 29 - Auto Fill Group

3-60 T17 9020166 (4-2016)



OPTIONS

s
1)
b

Part No.
41410
1220430
01685
08713
11399
79497
63244-2
365096
9 18595
10 24105
11 1208043
12 01684
13 11329
14 1045034
15 63810
16 375321
17 01316
18 33295
19 1005218
20 10575
21 57379
22 1214095
23 17521
24 86508
25 1207777
26 86508
27 1210841
28 69784

o~NO O~ WN =

Serial Number

(
(
(
(
(
(

000000-
011000-
000000-
000000-
000000-
000000-

Fig. 29 - Auto Fill Group

—— e v v e e v e e e e N e e N N e S N N S S SN N S~

Description

Valve, Water, Solenoid, 36vdc Pf08/Pf08
Bracket, Mtg, Ftg, Auto Fill

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, E90, Bm12/Pm08

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br
Fitting, Plstc, E90, Bm16/Pm12

Fitting, Brs, Qdc, Bm12/Qf08

Bracket, Mtg, Fitting, Qdc

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, NI, Ss
Hose, Afmkt, Pvec, Wir, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Fitting, Brs, Qdc, Pf08

Fitting, Plstc, Str, Pm08/Pm12, Nyl
Fitting, Plstc, E45, Pf12/Pf12

Fitting, Plstc, Str, Bm16/Pm12

Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Clr
Fitting, Pipe, Plug, Pm08, Sq Head
Fitting, Plstc, Str, Pm08/Pm08

Bracket, Mtg, Ftg, Auto Fill

Fitting, Plstc, Str, Pm08/Pm08

Fitting, Plstc, E90, Bm16/P{8

Fitting, Plstc, Str, Pm12/Pm12 Close

356494

Qty.

L B e e T @ ® B T N S S S S S 6 I 0 TN o B S N A TP N N N @ o B L TN\ I S

T17 9020166 (12-2019)

3-61




OPTIONS

Fig. 30 - ES Auto Fill Group

3-62 T17 9020166 (4-2016)



OPTIONS

356497
Fig. 30 - ES Auto Fill Group

Ref. Part No. Serial Number Description Qty.
1 41410 (000000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 1
2 1220430 (011000- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (000000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (000000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (000000- )  Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (011000- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (000000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (000000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2
15 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (000000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (011000- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (011000- ) Fitting, Plstc, E45, Pf12/Pf12 1
21 57379 (011000- ) Fitting, Plstc, Str, Bm16/Pm12 1
22 1214095 (000000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3
23 86508 (000000- ) Fitting, Plstc, Str, Pm08/PmO08 2
24 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 1
25 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
26 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
27 1019285 (000000- ) Bracket, Protector, Float Switch 1
28 1208733 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2s 17.5I 1
29 1207777 (000000-010999 ) Bracket, Mtg, Ftg, Auto Fill 1
30 86508 (000000-010999 ) Fitting, Plstc, Str, Pm08/Pm08 1
31 69784 (000000-010999 ) Fitting, Plstc, Str, Pm12/Pm12 Close 1
32 1210841 (000000-010999 ) Fitting, PIstc, E90, Bm16/Pf8 1

T17 9020166 (12-2019) 3-63



OPTIONS

Fig. 31 - ES Pump Group

FRONT

3-64 T17 9020166 (6-2015)



OPTIONS

356495
Fig. 31 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 1057978 (000000- ) Pump, Soltn, 36vdc, Impeller 1
2 1207659 (000000- ) Bracket Weldmt, Mtg, Pump 1
3 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 4
4 01683 (000000- ) Washer, Flat, 10, Ss 4
5 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
6 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 73468 (000000- ) Fitting, Plstc, E90, Bm10/Pm12 2
9 71628 (000000- ) Fitting, Plstc, Str, Bm10/Pm12 [Nylon] 1
v 10 9014338 (000000- ) Valve Kit, Check, Es [T17] 1
A 11 78840 (000000- ) Valve, Check, Pump, Water 1
A 12 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 13 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 14 1217187 (000000- ) Flap, Resistor, Check Valve 1
15 1015032 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clir 1
16 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
17 386652 (000000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
18 05134 (000000- ) Fitting, Plstc, Str, Pf12/Pf12 1
19 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 2
20 1006410 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Cir 1
21 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
22 1061954 (000000- ) Bracket, Strainer, Pump, Es 1
23 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
24 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
25 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
27 1019285 (000000- ) Bracket, Protector, Float Switch 1
28 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

T17 9020166 (6-2015) 3-65



OPTIONS

Fig. 32 - ES / Severe Environment / Detergent Metering Group

Severe Environment /
Detergent Metering
Group only

3-66 T17 9020166 (4-2020)



OPTIONS

356496

Fig. 32 - ES / Severe Environment / Detergent Metering Group

Ref. Part No. Serial Number Description Qty.
1 9020258 (000000- ) Tank Kit, Detergent, Afmkt [T17] 1
1 9020288 (000000- ) Tank Kit, Detergent, Tj Afmkt [T17] (Japan Only) 1
2 1208732 (000000- ) Plate, Mtg, Tank, Detergent 1
3 1207750 (000000- ) Bracket, Mtg, Tank, Detergent 1
4 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 3
5 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
6 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
7 1011885 (000000- ) Cap, Tank 1
8 1213317 (000000-010999 ) Bracket WIdt, Pump 1
8 1225439 (011000- ) Bracket Widt, Pump 1
9 386364 (000000- ) Pump, Detgt, 36vdc (See Breakdowns) 1

10 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
11 01683 (000000- ) Washer, Flat, 10, Ss 2
12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
13 09010 (000000-010999 ) Screw, Hex, M8 X 1.25 X 25, Ss 2
14 32490 (000000-010999 ) Washer, Flat, 0.25, Std 4
15 08713 (000000-010999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
16 1014981 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Cir 1
17 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
18 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
19 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
20 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 20952 (000000- ) Screen, Pump 1
22 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 2
23 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 4
24 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 6
25 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
26 1207284 (000000- ) Switch, Rocker [Mom,Off,Mom, Dual Led] 1
(Only on Severe Environment Group)
27 09011 (011000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
28 32490 (011000- ) Washer, Flat, 0.25, Std 2

T17 9020166 (4-2020) 3-67



OPTIONS

Fig. 33 - ec-H20 Solution Pump Group

Cylindrical

Scrub Head X s Disk

~ \\ Scrub Head

3-68 T17 9020166 (1-2015)



OPTIONS

356498
Fig. 33 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1212443  (000000- ) Bracket Widt, Mgt [T17 Ec-H20] 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 9020260 (000000- ) Ec-H20 Module Kit, Afmkt [T17] (See Breakdowns) 1
4 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
6 1059231 (000000- )  Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
7 150208 (000000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
8 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
9 01683 (000000- ) Washer, Flat, 10, Ss 2

10 1055254 (000000- ) Switch, Press, 25 Psi, Pm02 1
11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
12 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 2
13 1203814 (000000- ) Fitting, Plstc, Str, BmO06, Cplg, Male 1
14 1203454 (000000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
15 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
16 1203996 (000000- )  Fitting, Plstc, Str, Bm05, Cplg, Fem 1
17 1204024  (000000- ) Fitting, Plstc, E90, Bm04 Cplg Male 1
18 1204338 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 1
19 1011522 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
20 1067526 (000000- ) Fastener, 8.0l [Hook And Loop] 1
21 09200 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (000000- ) Washer, Flat, 10, Ss 1
23 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
24 1206138 (000000-010999 ) Bracket, Pump 1
24 1221952 (011000- ) Bracket, Pump 1
25 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
26 32490 (000000- ) Washer, Flat, 0.25, Std 1
27 43555 (000000- ) Clamp, Hose, Wormdrive, , 0.25-0.62D, .31W 1
28 1200328 (000000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
29 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
30 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
31 150538 (000000- ) Fitting, Plstc, Str, Bm06/Pm06 1
32 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
33 1014949 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clr 1
34 1039557 (000000- ) Fitting, Plstc, Str, Bm04/Bm06 1
35 1040868 (000000- ) Capacitor, Plug [.01 Uf, 200v] 1
36 1062403 (000000- ) Fitting, Brs, Snubber, Pm02/Pf02 1

T17 9020166 (12-2019) 3-69



OPTIONS

Fig. 34 - ec-H20 solution Supply Group, Side Brush

N
N

Cylindrical ~ ~~
Scrub Head N

R Disk
~ 0 Scrub Head
N

3-70 T17 9020166 (4-2016)



OPTIONS

356499

Fig. 34 - ec-H20 solution Supply Group, Side Brush

Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
5 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 17
6 1014949 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 08Ft 1
7 1200467 (000000- ) Fitting, Plstc, Rst 1
8 1204338 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 2
9 1203454 (000000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1

10 1206303 (000000- ) Fitting, Plstc, Pf04/Pf04/Pf04 1
11 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
13 1011409 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 01Ft 1
14 1201441 (000000- ) Fitting, Plstc, Rst, Main Head 1
15 1002898 (000000- ) Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco] 1
16 1203996 (000000- ) Fitting, Plstc, Str, BmO05, Cplg, Fem 1
17 1002899 (000000- ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
18 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
19 1039557 (000000- ) Fitting, Plstc, Str, Bm04/Bm06 1
20 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
21 87173 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
22 1011411 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1

T17 9020166 (5-2014) 3-71



Fig. 35 - ec-H20 Wire Harness Group

OPTIONS

TO: MAIN HARNESS
EC-H20 CONNECTOR.
NO LABEL.

[WIRE NO. POS.
46/BLU
S52/BRN
CAN-/GRN

DETAIL 46 DETAIL 13 CANTIVEL
SO0/TAN E
13/BLK €

[]

TO: EC-H20/CONVENTIONAL
VALVE SV-4
LABEL: SV-4/EC-H20

[WIRE NO.[POSITION]
46C/BLU [A |

100
12.91
100
3.91
175
(6.91
B 275 ”
110.81 12,91
== —— = —r————————— L e e
TO: ECHO PRESSURE SWITCH. w |W{\
LABEL (111 PRESS. SW. DETAIL 46. DETAIL 13.
[c] P =
. @ 1320 TO: ECHO MODULE

NO LABEL

I ®

Qty.

T17 9020166 (5-2014)

Description
Harness, Ele [Ec-H20, T12]

)

Serial Number

Part No.
1069671 (000000-

1

Ref.

3-72



OPTIONS

T17 9020166 (5-2014) 3-73



OPTIONS

Fig. 36 - Spray Nozzle Group

3-74 T17 9020166 (3-2019)



OPTIONS

356493
Fig. 36 - Spray Nozzle Group

Ref. Part No. Serial Number Description Qty.
1 1054178 (000000-012999 ) Pump, Soltn, Ele, 36vdc, 45psi 1
2 1056982 (000000- ) Diode, Ele, Plug 1
3 1207774 (000000-012999 ) Bracket Widt, Pump, Spray Hose 1
4 12316 (000000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
5 01683 (000000- ) Washer, Flat, 10, Ss 4
6 09739 (000000-012999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
8 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
9 398500 (000000- ) Switch, Rocker, Dpdt, On / None / On 1

10 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 1
11 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
12 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 7
13 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
14 63987-1 (000000- ) Fitting, Plstc, E90, Bm08/Bm08 1
15 1206482 (000000- ) Plate Widt, Mtg, Hose-Reel [T17] 1
16 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
17 1206456 (000000- ) Reel Assy, Hose, Large 1
18 1203947 (000000- ) Washer, Retainer, Spring 1
19 1201393 (000000- ) Pawl, Ratchet 1
20 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
21 1056719 (000000- ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
22 1201423 (000000- ) Spring, Torsion, Hose Reel 1
23 24584 (000000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 1
24 1060128 (000000- ) Fitting, Brs, E90, Bm06/Pm06, Short 1
25 33584 (000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
26 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
27 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
28 1057816 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
29 1057814 (000000- ) Washer, Thrust, Plstc 1.02b 1.38d 1
30 32598 (000000- ) Washer, Flat, 1.02b 1.75d .12, Stl 1
31 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 1
32 1066919 (000000- ) Washer, Thrust, 50.0b 110.0d 0.79w 1
33 1200394 (000000- ) Fitting, Swivel, Str, Pf06/Pm06, Brs 1
34 47388 (000000- ) Fitting, Brs, E90, Em08/Pm06 1
35 9020252 (000000- ) Hose Kit, Spray, Afmkt [T17] 1
36 1060428 (000000- ) Fitting, Stl, Str, Bm06/Pm06, Swivel 1
37 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
38 769785 (000000- ) Nozzle, Spray, Gun 1
39 1242823 (013000- ) Pump, Soltn, Ele, 36vdc, 45psi 1
40 1244427  (013000- ) Bracket Widt, Pump 1

T17 9020166 (3-2019) 3-75



OPTIONS

Fig. 37 - Vacuum Wand Kit

o)
-

16

// \\/ﬂ /

/) 4
7

w
20

AN

/
N
/7 / N
)

3
N

NNV

w \\
2 2

FRONT

T17 9020166 (6-2015)

3-76



OPTIONS

356500

Fig. 37 - Vacuum Wand Kit

Ref. Part No. Serial Number Description Qty.
v 9020080 (000000- ) Vac Wand Kit, Ci [T17] 1
A 1 1207911 (000000- ) Tray, Vac Wand 1
A 2 1211150 (000000- ) Knob, Star, 4
A 3 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 4
A 4 1060440 (000000- ) Squeegee, Hand 1
A 5 1060691 (000000- ) Plug, Adapter, Port 1
A 6 1061356 (000000- ) Retainer, Blade, Sqge, 14.21 (1 set = 2 blades) 1
A 7 1061570 (000000- ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 8 1061571 (000000- ) Pin, Axle, Brg 2
A 9 1022671 (000000- ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 10 9008155 (000000- ) Handle Kit, Wand, Afmkt 1
AA 11 1062659 (000000- ) Label, Opertnl, Vacuum Wand Handle 1
A 12 1060708 (000000- ) Adapter, Swivel, 1.75, Abs 1
A 13 1060718 (000000- ) Nut, Compression, 2.25-12, Abs 1
A 14 1060720 (000000- ) Ring, Compression 1
A 15 1200642 (000000- ) Hose Assy, Sqge, W/2cuff 1
A 16 1014295 (000000- ) Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Wyl 2
A 17 1207517 (000000- ) Cuff, Adapter, 1.75 X 2.50, Pvc 1
A 18 1213513 (000000- ) Rivet, Blind, .156D X 1.07 X .31D, Alm 6
A 19 1213799 (000000- ) Mess Assy, Cloth 1

T17 9020166 (6-2015) 3-77



OPTIONS

Fig. 38 - Squeegee Guard Group

T17 9020166 (5-2014)

3-78



OPTIONS

s
1)
b

Part No.
1207961
1207902
1208109
1024977
369359
57702
1208053
69972

9 140045
10 06965
11 21196
12 32492
13 41430
14 06943
15 32483
16 08708

o~NO O~ WN =

Fig. 38 - Squeegee Guard Group

Serial Number

~— e v e N N N N S N N S S

Description

Bracket, Bumper, Lh, Squeegee [T17]
Bracket, Bumper, Rh, Squeegee [T17]
Tube, Guard
Bumper, Ure, 1.50d 1.25I

Pin, Hitch, .375d X 3.12l, Pl

Cable, Glv .06d 012.01 .26eye /.26eye
Plate, Doubler

Screw, Hex, M12 X 1.75 X 40, 10.9
Washer, Flat, 0.51b 1.25d .06, Ss
Screw, Hex, M10 X 1.50 X 80, 8.8
Screw, Hex, .38-16 X 0.88, G5
Washer, Flat, 0.38, Std

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

356488

Qty.

4 A AN ONMNARAN S N2 2

T17 9020166 (5-2014)

3-79




OPTIONS

Fig. 39 - Positive Drain Group

3-80 T17 9020166 (2-2021)



OPTIONS

356595

Fig. 39 - Positive Drain Group

Ref. Part No. Serial Number Description Qty.
1 1213186 (000000- ) Valve, Ball, Drain, 2.00id, Rh 1
2 1212006 (000000- ) Bracket, Mtg, Valve, Drain 1
3 1213118 (000000- ) Support, Valve, Drain 1
4 1213182 (000000- ) Clamp, Valve, U-Bolt 2
5 1211963 (000000- ) Cuff, Hose, 5.0/ 2.0 Id 1
6 22297 (000000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
7 1201434 (000000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 1
8 1213392 (000000- ) Fitting, Coupler, Hose, Shank, Fem 1
9 1213206 (000000- ) Hose Assy, W/1 Cuff, 2.01d 120.0 L 1

10 1214326 (000000- ) Rework, Dust Cap, Valve, Drain 1
11 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1212366 (000000- ) Handle, Valve 1
15 1213362 (000000- ) Grip, Handle, Valve 1
16 1074075 (000000- ) Plug, Hole, Rnd, 0.25H, 1.00D 0.6L, Nyl 1

T17 9020166 (2-2021) 3-81



OPTIONS

Fig. 40 - Telemetry Group

3-82 T17 9020166 (2-2021)



OPTIONS

356510
Fig. 40 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 1069467 (000000-014259 ) Controlbox Assy, Telem [Int] 1
1 1247507 (014260- ) Controlbox Assy, Telem [Usa, 4g] 1
1 1070541 (000000-014259 ) Controlbox Assy, Telem [Canada] 1
1 1247508 (014260- ) Controlbox Assy, Telem [3g, Intl.] 1
2 1207701 (000000- ) Bracket Widt, Mtg, Telem 1
3 09244 (000000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 4
4 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
5 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
6 32483 (000000- ) Washer, flat, 0.25, Sae 4
7 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
8 1070324 (000000-010999 ) Antenna, Telem, 110 In [Gprs] 1
9 1070402 (000000-010999 ) Angle, Mtg, Antenna, Telem 1

10 140916 (000000-010999 ) Clamp, Cable, Nyl, 0.62d, Nat 2
11 1040467 (000000-010999 ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 08712 (000000-010999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
13 1069580 (000000- ) Label, Opertnl, Telem [Fcc/Ic] 1
14 1070757 (000000- ) Shunt, 050mv 400a 1
15 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
16 07514 (000000- ) Washer, Lock, Int, 10, Ss 2
17 611221 (000000-014259 ) Boot, Terminal, Battery, 25.4mm, Blk 2
v 18 1073059 (000000- ) Harness, Ele [Telemetry, T17] 1
A 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
19 1073077 (000000-010999 ) Cable, Battery, 1/0ga [Telem, T17] 1
19 1074600 (011000- ) Cable, Battery, 2/0ga [M17, Telem] 1
20 1073078 (000000-010999 ) Cable, 1/0ga 48.21 BIkK[M9 Ring/.25 Ring] 1
20 1074601 (011000- ) Cable, 2/0ga 61.0LI BIk[M6 Ring/M9 Ring] 1
21 1248350 (014260- ) Antenna, Telem [4g, 180"] 2
22 39358 (000000- ) Washer, Lock, Int, 0.44 2
23 1210807 (011000- ) Wire, Tie [W/.25” Fir Tree Clip] 5
24 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
25 09570 (000000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 24199 (000000-010999 ) Screw, Hex, M5 X 0.80 X 16, Ss 2
28 01683 (000000-010999 ) Washer, Flat, 10, Ss 4
29 06549 (000000-010999 ) Nut, Hex, Lock, M5 X 0.80, NI 2
30 1070658 (011000-014259 ) Antenna, Telem, 187 In [Gprs] 1

T17 9020166 (2-2021) 3-83



OPTIONS

Fig. 41 - Battery Slide Out Group

FRONT

T17 9020166 (3-2019)

3-84



OPTIONS

356483

Fig. 41 - Battery Slide Out Group

Ref. Part No. Serial Number Description Qty.
1 1207912 (000000-010999 ) Tray WIdt, Ro Battery, [T17] 1
1 1225437  (011000-012999 ) Tray WIdt, Ro Battery, [T17] 1
1 1241249 (013000- ) Tray WIidt, R/O, Battery 1
2 1208527 (000000- ) Plate, Plstc, Bat Rollout 3
3 79506 (000000- ) Screw, FIt, Soc, M8 X 1.25 X 30, Ss 9
4 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 9
5 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
6 369415 (000000- ) Bearing, Needle, 0.25b 0.88d 0.50w 6
7 58979 (000000- ) Screw, Hex, M6 X 1.00 X 55, FI, Ss 3
8 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 3
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

10 1209368 (000000- ) Plate, Guide, Battery Rollout [T17] 1
11 39349 (000000- ) Washer, Flat, 0.31, Sae 4
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss (Large Battery) 4
13 1037354 (000000-010999 ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 6
13 1037355 (011000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 6
14 1210673 (000000- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
15 09120 (000000- ) Screw, FIt, Soc, M5 X 0.80 X 16, 10.9 2
16 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
17 1208673 (000000-012999 ) Plate, Door, Battery Rollout [T17] 1
17 1241253 (013000- ) Plate, Door, Battery Rollout [T17/M17] 1
18 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems (Small Battery) 6

T17 9020166 (12-2019) 3-85



OPTIONS

Fig. 42 - Battery and Charger Group, 510AH / 625AH

T17 9020166 (2-2021)

3-86



OPTIONS

356508

Fig. 42 - Battery and Charger Group, 510AH / 625AH

Ref. Part No. Serial Number Description Qty.

v 1 1244404 (000000- ) Battery, Wet, 36Vdc, 510Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 1 1248312  (000000- ) Battery, Wet, 36Vdc, 625Ah (China Only) 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1244412  (000000- ) Battery, Wet, 36vdc, 510ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1207934 (000000- ) Charger, 36vdc/80a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 1207933 (000000- ) Charger, 36vdc/80a, 200-240vac 1ph 1
A 11 01726 (000000- ) Connector, 350a, Gray 1
v 12 1228060 (000000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (000000- ) Connector, 350a, Gray 1

T17 9020166 (2-2021) 3-87



OPTIONS

Fig. 43 - Battery and Charger Group, 750AH / 775AH

T17 9020166 (2-2021)

3-88



OPTIONS

356508
Fig. 43 - Battery and Charger Group, 750AH / 775AH

Ref. Part No. Serial Number Description Qty.

v 1 1244405 (000000- ) Battery, Wet, 36Vdc, 750Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 1 1248313 (000000- ) Battery, Wet, 36Vdc, 755Ah (China Only) 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1244413  (000000- ) Battery, Wet, 36vdc, 750ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
v 12 1228060 (000000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (000000- ) Connector, 350a, Gray 1

T17 9020166 (2-2021) 3-89



OPTIONS

Fig. 44 - Battery and Charger Group, 930AH

T17 9020166 (2-2021)

3-90



OPTIONS

Fig. 44 - Battery and Charger Group, 930AH

356508

Ref. Part No. Serial Number Description Qty.

v 1 1210313 (000000- ) Battery, Wet, 36Vdc, 930Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1210316 (000000- ) Battery, Wet, 36vdc, 930ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
v 12 1228060 (000000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (000000- ) Connector, 350a, Gray 1
T17 9020166 (2-2021) 3-91




OPTIONS

Fig. 45 - Battery and Charger Group, 930AH, Opportunity Charging

T17 9020166 (3-2019)

3-92



OPTIONS

356657

Fig. 45 - Battery and Charger Group, 930AH, Opportunity Charging

Ref. Part No. Serial Number Description Qty.
v 1 1225538 (000000- ) Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq] 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
3 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1
4 1206951 (000000- ) Bracket, Front, Battery 1
5 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 6 1219396 (000000- ) Charger, 36 Vdc/240A, 480Vac [Opportunity] 1
A 7 01726 (000000- ) Connector, 350a, Gray 1
v 6 1225535 (000000- ) Charger, 36 Vdc 195A 400Vac [Opportunity] - (China Only) 1
A 7 01726 (000000- ) Connector, 350a, Gray 1

T17 9020166 (NIL) 3-93



OPTIONS

Fig. 46 - Battery Group Lithium-lon, 36V, 18.4Kwh

T17 9020166 (12-2019)

3-94



OPTIONS

356963

Fig. 46 - Battery Group Lithium-lon, 36V, 18.4Kwh

Ref. Part No. Serial Number Description Qty.
v 9019654*  (000000- ) Battery Kit, Li-lon, 36v, 18.4kwh [UI] 1
A 1 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 2 06952* (000000- ) Screw, Hex, M6 X 1.00 X 90, 8.8 4
A 3  32490* (000000- ) Washer, Flat, 0.25, Std 4
A 4 07788* (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 4
A 5 1246706* (000000- ) Washer,Belleville,0.505b 1.00d 0.091h,Ss 4
A 6 1238011*  (000000- ) Bracket, Mtg, Base, Battery, Disconnect 1
AV 7 1242409*  (000000- ) Cable Assy, Battery 4/0ga [T17, M17] 1
AA 8 22892* (000000- ) Connector, Anderson, 175a, Gray 1
A 9 1243816* (000000- ) Bracket, Connector, Anderson 1
A 10 58979* (000000- ) Screw, Hex, M6 X 1.00 X 55, FI, Ss 2
A 11 32490* (000000- ) Washer, Flat, 0.25, Std 4
A 12 1243817*  (000000- ) Bracket, Switch, Anderson 1
A 13 11329* (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
A 14 1247115*  (000000- ) Switch [Proximity, Reed, W/Molex] 1
A 15 1243843*  (000000- ) Screw, Flt, Phl, 04-40, Cs, Brass 1
A 16 01711* (000000- ) Nut, Hex, Std, #04-40, 2 1
A 17 1242382*  (000000- ) Cover, Bms, 36v 1
A 18 1034731*  (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 19 1247763*  (000000- ) Label [Anti-Tamper] 10
20 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
21 1243574 (000000- ) Plate, Connector, Anderson, Switch 1
22 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
23 32490 (000000- ) Washer, Flat, 0.25, Std 2
24 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 2
25 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
26 1052123 (000000- ) Inductor, 18mmid [225 Imp At 25mhz] 2
27 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 3
28 1238981 (000000- ) Harness, Cntrl, Battery [M17, T17] 1
29 1247200 (000000- ) Sleeve, Nyl, 1.35id 25.01 [Asb19] 1
30 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 10

* Requires Tennant True service or an authorized Tennant service provider.

T17 9020166 (12-2019) 3-95



OPTIONS

///@V

=)
\

\

Fig. 47 - Battery Group Lithium-lon, 36V, 38.8Kwh

T17 9020166 (12-2019)

3-96



OPTIONS

356963

Fig. 47 - Battery Group Lithium-lon, 36V, 38.8Kwh

Ref. Part No. Serial Number Description Qty.
v 9019655*  (000000- ) Battery Kit, Li-lon, 36v, 38.8kwh [UI] 1
A 1 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 2 06952* (000000- ) Screw, Hex, M6 X 1.00 X 90, 8.8 4
A 3  32490* (000000- ) Washer, Flat, 0.25, Std 4
A 4 07788* (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 4
A 5 1246706* (000000- ) Washer,Belleville,0.505b 1.00d 0.091h,Ss 4
A 6 1238011*  (000000- ) Bracket, Mtg, Base, Battery, Disconnect 1
AV 7 1242409*  (000000- ) Cable Assy, Battery 4/0ga [T17, M17] 1
AA 8 22892* (000000- ) Connector, Anderson, 175a, Gray 1
A 9 1243816* (000000- ) Bracket, Connector, Anderson 1
A 10 58979* (000000- ) Screw, Hex, M6 X 1.00 X 55, FI, Ss 2
A 11 32490* (000000- ) Washer, Flat, 0.25, Std 4
A 12 1243817*  (000000- ) Bracket, Switch, Anderson 1
A 13 11329* (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
A 14 1247115*  (000000- ) Switch [Proximity, Reed, W/Molex] 1
A 15 1243843*  (000000- ) Screw, Flt, Phl, 04-40, Cs, Brass 1
A 16 01711* (000000- ) Nut, Hex, Std, #04-40, 2 1
A 17 1242382*  (000000- ) Cover, Bms, 36v 1
A 18 1034731*  (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 19 1247763*  (000000- ) Label [Anti-Tamper] 10
20 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
21 1243574 (000000- ) Plate, Connector, Anderson, Switch 1
22 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
23 32490 (000000- ) Washer, Flat, 0.25, Std 2
24 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 2
25 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
26 1052123 (000000- ) Inductor, 18mmid [225 Imp At 25mhz] 2
27 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 3
28 1238981 (000000- ) Harness, Cntrl, Battery [M17, T17] 1
29 1247200 (000000- ) Sleeve, Nyl, 1.35id 25.01 [Asb19] 1
30 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 10

* Requires Tennant True service or an authorized Tennant service provider.

T17 9020166 (12-2019) 3-97



OPTIONS

Fig. 48 - Battery Charger Group, Lithium-lon
-—

-

[l -

356964

Ref. Part No. Serial Number Description Qty.
v 1 1242858 (000000- ) Charger, 36Vdc 80A 200-240Vac 1Ph 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
A 3 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 4 1242859 (000000- ) Charger, 36Vdc 80A 200-240Vac 3Ph 1
A 5 01726 (000000- ) Connector, 350a, Gray 1
A 6 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 4 1242860 (000000- ) Charger, 36Vdc 100A 480vac 3Ph 1
A 5 01726 (000000- ) Connector, 350a, Gray 1
A 6 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 7 1243128 (000000- ) Charger, 36Vdc 215A 480Vac 3Ph 1
A 8 01726 (000000- ) Connector, 350a, Gray 1
A 9 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
3-98 T17 9020166 (12-2019)



OPTIONS

Fig. 49 - Ramp Climb Counter Weight Group

356512

Ref. Part No. Serial Number Description Qty.
1 1213680 (000000- ) Weight, Counter, Casting, 250Lb, Painted 1
2 1212747 (000000- ) Channel WIidt, Bumper, Ballast 1
3 16930 (000000- ) Screw, Hex, M10 X 1.50 X 50, 8.8 4
4 32492 (000000- ) Wasbher, Flat, 0.38, Std 4
5 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
6 1052962 (000000- )  Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 6
7 1206367 (000000- ) Pin, Hitch, .750d X 7.00l, PI 2
8 1017218 (000000- ) Wasbher, flat, 0.32B 1.00D .12, Ss 4

T17 9020166 (12-2016) 3-99



OPTIONS

)

Fig. 50 - Fuel Cell Group (013000-

) ﬁq g A\WA\WA W \Y //%} ﬂ//%
_——

A\ jannmininy TR
v hhhhnannnnnnnnnnny
h'dtnnnnhnnnnnnninny

X 'hnanhnnnnannninny

T17 9020166 (4-2020)

3-100



OPTIONS

s
1)
b

Part No.
1240010
1037354
1238895
382320

1069322
1238731
1037346
1238878
9 9018849
10 12273

11 1017218
12 9018848
183 49826

14 1011882
15 1238175
16 360973

17 398806
18 06934

19 9018980
19 9018983
20 1238671

o~NO O~ WN =

Fig. 50 - Fuel Cell Group (013000- )

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(

(

(
(
(
(
(
(
(

013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-
013000-

~— O v e e e e e v e N e S N N S S N S S~

Description

Bracket, Cell, Fuel

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Bracket, Controller [Pendant]

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Washer, Flat, 0.25, Sae, Blk

Bracket WIdt, Sppt, Seat

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Door, Frame

Cover, Side, Lh, Fuel Cell, Afmkt [T/M17]
Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover, Side, Rh, Fuel Cell, Afmkt [T/M17]
Screw, Hex, M8 X 1.25 X 16, NI, Ss
Seal, Bulb, Str, Snap-In, Epdm, Bulk
Panel, Louvered, Rh

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Latch

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8
Cover, Battery, Fuel Cell, Afmkt [T/M17]
Cover, Battery, Fuel Cell, Ohg [T/M17]
Bracket Widt, Mtg, Ohg

356871 - T17

Qty.

[ QI G I G e ) T S G o S G G QNI QUG |, IO B |\, RO N )

T17 9020166 (4-2020)

3-101




OPTIONS

)

Fig. 51 - Pressure Washer Wand and Cover Group (013000-

OL)Y-af-—af—\

T17 9020166 (12-2019)

3-102



OPTIONS

356906 - T17
Fig. 51 - Pressure Washer Wand and Cover Group (013000- )

Ref. Part No. Serial Number Description Qty.
1 9018850 (013000- ) Brkt Kit, Press Wash, Afmkt [T/M17] 1

2 12312 (013000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
3 397779 (013000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
4 222158 (013000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
5 41140 (013000- )  Washer, Lock, Int-Ext, 0.25 1
6 1239531 (013000- ) Seal, Rbr, Clsd, 0.63, 0.63, 3.0l 1
7 9018979 (013000- ) Cover, Battery, Pw, Dv, Na [T/M17] 1
7 9018981 (013000- ) Cover, Battery, Pw, Dv, Ohg [T/M17] 1
8 398806 (013000- ) Latch 1
9 1208748 (013000- ) Plate, Latch [T17] 1
10 06935 (013000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 1
11 1225700 (013000- ) Hinge WIdt, Cover, Battery 1

12 1020341 (013000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
13 1245866 (013000- ) Gasspring, 90Ib, 3.15strk 2

14 1241509 (013000- ) Stud, Ball, 10mm Ball, M8x1.25 4

15 32491 (013000- ) Washer, Flat, 0.31, Std 4

16 08713 (013000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
17 1225704 (013000- ) Plate, Mtg, Cover 1
18 1207130 (013000- ) Bracket, Retain, Hinge, Cover 2
19 09010 (013000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
20 01685 (013000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
21 08713 (013000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

22 1040467 (013000- ) Screw, hex, M6 X 1.00 X20, 9.8, Sems 3
23 1020168 (013000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft 1
24 9018847 (013000- ) Cover Kit, Press Wash, Afmkt [T/M17] 1

25 57772 (013000- ) Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl 4
v 9018841 (013000- ) Plug Kit, Press Wash, Pump, Afmkt[T/M17] 1
A 26 1243644 (013000- ) Strap, Plug 1
A 27 1243645  (013000- ) Plug, Oil 1
28 06927 (013000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2

29 23446 (013000- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 2

30 02850 (013000- ) Nut, Hex, Lock, M4 X 0.70, NI 2

31 41579 (013000- ) Washer, Flat, 08, Ss 2
32 1244570  (013000- ) Latch, Draw 1

33 09244 (013000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 3
34 1244906 (013000- ) Keeper, Latch, Draw 1
v 9018842 (013000- )  Wand Kit, Press Wash, Afmkt [T/M17] 1
A 35 1039042 (013000- ) Handle, Gun, Trigger 1
A 36 1039044 (013000- ) Wand, Str, Ss, 28I 1
A 37 1238513 (013000- ) Nozzle, Press Washer 1
A 38 1042191 (013000- ) Fitting, Ss, Qdc, Mal 1
A 39 1044428 (013000- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
v 9018844 (013000- ) Hose Kit, Press Wash, Afmkt [T/M17] 1
A 40 1039056 (013000- ) Hose, Rbr, 25ft 1
A 41 1042051 (013000- ) Fitting, Ss, Qdc, Fem 2
A 42 1042772 (013000- ) Fitting, Brs, Str, Pf06/Pm04 2
43 21168 (013000- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 1

T17 9020166 (12-2019) 3-103



OPTIONS

Fig. 52 - Pressure Washer Solution Supply Group (013000- )

0 E.;‘ -6

3-104 T17 9020166 (12-2019)



OPTIONS

356907 - T17
Fig. 52 - Pressure Washer Solution Supply Group (013000- )

Ref. Part No. Serial Number Description Qty.
1 64778 (013000- ) Fitting, Plstc, E90, Bm08/Pm06 1
2 1011412 (013000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1

3 54333 (013000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1250867 (013000- ) Pump, Soltn, Ele, 36vdc, 45psi 1
5 1244427  (013000- ) Plate Widt, Pump 1

6 1037346 (013000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 63987-1 (013000- ) Fitting, Plstc, E90, Bm08/Bm08 1

8 12316 (013000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4

9 01683 (013000- ) Washer, Flat, 10, Ss 4

10 1210807 (013000- ) Wire, Tie [W/.25” Fir Tree Clip] 4
11 222375 (013000~ ) Fitting, Plstc, Str, Bm06/Bm08 1
12 1014976 (013000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, CIr 1

13 43844 (013000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13

14 1240293 (013000- ) Tube, Water, Pressure Washer 2
15 87677 (013000- ) Sleeve, Nyl, 1.22id 20.0I 1
16 1014976 (013000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clir 1
17 150412 (013000- ) Fitting, Plstc, E90, Bm06/Pm06 1
18 24584 (013000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
19 1242000 (013000- ) Valve, Pop-Off, 3500 Psi 1

20 63810 (013000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
21 1015026 (013000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
22 1243167  (013000- ) Fitting, Plstc, Str, Bm06/Bm10 1
23 1014974 (013000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
24 87173 (013000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
25 1060128 (013000- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
26 1243167 (013000- ) Fitting, Brs, Str, Bm06/Pf08 1
v 27 9014338 (013000- ) Valve Kit, Check, Es [T17] 1
A 28 78840 (013000- ) Valve, Check, Pump, Water 1
A 29 73342 (013000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 30 78841 (013000- ) Flapper, Valve, Pump, Water 1
A 31 1217187 (013000- ) Flap, Restrictor, Check Valve 1
32 07515 (013000- ) Washer, Lock, Int, 0.25, Ss 4

33 32483 (013000- ) Washer, Flat, 0.25, Sae 4

T17 9020166 (2-2021) 3-105



OPTIONS

)

Fig. 53 - Pressure Washer Motor and Pump Group (013000-

T17 9020166 (12-2019)

3-106



OPTIONS

356946 - T17
Fig. 53 - Pressure Washer Motor and Pump Group (013000- )

Ref. Part No. Serial Number Description Qty.
1 1236318 (013000- ) Pump, Pressure Washer 1
2 16735 (013000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
3 32491 (013000- ) Washer, Flat, 0.31, Std 8
4 21198 (013000- ) Screw, Hex, .38-16 X 1.25, G5 4
5 1239141 (013000- ) Motor, Ele, 24-72vdc 3400rpm 6.71hp 1
6 00912 (013000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
7 1052126 (013000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
8 1241608 (013000- ) Block, Cooling, Press Wash 1
9 1020341 (013000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 1238746 (013000- ) Controller, Propel [36vdc,200a, |1-Drive] 1
11 06938 (013000- ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
12 1241005 (013000- ) Cover Assy, |-Drive 1
13 1239673 (013000- ) Cover, Wash, Press [I-Drive] 1
14 06942 (013000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
15 32483 (013000- ) Washer, Flat, 0.25, Sae 2
16 150538 (013000- ) Fitting, Plstc, Str, Bm06/Pm06 1
17 43844 (013000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 10
18 1014971 (013000- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 01ft, CIr 1
19 1060128 (013000- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
20 24584 (013000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
21 47167 (013000- ) Fitting, Brs, Str, Pf06/Pm08 1
22 1224331 (013000- ) Fitting, Brs, Str, Pm06/Pm06 1
23 1239018 (013000- ) Valve, Needle, [M17/T17] 1
24 1044428 (013000- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
25 1042191 (013000- ) Fitting, Ss, Qdc, Mal 1
26 1247646 (013000- ) Bracket WIdt, Sppt, Motor 1
27 09028 (013000- ) Screw, Hex, M10 X 1.50 X 25, Ss 3
28 36996 (013000- ) Washer, Flat, 0.41B 1.50D .19, Stl, PI 3

T17 9020166 (12-2019) 3-107



OPTIONS

Fig. 54 - Pressure Washer Electrical Group (013000- )

TO THE MACHINE:

NO LABEL TO THE MACHINE:
O == e = NO LABEL
@l_r ——————————— i e ———————————I————————i——————————————————-l_l@
356874 - T17
Ref. Part No. Serial Number Description Qty.
1 398500 (013000- ) Switch, Rocker, Dpdt, On / None / On 1
2 1056982 (013000- ) Diode, Ele, Plug 1
3 1064188 (013000- ) Circuitbreaker, 15.0a, Resetable 1
v 4 1076436 (013000- ) Cable Assy, 04ga, Fuse [Press Wash, M17] 1
A 1248572 (011000- ) Fuse, 100A, 58Vdc 1

3-108 T17 9020166 (3-2019)



OPTIONS

)

Fig. 55 - Pressure Washer Electrical Wire Harness Group (013000-

o 5]

HOLON 1V °*MS °dWN3L :(2)7T3av7

13av1 ON HOLOA LV °"MS dW3L :0L
[o]=

b TEA/YIE
E1] LHM->19/E1E]|
3 N30
N30
Q N30
N3O
N3dO|
n18/90
RELVZA
N18/90€]|
N3dO

N3dO

N30
1HM/69
*S0od “ON 3HIM

3AIHA-1 "AVHAS SS3Md'H : (1)73av7
3ATHO0-1 AVHLS SS3dHd HOIH 0L

ANNOY9 JI1VLS :0L

*3INQON 02H_HVAN 13A/P12 L3N :(1)73av7 )
“37NCON OZH o4 S1GVN3 WILSAS 0L

ppc.

\1

[v]

\N[M [ {0[O| D] D]

. e

T13gv1 ON
\ ANNOY9 J11VLS :0L1

| ## e E

MIE/E1 z]_dsen
34/8v9 I EREYAZS)
“ON 9N “SOd| "ON 3d1M

o|—N

A3A/$9 13N “NOILO3INNOO-A :(1)713av7
T3A/¥9 L3N ‘NOILO3NNOO-A :0L

Qty.
3-109

356875-T17

Harness, Ele [Pressure Washer, M17/T17]

Sleeve, Nyl, 1.22id 20.0l

Description

)
)

Serial Number

(013000~
(013000~

Part No.
1076449

1

2 87677

Ref.

T17 9020166 (3-2019)



OPTIONS

Fig. 56 - Dry Vacuum Wand Group (014000- )

3-110 T17 9020166 (4-2020)



OPTIONS

356951
Fig. 56 - Dry Vacuum Wand Group (014000- )

Ref. Part No. Serial Number Description Qty.
v 9020698 014000- Wand Assy Kit, Vacuum, hose

( ) 1

A 1 1219065 (014000- ) Hose, Vacuum, 3.00id X 132l, 2 Cuff 1
AV 1250357 (014000- ) Wand Assy, Vacuum Dry 1
AA 2 1243787 (014000- ) Tube, 3.0d, 2.9b, 56.3I 1
AA 3 1243710 (014000- ) Handle, Wand, Dry Vac, Rh 1
AA 4 1243711 (014000- ) Handle, Wand, Dry Vac, Lh 1
AA 5 1244571 (014000- ) Nozzle, Wand, Inlet 2
AA 6 1247624 (014000- ) Seal, Epdm, .38, .50w 2.65I, Adh 8
AA 7 1248099 (014000- ) Pad, Rest 1
AA 8 1247164 (014000- ) Screw, Hex, M5 X 0.80 X 16, NI, Ss 11
AA 9 1247165 (014000- ) Screw, Hex, M5 X 0.80 X 30, NI, Ss 3
Aa 10 09252 (014000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
Aa 11 01683 (014000- ) Washer, Flat, 10, Ss 16
AA 12 09739 (014000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
13 1225192 (014000- ) Cover, Inlet, Wand, Vac (M17,Trimmed) 1

14 1225566 (014000- ) Cover, Inlet, Wand, Vac [M17,Trimmed] 1

15 1222526 (014000- ) Tube WIdt, Wand, Vacuum 1

16 1225479 (014000- ) Gasket, Hose 1

17 1036892 (014000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2

18 1226647 (014000- ) Bracket, Mtg, Latch, Keeper 2

19 09206 (014000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4

20 02850 (014000- ) Nut, Hex, Lock, M4 X 0.70, NI 4

21 1227707 (014000- ) Bracket WIdt, Sppt, Wand, Vacuum 1

22 1243783 (014000- ) Bracket, Sppt, Wand, Vac 1

23 1046404 (014000- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1

24 12277 (014000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2

25 386063 (014000- ) Washer, Flat, 0.25b 1.12d .12, Ss 2

26 1037354 (014000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3

27 1228978 (014000- ) Plate Widt, Mtg 1

28 1229338 (014000- ) Bracket Widt, Adjmt 1

29 1020341 (014000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

T17 9020166 (4-2020) 3-111



OPTIONS

)

Fig. 57 - Dry Vacuum Rear Cover and Hinge Group (014000-

\

AN

Ay

NN

T17 9020166 (4-2020)

3-112



OPTIONS

356952

Fig. 57 - Dry Vacuum Rear Cover and Hinge Group (014000- )

Ref. Part No. Serial Number Description Qty.
1 1238324 (014000- ) Cover, Battery, Trimmed [Washer/Vac] 1
2 1225700 (014000- ) Hinge WIdt, Cover, Battery 1
3 1020341 (014000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1241509 (014000- ) Stud, Ball, 10mm Ball, M8x1.25 1
5 32491 (014000- ) Washer, Flat, 0.31, Std 2
6 08713 (014000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1207145 (014000- ) Rod WiIdt, Seat, Battery Cover [T17] 1
8 1225704 (014000- ) Plate, Mtg, Cover 1
9 1040467 (014000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

T17 9020166 (4-2020) 3-113



OPTIONS

)

Fig. 58 - Dry Vacuum Fan and Housing Group (014000-

T17 9020166 (4-2020)

3-114



OPTIONS

356953

Fig. 58 - Dry Vacuum Fan and Housing Group (014000- )

Ref. Part No. Serial Number Description Qty.
1 1222504 (014000- ) Box, Wand, Vac (Trimmed) 1
2 1244957 (014000- ) Plate, Spring 1
3 08716 (014000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2
4 01684 (014000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
5 78785 (014000- ) Washer, Flat, 0.25b 0.88d .06, Neo 2
6 08712 (014000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
7 12273 (014000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 6
8 1017218 (014000- ) Washer, Flat, 0.32b 1.00d .12, Ss 9
9 1224229 (014000- ) Bracket Widt, Fan 1

10 49826 (014000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
11 1218331 (014000- ) Fan, Vacuum, 5.7d, 036vdc, 1 Stage 1
12 06943 (014000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
13 32483 (014000- ) Washer, Flat, 0.25, Sae 3
14 1225482 (014000- ) Gasket, .50, 3.94id 5.080d, Adh [Poron] 1
15 54345 (014000- ) Grommet, Rbr, 1.62id, F/1.9h, .13 Matl 1
16 1218173 (014000- ) Muffler, Vacfan, 2.50 Id X 25.0 Oal 1
17 43555 (014000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
18 74455 (014000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 1
19 1210807 (014000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
20 55248 (014000- ) Mount, Cable Tie 2
21 1245600 (014000- ) Bracket, Mirror 1
22 1020341 (014000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
23 360973 (014000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 1
24 01683 (014000- ) Washer, Flat, 10, Ss 1
25 1050295 (014000- ) Mirror, Convex, 5.00 D, Rnd 1
26 1245646 (014000- ) Label, Instructional, Dry Vac 1

T17 9020166 (4-2020) 3-115



OPTIONS

)

Fig. 59 - Dry Vacuum Debris Tray and Filter Group (014000-

T17 9020166 (4-2020)

3-116



OPTIONS

356954
Fig. 59 - Dry Vacuum Debris Tray and Filter Group (014000- )

Ref. Part No. Serial Number Description Qty.
1 1222501 (014000- ) Tray WIidt, Wand, Debris 1
2 1219060 (014000- ) Gasket, Inlet, Vac Wand 1
3 1023920 (014000- ) Handle, Door 1
4 06935 (014000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
5 06945 (014000- ) Screw, Hex, M6 X 1.00 X 30, 8.8 2
6 1034731 (014000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
7 1244985 (014000- ) Plate, Contact 2
8 49800 (014000- ) Latch 4
9 09206 (014000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 8

10 19065 (014000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
11 02850 (014000- ) Nut, Hex, Lock, M4 X 0.70, NI 8
12 1225417 (014000- ) Brkt, Mtg, Latch 2
13 1225312 (014000- ) Plate, Mtg, Latch 2
14 49826 (014000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 10
15 01685 (014000- ) Washer, Flat, 0.38b 0.88d .08, Ss 12
16 1225331 (014000- ) Plate, Mtg, Switch 1
17 49162 (014000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
18 397889 (014000- )  Switch, Rocker, Dpst, On / None / On 1
19 1225182 (014000- ) Hinge WIdt, Cover 2
20 1050554 (014000- ) Hinge, Leaf [T7, 5680/5700] 2
21 1020341 (014000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 222463 (014000- ) Screw, Flt, Soc, M8 X 1.25 X 20, Al, Blk 2
23 1225397 (014000- ) Angle, Ring 1
24 1225415 (014000- ) Guard, Fan 1
25 49162 (014000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
26 1225482 (014000- ) Gasket, .50, 3.94id 5.080d, Adh [Poron] 1
27 1224634 (014000- ) Bracket WIdt, Hinge 1
28 09011 (014000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
29 222516 (014000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 1
30 08713 (014000- ) Nut, hex, lock, m8 X 1.25, nl, Ss 1
31 1225416 (014000- ) Brkt, Lanyard 1
32 1224140 (014000- ) Filter, Wand, Vac 1
33 1225078 (014000- ) Cover, Wand, Vac (Trimmed) 1
34 1226647 (014000- ) Bracket, Mtg, Latch, Keeper 2
35 1069315 (014000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 2

T17 9020166 (4-2020) 3-117



OPTIONS

Fig. 60 - Dry Vacuum Nozzle Holder Group (014000- )

10 g 10

3-118 T17 9020166 (4-2020)



OPTIONS

356956-M17
Fig. 60 - Dry Vacuum Nozzle Holder Group (014000- )

Ref. Part No. Serial Number Description Qty.
1 1249034 (014000- ) Bracket Widt, Nozzle 1
2 1210673  (014000- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
3 24196 (014000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
4 01683 (014000- ) Washer, Flat, 10, Ss 2
5 06549 (014000- ) Nut, Hex, M5 X 0.80 X 16, 8.8 2
6 1020341 (014000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1249017 (014000- ) Bracket Widt, Roller 1
8 12273 (014000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 3
9 1017218 (014000- ) Washer, Flat, 0.32b 1.00d .12, Ss 10

10 09011 (014000- ) Screw, Hex, M8 X 1.25 X 30, Ss 9
11 1210807  (014000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
12 1221283 (014000- ) Pin,.75d X 5.88l 1
13 49145 (014000- ) Washer, Flat, 0.76b 1.50d .06, Ss 1
14 02942 (014000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
15 23146 (014000- ) Pin, Roll, .187d X 1.62I, .187/.192 1
16 1052962  (014000- ) Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 2
17 1249038  (014000- ) Bracket WiIdt, Step, Sba 1
18 1212248 (014000- ) Tread, Non-Skid-Step, 3.75w 8.5, Sba 2
19 09010 (014000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
20 01685 (014000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
21 1225419 (014000- ) Bracket WIdt, Skid, Anti-Roll 1
22 1222170 (014000- ) Cover Widt, Sba 1
23 1249205 (014000- ) Plate Widt, Cover 1

T17 9020166 (4-2020) 3-119



)

Fig. 61 - Dry Vacuum Wire Harness Group (014000-

OPTIONS

TOs SWITCHED B+ @ N1
LABEL (1) SW.B+ @M1

SSINLVH NIVAIOL (1) 738V
SSINHVH NIVA :0L

Eeng (9

SONNDHY J1LVLS 0L D
® :
@ i Ao/86 T
=g
SO01 #7Ivl3a
HOLQW OVA_AM0 2| ()738vV7 “ONIDVS WHOOT ATILVAIXOHLdY
HOLON OVA AHD :0L NHOHS SV S311 3HIA € ATddv e amwormzetr]
v wosser]
s A ; : Amm
, - =S ,
ETI :11vV130 HOLIMS JVA AHO (1)738v7

(]

®
B

T
g 1381 ON
SOd O "OND JI1VLS :0L

M ITBYNI VA AMO: (117381
S TTEYNI OVA AMT 0L

T17 9020166 (4-2020)

3-120



OPTIONS

Fig. 61 - Dry Vacuum Wire Harness Group (014000- )

Ref. Part No. Serial Number Description Qty.
1 1076532 (014000- ) Harness, Ele [Dry Vac, M17/T17] 1
2 1076746 (014000- ) Harness, Ele, Fuse [Dry Vac, M17/T17] 1

T17 9020166 (4-2020) 3-121



OPTIONS

)

Fig. 62 - Battery Quick Disconnect Group (013000-

T17 9020166 (3-2019)

3-122



OPTIONS

356873 - T17
Fig. 62 — Battery Quick Disconnect Group (013000- )
Ref. Part No. Serial Number Description Qty.
v 9018832 (013000- ) Parts Kit, Battery Qdc, CI [T17/M17] 1
A 1 1238009 (013000- ) Bracket, Mtg, Battery, Disconnect 1
A 2 1238011 (013000- ) Bracket, Mtg, Base, Battery, Disconnect 1
A 3 33930 (013000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
A 4 32490 (013000- ) Washer, Flat, 0.25, Std 2
A 5 07790 (013000- ) Nut, Hex, FIng, M6 X 1.00 2
A 6 06948 (013000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 2
A 7 1238390 (013000- ) Plate, Mtg, Battery, Disconnect 1
A 8 09570 (013000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 1
A 9 49826 (013000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3

T17 9020166 (12-2019) 3-123



OPTIONS

Fig. 63 - Fire Extinguisher Kit

356503

Ref. Part No. Serial Number Description Qty.
v 9020139 (000000- ) Parts Kit, Extinguisher, Fire, Ci 1
A 1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 1207986 (000000- ) Bracket, Fire Extinguisher 1
A 3 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
A 4 32483 (000000- ) Washer, Flat, 0.25, Sae 4
A 5 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 6 140011 (000000- ) Washer, Flat, 0.21b 0.45d .03, Ss 2
A 7 360973 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 2
3-124 T17 9020166 (5-2014)



OPTIONS

Fig. 64 - Extended Operation Station Group (013000- )

356876 - T17
Ref. Part No. Serial Number Description Qty.

1 1246365 (013000- ) Platform Set, Oprtr [T17/M17 Trim] 1
2 1239383 (013000- ) Plate Widt, Mtg, Platform 1
3 1020341 (013000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 9
4 1205073 (013000- ) Plate, Mtg 1
5 1037355 (013000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
6 1239393 (013000- ) Bracket, Latch 1
7 1239385 (013000- ) Angle, Sppt, Seat 2

T17 9020166 (3-2019) 3-125



OPTIONS

Ref. Part No.

9020160
9020161
9020162
9020163
9020164
9020165
9020166
9020167
9020146
9020305

Serial Number

Fig. 65 - Documentation Group (Online Only)

1 www.tennantco.com/manual

~— N N N N~ N ' ~—

Description

Manual, Oprtr [T17 Ele, En, Na]
Manual, Oprtr [T17 Ele, Es, Na]
Manual, Oprtr [T17 Ele, Fr, Na]
Manual, Oprtr [T17 Ele, Ptb]
Manual, Oprtr [T17 Ele, Jp]
Manual, Oprtr [T17 Ele, Cn]
Manual, Parts [T17 Ele, En, Na/Int]
Manual, Service Info [T17 Ele, En]
Dvd, Operator [T17]

Instr, Use&Care, Wallchart [T17]

Operator manuals, and Use and Care Guides (wall charts) visit:

Qty.

—_. = A aA A

3-126

T17 9020166 (2-2021)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 Module Assembly

Breakdown, 9020260 ............... 4-2
Fig. 2 - Accelerator and Brake Pedal Assembly

Breakdown, 1209411 ............... 4-4
Fig. 3 - Metering Solution Pump

Breakdown, 386364 ................ 4-5

T17 9020166 (5-2014) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

21
20

T17 9020166 (5-2014)

4-2



BREAKDOWNS

356514
Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

Ref. Part No. Serial Number Description Qty.
v 9020260 (000000- ) Ec-H2o0 Module Kit, Afmkt [T17] 1
A 1 9020261 (000000- ) Circuit Board Kit, Ec-H20, Afmkt [T17] 1
A 2 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 3 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 4 1069708 (000000- ) Harness, Ele, Ech20 [T12 Module] 1
A 5 9006268 (000000- ) Hose, Pvc, Brd, 0.38id, 01Ft, Clr 1
A 6 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 7 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
A 8 1049637 (000000- ) Label, Direction [Ec-H20] 1
A 9 1051519 (000000- ) Housing, Upper, Module, High Flow 1
A 10 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 11 41579 (000000- ) Washer, Flat, 08, Ss 4
A 12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 13 1046041 (000000- ) Label, Module [Nsf, Ec-H20] 1
A 14 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
A 15 1048741 (000000- ) Bracket, Valve, Large 1
A 16 1062006 (000000- ) Electrode, Cylindrical 1
A 17 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 18 1055552 (000000- ) Fitting, Brs, Str, Bm06/Pm02 1
A 19 1051268 (000000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
A 20 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 21 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 22 1068763 (000000- ) Label, Date Code [Ec-H20] 1
A 23 1037032 (000000- ) Housing, Bottom 1
A 24 1054776 (000000- ) Grommet, Blind 1

T17 9020166 (5-2014) 4-3



BREAKDOWNS

Fig. 2 — Accelerator and Brake Pedal Assembly Breakdown, 1209411

356515

Ref. Part No. Serial Number Description Qty.
v 1209411 (000000- ) Pedal Assy, Accelerator, W/O Brake 1
A 1 1058687 (000000- ) Sensor, Position [Hall] 1
A 2 1071311 ((000000- ) Pedal, Foot, W/ Tread 1
A 3 1061049 (000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
4-4 T17 9020166 (5-2014)



BREAKDOWNS

Fig. 3 — Metering Solution Pump Breakdown, 386364

e

Q 2
= .

Motor
Bracket

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

T17 9020166 (5-2014) 4-5



BREAKDOWNS

4-6

T17 9020166 (5-2014)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

T17 9020166 (10- 2021)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-12, 2-39, 3-49, 3-51 06943 ........ 3-75, 3-79, 3-115 09023 ........ 2-7, 3-35, 3-39, 3-49
00912 ........ 2-11, 2-12, 3-107 06944 ........ 2-39 09026 ........ 2-15
00928 ........ 2-35, 3-23 06945 ........ 3-117 09028 ........ 2-39, 3-47, 3-107
01316 ........ 3-61, 3-63 06946 ........ 2-29 09120 ........ 3-85
01513 ........ 3-49 06948 ........ 2-29, 3-123 09162 ........ 2-11
01516 ........ 2-57, 3-49, 3-51 06952* ........ 3-95, 3-97 09198 ........ 23,25
01683 ........ 2-27,3-11,3-65,3-67, 06961 ........ 2-11 09200 ........ 3-69
3-69, 3-71, 3-75, 3-83, 06965 ........ 3-79 09206 ........ 3-111, 3-117
3-105, 3-111, 3-115, 06969 ........ 2-31,2-33, 2-35 09244 ........ 3-83, 3-103
3-119 06971 ........ 2-37 09252 ........ 3-111
01684 ........ 2-3, 2-5, 2-7, 2-21, 07259 ........ 2-23,2-25 09291 ........ 2-41,2-43
2-35, 2-39, 2-41, 2-43, 07450 ........ 2-57 09570 ........ 2-61, 2-65, 3-83,
2-55, 2-59, 3-19, 3-21, 07471 ........ 2-35 3-123
3-23, 3-35, 3-39, 3-45, 07514 ........ 2-65, 3-83 09738 ........ 2-39, 3-27, 3-69, 3-71,
3-47, 3-49, 3-53, 3-61, 07515 ........ 2-27, 2-29, 2-65, 3-124
3-63, 3-85, 3-115 3-105 09739 ........ 2-41, 2-43, 3-65, 3-69,
01685 ........ 2-7, 2-15, 2-19, 2-21, 07785 ........ 3-35, 3-39 3-75, 3-111, 3-124
2-35, 2-49, 2-51, 3-9, 07786 ........ 2-41,2-43,2-59,3-45, 09740 ........ 2-9, 2-15, 2-61, 3-25,
3-23, 3-35, 3-39, 3-47, 3-49, 3-53 3-49, 3-83, 3-85
3-53, 3-61, 3-63, 3-65, 07787 ........ 2-57 09741 ........ 2-33
3-81, 3-85, 3-103, 07788* ........ 3-95, 3-97 09744 ........ 3-19
3-117, 3-119 07789 ........ 3-27 09767 ........ 3-49
01686 ........ 2-35,2-39,2-41,2-43, 07790 ........ 3-95, 3-97, 3-123 09770 ........ 2-55
2-55, 2-57, 2-59, 3-9, 07791 ........ 2-11, 3-45 09775 ........ 2-57
3-21, 3-23, 3-45, 3-47, 08170 ........ 3-49 1002898 . ...... 3-71
3-49, 3-53 08175 ........ 2-55 1002899 . ...... 3-71
o1711* . ....... 3-95, 3-97 08178 ........ 2-15, 2-31, 2-55 1005218 ....... 3-61, 3-63
01713 ........ 2-29 08179 ........ 2-15, 2-55, 3-35, 3-39 1005630 . ...... 3-27, 3-67, 3-69, 3-71
01726 ........ 2-65, 3-87,3-89,3-91, 08182 ........ 2-31 1006400 . ...... 3-27, 3-71
3-93, 3-98 08202 ........ 2-31 1006410 ....... 3-65
01847 ........ 3-35, 3-39 08236 ........ 2-41, 2-43, 2-57 1008142 ... .... 3-13, 3-15
02430 ........ 4-5 08708 ........ 2-29, 2-55, 2-65, 3-45, 1009356 ....... 3-49
02850 ........ 3-45, 3-47, 3-103, 3-51, 3-75, 3-79 1011170 ....... 3-71
3-111, 3-117 08709 ........ 2-11, 2-15,2-61,3-13, 1011409 ....... 2-35, 3-71
02942 ........ 3-33, 3-37, 3-53, 3-119 3-15, 3-47, 3-75 1011411 ....... 3-71
03192 ........ 39 08711 ......... 2-31 1011412 ... .. 3-105
03193 ........ 39 08712 ........ 2-7, 2-15, 2-33, 2-41, 1011522 ....... 3-69
04051 ........ 29 2-43, 2-55, 3-35, 3-39, 1011719 ....... 3-21
04843 ........ 2-15, 2-55 3-47, 3-65, 3-83, 3-85, 1011735 ....... 2-17
04846 ........ 2-12, 2-41, 2-43 3-115 1011837 ....... 3-75
04928 ........ 2-33 08713 ........ 2-7, 2-41, 2-43, 2-45, 1011882 ....... 3-101
05134 ........ 3-65 2-49, 2-51, 3-21, 3-35, 1011885 ....... 3-67
05685 ........ 2-57 3-39, 3-49, 3-51, 3-53, 10120 ........ 2-41,2-43
05686 ........ 2-57, 3-21 3-61, 3-63, 3-67, 3-81, 1014295 ... .... 3-77
06415 ........ 2-55 3-85, 3-103, 3-113, 1014328 ... .... 2-39, 3-49
06549 ........ 3-5, 3-7, 3-47, 3-83, 3-117 1014563 . ... ... 2-55
3-85, 3-119 08714 ........ 2-55, 2-57, 2-59, 3-21 1014949 ... . ... 3-69, 3-71
06919 ........ 2-63, 3-55 08716 ........ 2-7, 2-53, 3-49, 3-115 1014971 ..... .. 3-107, 4-3
06920 ........ 3-3,3-45 09005 ........ 3-75 1014974 ..... .. 3-69, 3-105
06926 ........ 2-63, 3-29, 3-41, 3-55 09007 ........ 2-39, 3-45, 3-47,3-49, 1014976 ....... 3-27, 3-69, 3-105
06927 ........ 2-29, 3-13, 3-15, 3-45, 3-65 1014981 ....... 3-67
3-47, 3-83, 3-103 09010 ........ 2-7, 29, 2-15, 2-35, 1015025 ....... 3-27
06933 ........ 2-53, 3-5, 3-7 2-45, 2-49, 3-21, 3-25, 1015026 . ...... 3-105
06934 ........ 3-101 3-27, 3-35, 3-39, 3-45, 1015032 ....... 3-65
06935 ........ 2-61, 3-47, 3-103, 3-47, 3-53, 3-67, 3-69, 1015455 ....... 3-69
3-117 3-99, 3-103, 3-119 1016331 ....... 2-15
06938 ........ 3-107 09011 ......... 2-7, 2-15, 2-49, 3-21, 1016354 ....... 2-35
06942 ........ 2-19, 2-27, 2-29, 2-65, 3-23, 3-25, 3-65, 3-67,
3-107 3-117, 3-119
5-2 T17 9020166 (10-2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1017218 ....... 2-7,2-9, 2-19, 2-39, 1042500 ....... 2-5 1058340 ....... 2-63

2-45, 2-49, 2-61, 2-63, 1042504 .. ..... 2-5 1058451 ....... 3-45

3-9, 3-21, 3-23, 3-25, 1042772 ....... 3-103 1058477 ....... 3-45

3-35, 3-39, 3-45, 3-51, 1044393 ....... 4-3 1058679 ....... 2-17

3-53, 3-67, 3-99, 1044428 .. ..... 3-103, 3-107 1058687 ....... 4-4

3-101, 3-115, 3-119 1045034 ....... 3-61, 3-63 1058694 .. ..... 35
1017368 ....... 2-5 1045041 ....... 2-35, 2-37 1058695 ....... 3-47
1017441 .. .. ... 3-33, 3-37, 3-53 1045487 ....... 2-41, 2-43, 2-45 1058901 ....... 3-45
1017802 ....... 3-33, 3-37, 3-53 1045525 ....... 2-17, 2-59 1059073 ....... 2-11
1018155 ....... 4-3 1046041 ....... 4-3 1059231 ....... 3-69
1018276 ....... 2-55 1046404 . ... ... 2-63, 3-111 1059308 ....... 3-49
1019285 ....... 2-49, 3-63, 3-65 1048741 ... ... 4-3 1059342 ....... 35
1020168 ....... 3-103 1048955 ....... 2-19 1059938 ....... 35
1020341 ....... 2-7, 2-11, 2-17, 2-19, 1049637 ....... 4-3 1060103 ....... 39

2-47, 2-49, 2-51, 2-53, 1050295 ....... 3-115 1060128 ....... 3-75, 3-105, 3-107

2-61, 2-63, 3-5, 3-11, 1050554 ....... 3-117 1060210 ....... 3-53

3-13, 3-15, 3-33, 3-37, 1051027 ....... 2-5 1060276 .. ..... 2-63, 3-18

3-45, 3-47, 3-53, 3-69, 1051030 ....... 2-3 1060394 ....... 3-53

3-75, 3-103, 3-107, 1051052 ....... 2-19, 2-21 1060428 . ...... 3-75

3-111, 3-113, 3-115, 1051268 ....... 4-3 1060440 ....... 3-77

3-117, 3-119, 3-125 1051519 ....... 4-3 1060673 ....... 2-45
1022671 ....... 3-77 1052010 ....... 3-71 1060691 ....... 3-77
1022846 .. ..... 2-41, 2-43 1052123 ....... 2-29, 3-95, 3-97 1060708 . ...... 3-77
1023676 ....... 2-31 1052126 ....... 2-29, 2-53, 3-11, 3-49, 1060718 ....... 3-77
1023677 ....... 2-31 3-107 1060720 ....... 3-77
1023920 ....... 3-47, 3-117 1052532 ....... 2-59 1060784 ....... 3-45
1024977 ....... 3-79 1052726 .. ..... 2-17 1061049 ....... 4-4
1026014 ....... 2-49 1052962 .. ..... 2-7,3-99, 3-119 1061356 ....... 3-77
1027976 ....... 3-75 1053342 ....... 3-49 1061570 ....... 3-77
1028581 ....... 3-71 1053815 ....... 3-53 1061571 ....... 3-77
1031413 ....... 2-57, 3-21 1053825 ....... 2-11 1061910 ....... 2-65
1034731 ....... 2-11, 2-39, 2-63, 3-117 1054178 ....... 3-75 1061918 ....... 2-65
1034731* ...... 3-95, 3-97 1054581 ....... 3-49 1061954 ....... 3-65
1036892 ....... 3-45, 3-49, 3-111 1054591 ....... 3-49 1062006 . ...... 4-3
1037032 ....... 4-3 1054654 ....... 2-11 1062106 ....... 35
1037346 ....... 2-7, 3-35, 3-39, 3-75, 1054662 .. ..... 3-21 1062386 . ...... 2-23, 2-25

3-101, 3-105 1054776 ....... 4-3 1062403 ....... 3-69
1037354 ....... 2-7, 3-47, 3-49, 3-85, 1054945 ....... 2-57 1062651 ....... 2-45

3-87, 3-89, 3-91, 3-93, 1054948 . ...... 3-51 1062659 . ...... 3-77

3-101, 3-111 1055051 ....... 3-49 1062813 ....... 2-103
1037355 ....... 2-9, 2-19, 3-85, 3-95, 1055254 ....... 3-69 10632-2 ....... 37

397, 3-125 105539 . ...... 2-59 1063263 . ...... 35
1037822 ....... 1-1,2-49 1055552 ....... 4-3 1063363 . ...... 3-49
1037827 ....... 2-33 1056189 ....... 3-51 1064184 ....... 2-63, 3-3, 3-5, 3-7,
1039042 ....... 3-103 1056412 ....... 2-11 3-29, 3-55, 3-69
1039044 . ...... 3-103 1056719 ....... 3-75 1064188 ....... 3-3, 3-5, 3-7, 3-11,
1039056 . ...... 3-103 1056838 .. ..... 2-39 3-55, 3-75, 3-108
1039392 ....... 37 1056979 ....... 35 1064191 ....... 35
1039557 ....... 3-69, 3-71 1056982 ....... 3-75, 3-108 1065134 ....... 2-41, 243
1039998 ....... 2-29 1057043 ....... 2-11 1065343 ....... 2-103
1040049 ....... 2-12 1057171 ....... 2-11 1066397 ....... 2-39
1040467 ....... 2-29, 3-33, 3-37,3-45, 1057214 ....... 2-49 1066429 ....... 2-61

3-69, 3-83, 3-103, 10575 ........ 3-61, 3-63 1066431 ....... 2-45, 2-53

3-113 1057554 . ... ... 2-11 1066434 ....... 2-49
1040634 ....... 3-19 1057572 ....... 2-11 1066919 ....... 3-75
1040800 ....... 3-19 1057637 ....... 4-3 1067452 ....... 1-1, 3-47
1040803 ....... 3-51 1057780 ....... 2-7 1067526 .. ..... 3-69
1040868 . ...... 2-102, 3-69 1057785 ....... 2-11 1068510 ....... 2-65
1042051 ....... 3-103 1057814 ....... 3-75 1068763 ....... 4-3
1042191 ....... 3-103, 3-107 1057816 ....... 3-75 1069311 ....... 2-45
1042499 . ... ... 2-5 1057978 ....... 3-65 1069315 ....... 3-117

T17 9020166 (10- 2021)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1069322 ....... 2-17, 3-101 1200394 ....... 3-75 1205048 . ... ... 27
1069467 . ... ... 3-83 1200467 . ... ... 3-71 1205049 . ...... 2-49
1069580 ....... 3-83 1200634 . ...... 3-21 1205073 ....... 2-19, 3-125
1069671 ....... 3-72 1200642 . ... ... 3-77 1205131 ....... 2-35
1069708 . ...... 4-3 1201101 ....... 3-21 1205133 ....... 2-33
1069746 . ... ... 37 1201149 ....... 3-23 1205154 ....... 27
1070324 ... .... 3-83 1201267 ... .... 2-53 1205257 .. ..... 27
1070402 . ... ... 3-83 1201393 ....... 3-75 1205262 . ...... 3-11
1070541 ....... 3-83 1201423 ... .... 3-75 120529 . ...... 2-11
1070658 . ...... 3-83 1201428 ... .... 2-21 1205299 ....... 3-25
1070757 ....... 3-83 1201434 ....... 2-51, 3-81 1205307 ....... 3-23
1071085 ....... 2-27, 3-7, 3-25, 3-27, 1201441 .. ... .. 3-71 1205397 ....... 29

3-33, 3-35, 3-37, 3-39, 1201500 . ...... 3-21, 3-35, 3-39 1205402 . ... ... 3-47

3-67 1201534 ....... 217 1205428 . ... ... 2-47
1071311 ....... 4-4 1201609 . ...... 3-23 1205449 .. ..... 3-53
1072951 ....... 2-27 1201894 ....... 2-19 1205547 .. ..... 3-47
1072952 ... .... 2-27 1202779 ....... 27 1205550 ....... 3-47
1072978 ... .... 2-65 1202860 . . ... .. 2-63, 3-29, 3-41, 3-55 1205553 ....... 2-55
1072979 ....... 2-65 1202864 . ... ... 2-65 1205565 . ... ... 3-49
1072981 ....... 2-65 1202868 . . ... .. 29, 2-63 1205593 ....... 3-47
1072992 ....... 3-43 1202870 . ... ... 33 1205619 ....... 3-47
1072999 ....... 3-31 1202892 . ... ... 33 1205797 ....... 2-49
1073042 ... .... 3-58 1203454 . ... ... 3-69, 3-71 1205801 ....... 2-53
1073054 ... .... 3-58 1203814 ....... 3-69 1205811 ....... 2-53, 2-61
1073059 ....... 3-83 1203848 ....... 2-53 1205863 . ...... 27
1073062 . ...... 3-18 1203947 ... .... 3-75 1205864 . ... ... 27
1073077 ....... 3-83 120399 . ...... 3-69, 3-71 1206060 . . ... .. 2-45
1073078 ... .... 3-83 1204024 . ... ... 3-69 1206099 . ...... 2-51
1073181 ....... 2-11 1204077 ... .... 29 1206119 ....... 2-49
1074075 ....... 3-81 1204114 .. ... .. 2-45 1206138 ... .... 3-27, 3-69
1074103 ....... 2-102 1204170 ... .... 217 1206251 ... .... 2-59
1074570 ....... 2-29 1204306 . ...... 3-11 1206303 . ...... 3-71
1074598 ... .... 3-18 1204338 ....... 3-69, 3-71 1206367 . ...... 2-7,3-99
1074600 . ... ... 3-83 1204356 . ...... 2-35 1206370 ....... 1-1, 2-51
1074601 ....... 3-83 1204357 ....... 2-39 1206422 . ... ... 3-21
1074604 . ... ... 2-102 12043% . ...... 3-35, 3-39 1206431 ....... 2-65
1074713 ..... .. 2-65 1204441 ... .. .. 2-39 1206456 . . .. ... 3-75
1075003 . ...... 217 1204458 . ... ... 2-35 1206470 ... .... 2-33
1075150 . ...... 2-29 1204460 . ... ... 2-35 1206475 .. .. ... 3-23
1075238 ... .... 3-27 1204634 .. ..... 2-39 1206482 . ... ... 3-75
107529 . ...... 3-5, 3-7 1204637 ... .... 2-39 1206485 . ... ... 2-23
1076435 ....... 2-102 1204638 . ... ... 2-39 1206530 . ...... 2-59
1076436 . ... ... 3-108 1204639 ....... 2-39 1206546 . ... ... 217
1076449 ... .... 3-109 1204640 . ... ... 1-1, 2-39 1206589 . ...... 3-23
1076532 ....... 3-121 1204642 . ... ... 2-39 1206592 . ...... 3-23
1076655 . ... ... 2-102 1204643 . ... ... 2-39 1206597 . ...... 3-23
1076691 ....... 2-35, 2-37 1204732 ... .... 29 1206598 . ...... 3-23
1076746 . ... ... 3-121 1204774 .. ... .. 3-35, 3-39 1206599 . ...... 3-23
1077067 ... .... 2-19, 2-21 1204790 . ... ... 2-39 1206602 . . ... .. 3-21
1077071 ....... 2-19, 2-21 1204791 ....... 2-39 1206722 . ... ... 3-21
1077073 ....... 2-19, 2-21 1204880 . ...... 2-39 1206723 ... .... 3-21
10912 ........ 3-47 1204881 ....... 2-39 1206774 .. ..... 2-53, 3-47
1329 ......... 3-23,3-49,3-51,3-53, 1204919 ....... 3-35, 3-39 1206785 . ... ... 2-19

3-61, 3-63 1204926 . ...... 39 1206805 . ...... 3-25
1329* ........ 3-95, 3-97 1204954 .. ..... 3-47 1206809 . ...... 3-25
1398 ......... 3-33, 3-37, 3-53 1204972 .. .. ... 39 1206821 ... .... 2-57
1399 ......... 2-47, 3-61, 3-63 1204974 .. ... .. 39 1206844 .. .. ... 2-57
1531 ......... 2-47 1205010 ....... 2-37 1206865 . . ... .. 2-57
1635......... 3-23 1205011 ....... 2-37 1206872 ... .... 2-55
1200149 ....... 2-53, 3-47 1205013 ....... 3-35, 3-39 1206948 . ... ... 2-45
1200328 . ...... 3-27, 3-69 1205016 ....... 3-35, 3-39 1206951 ....... 3-87, 3-89, 3-91, 3-93

5-4 T17 9020166 (10-2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1206961 ....... 2-49 1207866 . . ..... 3-25 1208858 .. ..... 2-59, 3-35, 3-39
1207034 ....... 2-57 1207887 ....... 2-49 1208899 ....... 2-23
1207039 ....... 2-53 1207902 ....... 3-79 1208906 . ...... 2-59
1207041 ....... 3-45 1207903 ....... 2-55 1208907 ....... 3-11
1207045 ....... 3-53 1207911 ....... 3-77 1208971 ....... 2-23, 2-25
1207047 ....... 3-53 1207912 ....... 3-85 1208974 ....... 2-23, 2-25
1207086 . ...... 1-1,2-59 1207922 ....... 2-19 1208977 ....... 2-23, 2-25
1207087 ....... 1-1,2-59 1207933 ....... 3-87 1208983 ....... 2-23, 2-25
1207103 ....... 2-59 1207934 ....... 3-87 1208985 ....... 2-23, 2-25
1207108 ....... 2-37 1207935 ....... 3-89, 3-91 1208986 . . ..... 2-23, 2-25
1207119 ....... 3-45 1207936 ....... 3-89, 3-91 1208987 ....... 2-23, 2-25
1207123 ....... 3-45 1207946 .. ..... 2-61 1208989 ....... 2-23, 2-25
1207126 ....... 2-37 1207961 ....... 3-79 1208999 ....... 2-23, 2-25
1207127 ....... 2-37 1207981 ....... 2-15 1209015 ....... 2-15
1207130 ....... 2-49, 3-103 1207984 ....... 2-31 1209041 ....... 2-63
1207131 ....... 2-61 1207986 .. ..... 3-124 1209052 ....... 2-23, 2-25
1207139 ....... 3-33 1208021 ....... 3-25 1209073 ....... 2-23
1207145 ....... 2-61, 3-113 1208043 ....... 3-61, 3-63 1209119 ....... 3-45
1207151 ....... 3-45 1208045 ....... 29 1209120 ....... 2-59
1207174 .. ... .. 2-15 1208053 ....... 3-79 1209121 ....... 2-59
1207177 ....... 2-15 1208106 ....... 2-31 1209122 ....... 2-59
1207184 ....... 2-31 1208109 ....... 3-79 1209140 ....... 3-45
1207209 ....... 2-49 1208113 ....... 2-11 1209190 ....... 2-61
1207229 ....... 2-45 1208122 ....... 3-11 1209194 ....... 2-19
1207269 ....... 3-47 1208128 ....... 39 1209244 . ... ... 3-35, 3-39
1207272 ....... 2-45 1208153 ....... 2-57 1209246 .. ..... 29
1207284 .. ..... 3-55, 3-67 1208155 ....... 2-57 1209368 . ...... 3-85
1207297 ....... 2-27 1208156 ....... 2-57 1209411 ....... 2-15, 4-4
1207330 ....... 3-35 1208185 ....... 2-17 1209444 . ... ... 2-29, 2-59
1207341 ....... 2-53 1208187 ....... 2-17 1209652 .. ..... 3-11
1207362 ....... 2-61 1208188 ....... 29 1209678 ....... 3-21
1207412 ....... 3-33, 3-37 1208208 . ...... 2-33 1209684 .. ..... 2-51
1207436 ....... 2-31 1208217 ....... 3-55 1209712 ....... 2-57
1207444 .. ... .. 39 1208247 ....... 2-55 1209769 ....... 2-33
1207466 . ...... 2-55 1208274 ....... 2-55 1209802 ....... 3-49
1207484 . ... ... 3-47 1208356 . . ..... 1-1, 2-59 1209915 ....... 39
1207485 ....... 3-51 1208357 ....... 1-1, 2-59 1209960 . ...... 2-23, 2-25
1207486 ....... 3-49 1208358 .. ..... 2-59 1209964 .. ..... 2-23, 2-25
1207487 ....... 3-49 1208359 ....... 2-59 1209965 .. ..... 2-23, 2-25
1207488 ....... 3-49, 3-51 1208363 ....... 2-7 1209966 . . ..... 2-23, 2-25
1207517 ....... 3-77 1208364 . ...... 2-7 1209968 . ...... 2-23, 2-25
1207518 ....... 2-47 1208394 ....... 3-45 1209969 ....... 2-23, 2-25
1207550 .. ..... 3-47 1208411 ....... 2-17 1209995 ....... 2-23, 2-25
1207554 .. .. ... 3-39 1208412 ....... 2-63 1210022 .. ..... 2-57
1207559 ....... 3-37 1208432 ....... 3-27 1210177 ....... 2-33
1207562 .. ..... 2-51 1208433 ....... 3-27 1210179 ....... 2-33, 2-37
1207566 . . ..... 2-15 1208434 ....... 3-27 1210262 ....... 2-33
1207608 . ...... 2-59 1208486 .. ..... 2-47 1210286 ....... 2-23, 2-25
1207654 .. ..... 2-15 1208527 ....... 3-85 1210312 ....... 3-21
1207656 . . ..... 3-21 1208612 ....... 2-11 1210313 ....... 3-91
1207657 ....... 3-25 1208625 . ...... 2-11 1210316 ....... 3-91
1207659 ....... 3-65 1208629 . ...... 2-59 1210399 ....... 2-63, 3-29, 3-41, 3-55
1207661 ....... 1-1,2-59 1208673 ....... 3-85 1210430 ....... 2-41, 2-43
1207701 ....... 3-83 1208691 ....... 2-65 1210467 ....... 2-63
1207718 ....... 3-23 1208710 ....... 39 1210581 ....... 3-21
1207725 ....... 39 1208714 ....... 39 1210618 ....... 2-37
1207739 ....... 2-55 1208730 ....... 2-59 1210624 ....... 2-33
1207750 ....... 3-67 1208732 ....... 3-67 1210630 ....... 2-33
1207757 ....... 2-55 1208733 ....... 3-63 1210660 ....... 2-35
1207774 . ...... 3-75 1208748 ....... 2-53, 2-61, 3-103 1210667 ....... 2-35
1207777 ....... 3-61, 3-63 1208772 ....... 3-49 1210673 ....... 3-85, 3-119

T17 9020166 (10-2021) 5-5



CROSS REFERENCE

Page
Number

Part Page

Number Number

1210711 ....... 2-7

1210807 ....... 2-37, 2-49, 3-21, 3-29,

3-45, 3-55, 3-67, 3-83,
3-105, 3-115, 3-119

3-107

2-11

2-11

3-117

2-11

2-11

3-13, 3-15
3-13

2-11

3-117
2-11,2-12
3-117

3-111

3-117
3-117
3-117
3-117
3-117
3-117

3-25, 3-119
3-35, 3-39
3-39

3-35

3-85

3-67

2-29

2-103
2-103

3-111
3-115, 3-117
2-11

2-7

3-93

3-93

2-25

3-111
3-103, 3-113
3-103, 3-113
2-11

3-111, 3-117
3-49, 3-51
2-39, 2-45, 2-49, 3-9,
3-23, 3-67, 3-101,
3-115, 3-119
3-13, 3-15
2-37

3-11

3-111

3-27

3-87, 3-89, 3-91
3-11

2-15

3-111

2-15

2-15

3-21

3-103

3-75, 3-105
2-57, 3-47, 3-53
2-33

2-49, 3-81

1210841 ... ... 3-61, 3-63
1210969 . . . . . .. 3-55
1210971 ... .. 2-61
1211150 ... ... 3.77
1211399 ..... .. 3-49
1211837 ..... .. 3-53
1211884 . ... .. 2-41,2-43
1211929 ..... .. 3-45
1211934 .. ... .. 2-5, 3-49
1211952 . ... .. 2-23,2-25
1211963 ... ... 3-81
1212006 . . . . . .. 3-81
121212 .. ... .. 2-31
1212158 . ... .. 3-89, 3-91
1212163 ... ... 3-23
1212210 ... .. 3-23
1212211 ....... 3-23
1212212 . ...... 3-23
1212248 .. ... .. 2-7,3-119
1212298 . ... .. 2-45
1212350 . .. .. .. 2.7
1212366 . . . .. .. 3-81
1212400 . . . .. .. 2-15
1212415 .. ... .. 219
1212443 .. ... .. 3-69
1212623 ... ... 2-33
1212747 .. ... .. 3-99
1212782 . ... .. 2-59
1212823 ..... .. 3-37, 3-53
1212824 . ... .. 3-33, 3-53
1212849 .. ... .. 11, 2-39
1212887 ... ... 2-47
1213007 . . ... .. 2-41
1213059 . .. .. .. 2-63
1213060 . . . . . .. 2-41
1213061 ... ... 2-41
1213093 ... .. .. 241, 2-43
1213110 ..... .. 2-49
1213118 ..... .. 3-81
1213161 ..... .. 2-37
1213182 . ... .. 3-81
1213186 ... . .. 3-81
1213200 . . ... .. 2-35
1213206 ... .. .. 3-81
1213211 ....... 1-1, 2-41, 2-43
1213228 . ... ... 2-43
1213229 . ... ... 2-41
1213284 . ... .. 2-43
1213243 . ... .. 2-43
1213244 .. ... .. 2-43
1213266 . ... ... 1-1, 2-41, 2-43
1213267 ..... .. 241, 2-43
1213281 ..... .. 3-87, 3-89, 3-91, 3-93
1213317 ... .. 3-67
1213362 ... ... 3-81
1213392 ... ... 3-81
1213434 . ... .. 2103
5-6

T17 9020166 (10- 2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1234554 . ... ... 2-15 1243816* ...... 3-95, 3-97 150208 ........ 3-69
1234789 ....... 2-15 1243817* ... ... 3-95, 3-97 150412........ 3-105
1234792 ....... 2-15 1243843* ... ... 3-95, 3-97 15047 ........ 3-35, 3-39
1236066 . . ..... 2-15 1244404 . ... ... 3-87 150538 ........ 3-27, 3-69, 3-107
1236318 ....... 3-107 1244405 ....... 3-89 150713 ........ 2-35
1236430 ....... 2-17 1244412 . ... ... 3-87 15331 ........ 2-15, 2-57
1238009 ....... 3-95, 3-97, 3-98, 1244413 .... ... 3-89 15522 ........ 3-51

3-123 1244427 . ... ... 3-75, 3-105 15539 ........ 2-3,2-5
1238011 ....... 3-123 1244570 ....... 3-103 15675 ........ 2-53, 3-23
1238011* ... ... 3-95, 3-97 1244571 ....... 3-111 15678 ........ 2-15, 2-27, 2-39, 2-41,
1238175 ....... 3-101 1244839 ....... 2-25 2-43, 2-61
1238324 ....... 3-113 1244840 .. ..... 2-25 16411 ......... 1-1
1238390 ....... 3-123 1244906 ....... 3-103 16412 ........ 1-1
1238513 ....... 3-103 1244957 ....... 3-115 16735 ........ 2-11, 2-41, 2-43, 3-107
1238671 ....... 3-101 1244985 ....... 3-117 16879 ........ 2-33
1238731 ....... 3-101 1245600 ....... 3-115 16930 ........ 3-99
1238746 ....... 3-107 1245646 .. ..... 3-115 16931 ........ 29, 2-11, 3-13, 3-15
1238848 ....... 2-7 1245866 . . ..... 3-103 16960 ........ 2-23, 2-25
1238870 ....... 2-17 1246365 .. ..... 3-125 17260 ........ 2-3
1238878 ....... 3-101 1246706* . ..... 3-95, 3-97 17261 ........ 2-3
1238895 ....... 3-101 1247115* . ... .. 3-95, 3-97 17262 ........ 2-3
1238981 ....... 3-95, 3-97 1247164 . ... ... 3-111 17263 ........ 2-3
1239018 ....... 3-107 1247165 ....... 3-111 17404 ........ 2-41, 2-43
1239141 ..., .. 3-107 1247200 ....... 3-95, 3-97 17461 ........ 2-55
1239252 ....... 2-7 1247507 .. .. ... 3-83 17521 ........ 3-61
1239309 ....... 39 1247508 . ...... 3-83 18136 ........ 3-49
1239312 ....... 39 1247624 . ... ... 3-111 18595 ........ 2-47, 3-61, 3-63
1239383 ....... 3-125 1247646 .. ..... 3-107 19064 ........ 3-47
1239385 ....... 3-125 1247763* ... ... 3-95, 3-97 19065 ........ 2-29, 3-45, 3-117
1239393 ....... 3-125 1248099 ....... 3-111 19066 ........ 2-12, 3-5, 3-7, 3-83
1239531 ....... 3-103 1248312 ....... 3-87 19312 ........ 2-7,2-53, 2-65
1239673 ....... 3-107 1248313 ....... 3-89 19314 ........ 2-65
1239681 ....... 2-19 1248350 ....... 3-83 19315 ........ 35
1239800 ....... 3-15 1248442 . ... ... 2-21 19324 ........ 2-29
1239902 ....... 2-51 1248572 ....... 3-108 20170 ........ 2-29, 2-31
1240010 ....... 3-101 1249017 ....... 3-119 20802 ........ 2-53
1240228* . ..... 3-95, 3-97 1249034 ....... 3-119 20944 ........ 3-67
1240293 ....... 3-105 1249038 ....... 3-119 20950 ........ 3-27, 3-67
1241005 ....... 3-107 1249205 ....... 3-119 20951 ........ 3-67
1241249 . ... ... 3-85 1249795 ....... 3-15 20952 ........ 3-67
1241253 .. .. ... 3-85 1250357 ....... 3-111 21168 ......... 3-103
1241509 ....... 3-103, 3-113 1250867 .. ..... 3-105 21196 . ........ 3-79
1241608 . ...... 3-107 1252251 ....... 2-17 21198 ......... 3-107
1242000 . ...... 3-105 1255810, 2-63 21606 ........ 2-59
1242235 ....... 2-31 1256311 ....... 2-12 21659 ........ 4-5
1242382 ... ... 3-95, 3-97 130773 ........ 2-53, 3-7, 3-27, 3-67, 21661 ........ 4-5
1242409* ... ... 3-95, 3-97 3-75,4-3 222158 ........ 2-35, 3-103
1242823 ....... 3-75 13773 ........ 2-29 222260 ........ 2-33, 3-49
1242858 .. ..... 3-98 140011 ........ 3-124 222267 ........ 3-5, 3-19, 3-45
1242859 .. ..... 3-98 140045........ 3-79 222290 .. ...... 2-17
1242860 .. ..... 3-98 140324 ........ 2-61 222375 ........ 3-105
1243007 ....... 2-41, 2-43 140825 ........ 2-17,3-3 222460 ........ 3-35, 3-39
1243128 ....... 3-98 140916 ........ 3-83 222463 ........ 3-117
1243167 ....... 3-105 14242 ........ 2-31 222470 ........ 3-51, 3-53
1243574 ....... 3-95, 3-97 14529 ........ 2-55 222505 ........ 2-11, 3-23
1243644 . ... ... 3-103 14595-1 ....... 2-15, 2-31 222516 ........ 2-7, 3-35, 3-39, 3-117
1243645 ....... 3-103 14799 ........ 2-11 222809 ........ 3-29
1243710 ....... 3-111 14838 ........ 2-3,2-5 222818 ........ 2-39, 3-49
1243711 ....... 3-111 14877 ........ 3-63, 3-65 22297 ........ 3-81
1243783 ....... 3-111 14953 ........ 2-3 223054 ........ 2-55
1243787 ....... 3-111 14967 ........ 2-3 223065........ 2-11, 3-13, 3-15

T17 9020166 (10- 2021)

5-7




CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

223163 ........ 2-19 363162........ 2-59, 3-23, 3-25 397920 ........ 2-3

223198 ........ 2-37 363301 ........ 3-23 397980 ........ 2-3

22892% ........ 3-95, 3-97 363469 ........ 2-41,2-43 398500 ........ 3-75, 3-108

230735........ 2-49 364614 ........ 3-45, 3-53 398501 ........ 217

23146 ........ 3-119 365096 ........ 3-61, 3-63 398526 ........ 35

23446 ........ 3-47, 3-103 368176 ........ 2-23,2-25 398806........ 2-53, 2-61, 3-101,

24105 ........ 3-61, 3-63 369359 ........ 3-79 3-103

24196 ........ 3-65, 3-119 369415........ 3-85 4140 ......... 3-103

24199 ........ 3-83 369781 ........ 3-35, 3-39 a4 ... ... 2-7,2-17

24265 ........ 2-27, 3-11, 3-67 36996 ........ 3-107 A143 ......... 2-37

24299 ........ 2-3,25 370080 ........ 2-3 A178 ......... 3-47

24584 ........ 3-75, 3-105, 3-107 370090 ........ 2-3 41185......... 2-39, 3-49, 3-51

25312 ........ 3-124 370092........ 25 41186 ......... 2-35, 2-39, 3-23, 3-49

25735 ........ 2-41, 243, 2-55 370094 ........ 2-3 41358 ........ 2-23,2-25

26315 ........ 2-23,2-25 370095 ........ 23,25 41359 ........ 2-27

26395-1....... 3-23 375321 ........ 3-61, 3-63 41360 ........ 3-51

26428 ........ 2-11, 2-39 377084 ........ 3-3, 3-5, 3-7, 3-55 41362 ........ 3-51

28010 ........ 3-49 377349 ........ 2-45, 3-65 410 ........ 3-61, 3-63

29570 ........ 2-53 377364 ........ 2-35, 3-23 41430 ........ 39, 3-79

29584 ........ 2-33, 3-21 377537 ........ 1-1 437 ........ 2-19, 2-21

30241 ........ 25 377538 ........ 1-1 41579 ........ 2-3, 2-5, 3-103, 4-3

32408 ........ 3-51 377540 . ....... 1-1 4702 ........ 2-65

32483 ........ 2-19,2-23, 2-25,2-27, 378951 ........ 2-3 43555 ........ 3-27, 3-69, 3-115
2-29, 2-65, 3-5, 3-13, 379829 ........ 2-49, 3-35, 3-39 43844 ........ 3-27, 3-67, 3-69, 3-71,
3-15, 3-79, 3-83, 381502........ 2-31,3-49 3-105, 3-107, 4-3
3-105, 3-107, 3-115, 382224 ........ 3-49 44906 ........ 2-33, 3-21, 3-35, 3-39
3-124 382320 ........ 2-49, 2-53, 3-19, 46390 ........ 2-39

32485 ........ 29, 2-11 3-101 46657 ........ 2-15

32486 ........ 2-31 383723 ........ 3-M 47167 ........ 3-107

32490 ........ 2-61, 3-7, 3-27, 3-67, 383726........ 3-29 47388 ........ 3-75
3-69, 3-95,397,3-123  385685........ 2-49, 3-63, 3-65 48258 ........ 3-5

32490* ........ 3-95, 3-97 386063 ........ 2-29, 3-111 48749 ........ 3-51

32491 ........ 2-11, 2-15, 2-31,2-61, 386088 ........ 2-41,2-43 49145 ........ 3-119
3-13, 3-47, 3-49, 386230 ........ 2-3 49162 ........ 3-117
3-103, 3-107, 3-113 386240 ........ 2-3 4177 ........ 2-19, 2-21

32492 ........ 2-9, 2-23, 2-25, 2-53, 386250 ........ 2-3 49263 ........ 35
3-79, 3-99 386274 ........ 2-39 49266 ........ 35

32509 ........ 4-3 386299 ........ 3-21, 3-35, 3-39 49694 ........ 3-35, 3-39

32598 ........ 3-75 386324 ........ 2-45 49697 ........ 2-39, 3-45

32720 ........ 3-51 386364 ........ 3-67, 4-5 49800 ........ 3-19, 3-45, 3-117

32746 ........ 2-3,2-5 386391........ 2-41,2-43 49826 ........ 2-61, 2-65, 3-9, 3-101,

32899 ........ 2-15, 2-31 386652 ........ 3-65 3-115, 3-117, 3-123

32969 ........ 2-31 386807 ........ 2-65 49891 ........ 2-53

32980 ........ 2-29 386810 ........ 2-27,2-29 49924 ........ 3-35, 3-39

32984 ........ 2-27,2-29 386847 ........ 2-57 50335 ........ 2-39

33295 ........ 3-61, 3-63 390994 ........ 2-45 51103 ......... 2-55

33401 ........ 3-45 391345 ........ 2-59 51338 ........ 2-31

33584 ........ 3-75 391434 ........ 2-55, 3-47 51339 ........ 2-31

33807 ........ 263 392215........ 3-51 51538 ........ 2-41,2-43

33925 ........ 2-23,2-25 39239 ........ 2-61 51813 ........ 2-59

33930 ........ 2-65, 3-21,3-35,3-39, 39281 ........ 2-31 54333 ........ 3-65, 3-75, 3-105, 4-3
3-83,3-95,397,3-123 39283 ........ 29 54345 ........ 3-115

33932 ........ 3-67, 4-3 39285 ........ 2-23,2-25 54390 ........ 2-31

35843 ........ 2-33 39308 ........ 3-21 54400 ........ 3-35, 3-39

360460 . ....... 2-49 39349 ........ 2-9, 2-27, 2-29, 2-31, 54577 ........ 2-31

360973 ........ 2-12, 3-101, 3-115, 3-9, 3-13, 3-15, 3-85 54618 ........ 3-21
3-124 39358 ........ 3-83 55094 ........ 3-25

361076 ........ 217 397779 ........ 3-49, 3-51, 3-77, 55248 ........ 3-115

361144 ........ 11, 2-17 3-103 56166 ........ 2-15

361339 ........ 3-49 397889 ........ 3-29, 3-41, 3-117 57248 ........ 3-69

363087 ........ 2-57 397916........ 2-5 57379 ........ 3-61, 3-63

5-8 T17 9020166 (10-2021)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
57598 ........ 3-35, 3-39 79217 ........ 2-57 9018977 ....... 2-53
57702 ........ 3-79 79273-2 ....... 2-47 9018978 ....... 2-61
57772 ........ 3-103 79497 ........ 3-61, 3-63 9018979 ....... 3-103
579211 ........ 3-45 79506 ........ 3-85 9018980 ....... 3-101
58979 ........ 3-85 80409 ........ 3-23 9018981 ....... 3-103
58979* ........ 3-95, 3-97 80491 ........ 2-41, 243 9018982 ....... 39
59658 ........ 2-49, 3-21 81672 ........ 3-35, 3-39 9018983 ....... 3-101
59668 ........ 2-33 81719 ........ 3-47 9019654* ...... 3-95
59672 ........ 3-35, 3-39 81884 ........ 3-51 9019655* ...... 397
603268 ........ 3-45 82831 ........ 2-27 9020070 ....... 2-59
605070 ........ 2-15, 2-31 830207 ........ 2-15 9020080 . ...... 3-77
611221 ........ 3-83 86379 ........ 2-65 9020103 ....... 2-21
630146 ........ 2-47 86508 ........ 3-61, 3-63 9020107 ....... 37
630258 ........ 2-31 86773 ........ 3-51 9020109 ....... 35
630358 ........ 2-15 87172 ........ 2-7 9020139 ....... 3-124
63244-2 . ...... 3-61, 3-63 87173 ........ 3-71, 3-105 9020146 . ...... 3-126
63248-1....... 2-5 87419 ........ 2-5, 3-33, 3-37, 3-53 9020160 . ...... 3-126
63248-2 ....... 2-5 87677 ........ 3-105, 3-109 9020161 ....... 3-126
63248-3 ....... 2-5 9006268 . ...... 4-3 9020162 ....... 3-126
63248-4 . ...... 2-5 9008155 ....... 3-77 9020163 ....... 3-126
63810 ........ 2-35, 2-37,3-27,3-61, 9008182 ....... 3-3, 3-45 9020164 ....... 3-126
3-63, 3-65, 3-105 9009990 ....... 3-83 9020165 ....... 3-126
63923 ........ 4-5 9010938 ....... 3-21 9020166 . ...... 3-126
63987-1....... 3-75, 3-105 9010942 ....... 2-11 9020167 ....... 3-126
64425 ........ 2-41, 2-43 9010943 ....... 2-11 9020210 ....... 2-45
64778 ........ 3-75, 3-105 9011054 ....... 3-21 9020211 ....... 2-49
66211 ......... 2-31 9013046 ....... 2-43 9020212 ....... 2-49
66213 ........ 2-31 9013047 ....... 2-43 9020213 ....... 2-61
68567 ........ 2-37 9013267 ....... 2-23 9020214 . ...... 2-61
69234 ........ 2-27 9013756 ....... 2-41 9020215 ....... 2-37
69784 ........ 3-61, 3-63 9013757 ....... 2-43 9020216 ....... 29
69972 ........ 3-79 9013767 ....... 39 9020217 ....... 3-23
69998 ........ 3-21 9013795 ....... 39 9020218 ....... 2-53
70158 ........ 2-31 9014285 ....... 2-57 9020219 ....... 3-47
70161 ........ 2-31 9014338 ....... 3-65, 3-105 9020220 . ...... 3-45
70651 ........ 2-11 9014344 . ...... 3-27 9020221 ....... 3-53
71274 ........ 2-55 9014662 . ...... 2-5 9020223 . ...... 2-11
71579 ........ 2-7 9014664 . ...... 2-5 9020225 ....... 2-17
71607 ........ 2-41, 2-43 9014666 . ...... 2-3 9020227 ....... 2-17
71628 ........ 3-65 9014994 . ...... 2-102 9020228 . ...... 2-63
72968 ........ 2-35 9014996 ....... 3-21 9020229 . ...... 2-63, 3-41, 3-55
73342 ........ 3-65, 3-105 9014997 ....... 2-25 9020230 ....... 3-29
73468 ........ 3-65 9014998 ....... 2-11 9020231 ....... 2-31
74455 .. ...... 2-35, 2-37, 3-7, 3-115 9014999 ....... 2-11 9020232 ....... 2-57
76062 ........ 2-65 9015002 . ...... 2-63 9020233 ....... 1-1, 2-57
763045........ 2-7 9015632 ....... 2-23, 2-25 9020235 ....... 2-39
763064 ........ 3-21 9015633 ....... 2-12 9020237 ....... 1-1,2-39
763114 ........ 2-12,2-27,2-29,2-63, 9015635 ....... 2-11 9020238 . ...... 2-35
3-29, 3-95, 3-97 9016496 . ...... 2-35, 2-37, 3-27 9020239 ....... 2-39
763115 ........ 3-95, 3-97 9016734 ....... 2-15 9020240 . ...... 2-39
76426 ........ 3-65 9018436 ....... 3-13 9020241 ....... 2-45
76570 ........ 2-61 9018832 ....... 3-123 9020242 . ...... 2-35
76653 ........ 2-31 9018841 ....... 3-103 9020243 . ...... 2-41
76955 ........ 2-19, 2-21 9018842 ....... 3-103 9020244 . ...... 2-41
769785........ 3-75 9018844 ....... 3-103 9020245 . ...... 2-39
77272 . ....... 2-57 9018847 ....... 3-103 9020247 ....... 3-23
77488 ........ 2-55 9018848 ....... 3-101 9020248 . ...... 3-21
78398 ........ 3-63 9018849 ....... 3-101 9020249 . ...... 3-21
78785 ........ 3-115 9018850 ....... 3-103 9020250 . ...... 2-33
78840 ........ 3-65, 3-105 9018853 ....... 2-47 9020251 ....... 2-33
78841 ........ 3-65, 3-105 9018975 ....... 2-61 9020252 ....... 3-75

T17 9020166 (10- 2021)




CROSS REFERENCE

Part Page
Number Number
9020253 . ...... 2-33
9020255 ....... 3-47
9020256 . ...... 3-47
9020257 ....... 3-49
9020258 . ...... 3-67
9020260 . ...... 3-69, 4-3
9020261 ....... 4-3
9020263 . ...... 2-31
9020264 . ...... 2-31
9020265 . ...... 2-31
9020266 . .. .... 2-23, 2-25
9020267 ....... 2-23, 2-25
9020268 . ...... 3-21
9020270 . ...... 1-1
9020271 ....... 1-1
9020272 ....... 1-1
9020273 ....... 2-7
9020284 . ...... 2-45
9020286 . ...... 2-49
9020288 . ...... 3-67
9020290 . ...... 2-61
9020305 ....... 3-126
9020747, 2-25
9020594 . ...... 2-63
9020652 . ...... 3-89, 3-91
9020698 . ...... 3-111
9020747* ...... 1-1
9021686 ....... 3-15
9021687 ....... 3-15
5-10

T17 9020166 (10- 2021)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36v, 2.36in Stroke, 2-55

Actuator, 36vdc, 2.08strk, 500lbs, 3-49

Actuator, 36vdc, 2.75strk, 450Ib, 3-21,
3-35, 3-39

Actuator, 36vdc, 5.00strk, 1100lb, 2-33

Adapter, Swivel, 1.75, Abs, 3-77

Adaptor, Brush, 2-3, 2-5

Alarm, 9-48vdc, 95 Db(A) [Ec- H20], 2-17

Alarm, Backup, 12-48vdc, Adj, 3-5

Angle, Latch, 2-19

Angle, Mtg, Antenna, Telem, 3-83

Angle, Mtg, Hopper, 3-47

Angle, Rtng, 3-117

Angle, Sppt, Seat, 2-19, 3-125

Angle, Stl, Perforated .03, 2-37

Antenna, Telem [4g, 1807], 3-83

Antenna, Telem, 110 In [Gprs], 3-83

Antenna, Telem, 187 In [Gprs], 3-83

Arm Kit, Sqge, Front, Lh, Afmkt, 2-43

Arm Kit, Sqge, Front, Rh, Afmkt, 2-41

Arm Kit, Sqge, Rear, Lh, Afmkt, 2-43

Arm Kit, Sqge, Rear, Rh, Afmkt, 2-41

Arm Widt, 2-59

Arm WiIdt, Brush, 3-49

Arm Widt, Front, Lh, 2-43

Arm WiIdt, Front, Rh, 2-41

Arm Widt, Lh, 2-43

Arm Widt, Lift, 2-33

Arm Widt, Rear, Lh, 2-43

Arm Widt, Rear, Rh, 2-41

Arm Widt, Rh, 2-41

Arm WiIdt, Spring, Tension, 3-21

Arm, Brush, Pre- Sweep, Idler, Lh, 3-51

Arm, Spring, Tensioner, 3-21

Assy, Seal, Mtg, Vacfan, 2-53

B

Bag, Vacuum, Paper [1pick=1pkg(=10pc)],
1-1, 3-47

Bar WIdt, Retainer, Sqge, Rear, 2-59

Bar, Rnd, Plastic, 0.31D 08.5L, 2-45

Base, Module, Light, 3-5

Battery Kit, Li-lon, 36v, 18.4kwh [UI], 3-95

Battery Kit, Li-lon, 36v, 38.8kwh [UI], 3-97

Battery, Wet, 36Vdc, 510Ah, 3-87

Battery, Wet, 36vdc, 510ah [W/Watering],
3-87

Battery, Wet, 36Vdc, 625Ah (China Only),
3-87

Battery, Wet, 36Vdc, 750Ah, 3-89

Battery, Wet, 36vdc, 750ah [W/Watering],
3-89

Battery, Wet, 36Vdc, 755Ah (China Only),
3-89

Battery, Wet, 36Vdc, 930Ah, 3-91

Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq],
3-93

Battery, Wet, 36vdc, 930ah [W/Watering],
3-91

Bearing Assy, W/Shaft, 3-51

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-77

Bearing, Ball, 0.59b 1.26d 0.35w[2seal],
3-51

Bearing, Ball, 0.62b 1.38d 0.43w, 3-49

Bearing, Ball, 0.67b, 1.85d, 0.55w, 2-23,
2-25

Bearing, Ball, 0.79b 1.85d 0.55w, 2-39

Bearing, Ball, 3.74b, 6.69d, 2.19w, 2-23,
2-25

Bearing, Cone, 1.38b 0.71w, 2-31

Bearing, Cup, 2.56d 0.55w, 2-31

Bearing, Fing, 2hole, 0.75b, 2-11

Bearing, Fing, 2hole, 0.75b [Nyl], 2-11,
3-13,3-15

Bearing, Fing, 2hole, 1.25b, 2-11

Bearing, Journal, 0.75b 0.88d 0.75I, 2-11

Bearing, Needle, 0.25b 0.88d 0.50w, 3-85

Bearing, Pillowblock, 1.12b, 2-11

Bearing, Split, 1.00b, 2-31, 3-49

Bellcrank, Spring, Machined, 2-33

Belt Kit, Drive, 2-39

Belt Kit, Preswp, Afmkt [T17], 3-49

Belt, Drive, 1-1, 2-39

Belt, Kit, Cyl, Afmkt [T17], 1-1, 2-39

Bezel, Headlight, Lh [W/Inserts], 3-3

Bezel, Headlight, Rh [W/Inserts], 3-3

Blade, Front Squeegee 56.61 (Gum), 2-59

Blade, Front Squeegee 56.61 (Linard), 1-1,
2-59

Blade, Front Squeegee 56.61 (Urethane),
1-1, 2-59

Blade, Rear Squeegee 60.61 (Gum), 2-59

Blade, Rear Squeegee 60.61 (Linatex), 1-1,
2-59

Blade, Rear Squeegee 60.61 (Urethane),
1-1, 2-59

Blade, Sqge, Sba, (Gum Rubber), 3-23

Blade, Sqge, Sba, (Urethane), 3-23

Blade, Sqge, Sba, Inner, 3-23

Blade, Sqge, Sba, Inner, (Gum Rubber),
3-23

Blade, Sqge, Sba, Inner, (Urethane), 3-23

Blade, Sqge, Sba, Linatex, 3-23

Blade, Sqge, Side, Linatex, 1-1, 2-41, 2-43

Blade, Sqge, Side, Rubber (Option), 2-41,
2-43

Blade, Sqge, Side, Ure, 1-1

Blade, Sqge, Side, Urethane (Option),
2-41, 2-43

Block, Cooling, Press Wash, 3-107

Bolt, Eye, M10 X 1.50 X 064mm, 07.10
Eye, 2-57

Bolt, Eye, M8 X 1.25 X 030mm, 08.00 Eye,
3-21

Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye,
2-41, 2-43

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-75

Boot, Circuitbreaker, 3-5

Boot, Terminal, Battery, 25.4mm, Blk, 3-83

Box, Wand, Vac (Trimmed), 3-115

Bracket Weldmt, Mtg, Pump, 3-65

Bracket Widt, 2-59

Bracket Wldt, Adj, Actuator, 3-49

Bracket Widt, Adjmt, 3-111

Bracket Wldt, Brush, Adj, Lh, 3-53

Bracket Widt, Brush, Adj, Rh, 3-53

Bracket Widt, Corner, Lh, 3-45

Bracket Widt, Corner, Rh, 3-45

Bracket Widt, Deck, 3-23

Bracket Widt, Fan, 3-115

Bracket WIdt, Hinge, 3-117

Bracket Wldt, Lh, Mtg, Door, 2-7

Bracket Wldt, Mgt [T17 Ec-H20], 3-69

Bracket Wldt, Mount, 3-47

Bracket Widt, Mtg, Bearing, Steering, 2-12

Bracket Wldt, Mtg, Headlight, 3-45

Bracket Widt, Mtg, Motor, Sba, 3-33

Bracket Widt, Mtg, Ohg, 3-9, 3-101

Bracket Wldt, Mtg, Platform, Front, 2-9

Bracket Wldt, Mtg, Platform, Front, Rh, 2-9

Bracket Wdt, Mtg, Telem, 3-83

Bracket Wldt, Nozzle, 3-119

Bracket Widt, Pivot, Sba, 3-35, 3-39

Bracket Widt, Pivot, Sqge, 2-41, 2-43

Bracket Wldt, Pump, 3-67, 3-75

Bracket Widt, Pump, Spray Hose, 3-75

Bracket Wldt, Rh, Mtg, Door, 2-7

Bracket Widt, Roller, 3-119

Bracket Widt, Skid, Anti- Roll, 3-25, 3-119

Bracket Widt, Sppt, Motor, 3-107

Bracket Widt, Sppt, Seat, 3-101

Bracket Widt, Sppt, Tank, 2-19

Bracket Widt, Sppt, Wand, Vacuum, 3-111

Bracket Widt, Sqge Lift, Frame, 2-55

Bracket Widt, Sqge, Sba, 3-23

Bracket Widt, Step, Sba, 3-25, 3-119

Bracket Widt, Support, Brake, 2-15

Bracket, Angle, Keeper, Cable, 3-35, 3-39

Bracket, Arm, Sba, 3-35, 3-39

Bracket, Brake, Front, 2-15

Bracket, Brg, 2-11

Bracket, Brg, Steering (Only used with old
Power Steering Motors), 3-13

Bracket, Bumper, 2-53

Bracket, Bumper, Lh, Squeegee [T17],
3-79

Bracket, Bumper, Rh, Squeegee [T17],
3-79

Bracket, Catch, Cover, Saftey Rod, 3-45

Bracket, Cell, Fuel, 3-101

Bracket, Connector, Anderson, 3-95, 3-97

Bracket, Controller [Pendant], 3-101

Bracket, Ele, Cb, 2-17

Bracket, Ele, Circuitbreaker, 2-17

Bracket, Fire Extinguisher, 3-124

Bracket, Front, Battery, 3-87, 3-89, 3-91,
3-93

Bracket, Latch, 3-125

T17 9020166 (10- 2021)




CROSS REFERENCE

Bracket, Latch [T17], 2-61

Bracket, Latch, Cover, 3-19

Bracket, Latch, Dbl Scb, Sqge, Side, 2-41,
2-43

Bracket, Latch, Lh, 3-45

Bracket, Latch, Lh Panel [T17], 2-53

Bracket, Latch, Rh, 3-45

Bracket, Mirror, 3-115

Bracket, Mount, Camera (Pro- panel Only),
2-12

Bracket, Mount, Sba Valve, 3-27

Bracket, Mtg, Base, Battery, Disconnect,
3-95, 3-97, 3-123

Bracket, Mtg, Battery, Disconnect, 3-95,
3-97, 3-98, 3-123

Bracket, Mtg, Contactor, 2-65

Bracket, Mtg, Cover, Recvy Tank, 2-49

Bracket, Mtg, Filter Hsg, 2-47

Bracket, Mtg, Fitting, Qdc, 3-61, 3-63

Bracket, Mtg, Ftg, Auto Fill, 3-61, 3-63

Bracket, Mtg, Hose, 2-51

Bracket, Mtg, Latch, Keeper, 3-111, 3-117

Bracket, Mtg, Pedal, Painted, 2-15

Bracket, Mtg, Steering, 3-11

Bracket, Mtg, Tank, Detergent, 3-67

Bracket, Mtg, Tank, Recvy, Lh, 2-49

Bracket, Mtg, Tank, Recvy, Rh, 2-49

Bracket, Mtg, Tank, Soltn, Front, 2-45

Bracket, Mtg, Tank, Soltn, Rh, 2-45

Bracket, Mtg, Valve, Drain, 3-81

Bracket, Pawl, Handle, 2-45

Bracket, Protector, Float Switch, 2-49,
3-63, 3-65

Bracket, Pump, 3-27, 3-69

Bracket, Retain, Hinge, Cover, 2-49, 3-103

Bracket, Retainer, Spring, 2-3, 2-5

Bracket, Shaft Bearing, Steering, 3-15

Bracket, Sppt, Debris Tray [T17/M17], 2-37

Bracket, Sppt, Hose, Drain, 2-49

Bracket, Sppt, Motor, 3-13, 3-15

Bracket, Sppt, Wand, Vac, 3-111

Bracket, Strainer, Pump, Es, 3-65

Bracket, Switch, Anderson, 3-95, 3-97

Bracket, Valve, Large, 4-3

Brake Assy, Drum, Mech, 07.9d [6600],
2-31

Brake Kit, Repair, 2-31

Brake Kit, Replmt, Afmkt[T17/M17], 2-15

Brake Rod Kit, Afmkt [T17], 2-31

Brkt Kit, Press Wash, Afmkt [T/M17], 3-103

Brkt, Lanyard, 3-117

Brkt, Mtg, Latch, 3-117

Brush Assy, Disk, Scb, 16.0d, Heavy Duty
Polypropylene, 2-5

Brush Assy, Disk, Scb, 16.0d, Nylon, 2-5

Brush Assy, Disk, Scb, 16.0d,
Polypropylene , 2-5

Brush Assy, Disk, Scb, 16.0d, Super
Abrasive, 2-5

Brush Assy, Disk, Scb, 20.0d, Nylon, 2-3

Brush Assy, Disk, Scb, 20.0d,
Polypropylene, 2-3

Brush Assy, Disk, Scb, 20.0d, Super
Abrasive, 2-3

Brush Assy, Disk, Scrub, 16.0 D,
Polypropylene
(Replaced by 1220241), 2-5

Brush Assy, Disk, Scrub, 16.0D, Heavy
Duty Polypropylene
(Replaced by 1220236), 2-5

Brush Assy, Disk, Scrub, 16.0D, Nylon
(Replaced by 1220235), 2-5

Brush Assy, Disk, Scrub, 16.0D, Super
Abrasive
(Replaced by 1221543), 2-5

Brush Assy, Disk, Scrub, 20.0 D, Nylon,
2-3

Brush Assy, Disk, Scrub, 20.0 D,
Polypropylene, 2-3

Brush Assy, Disk, Scrub, 20.0 D, Super
Abrasive, 2-3

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
25

Brush Kit, Hub Assy, Drive, Ci [Hdpe], 2-5

Brush Kit, Hub Assy, Drive, Ci [Uhmw], 2-3

Brush Kit, Motor, Fan, 2-53, 3-47

Brush, Disk, Sweep, 19.0D, Polypropylene,
25

Brush, Disk, Swp, 19.0d, Pyp, 3-33, 3-37,
3-53

Brush, Scrub, 391, 20sr, Nylon, Spiral, 2-3

Brush, Scrub, 391, 20sr, Polypropylene,
Spiral, 2-3

Brush, Scrub, 391, 20sr, Super Abrasive,
Spiral, 2-3

Brush, Sweep, 28L, Wedge,
Polypropylene, Spiral, 2-5

Brush, Swp, 28I, Wedge, Pyp, Spiral, 3-49

Bumper Kit, Rear, Afmkt [T17], 2-7

Bumper, Rbr, 1.0d 0.38th .25-20, 2-53

Bumper, Rbr, 1.5d 0.63 0.31h, 3-45, 3-53

Bumper, Strip. 1.0, 2-7

Bumper, Ure, 1.50d 1.25l, 3-79

Busbar, 200a, 2-65

Bushing, Flex, Ure, 3-53

Bushing, Fing, 0.44b 1.25d 0.25l, 2-57

Bushing, Fing, 0.50b 0.59d 0.25I, 3-21

Bushing, Fing, 0.50b 0.59d 0.38l, 2-33

Bushing, Fing, 0.63b 0.72d 0.25I, 2-15,
2-55

Bushing, Fing, 0.63b 0.75d 0.38I, 2-41,
2-43, 2-55

Bushing, Fing, 0.88b 1.0d 0.371, 2-33

Bushing, Fing, 0.88b 1.0d 0.501, 2-33

Bushing, Fing, 1.00b 1.13d 0.75l, 2-15

Bushing, Fing, 1.00b 1.13d 1.00l, 3-21

Bushing, Fing, 1.25b 1.41d 0.501, 2-33

Bushing, Fing, 1.75b 1.94d 1.501, 3-21

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-41,
2-43

Bushing, Sleeve, 1.00b 1.13d 1.7501, Fgl,
3-75

Bushing,Sleeve,FIng0.40b 0.625d
1.621,Ss, 2-55

Cc

Cable Assy, Battery 4/0ga [T17, M17],
3-95, 3-97

Cable Assy, 02ga [T18/T17, Propel], 2-29

Cable Assy, 02ga, Power [T18, 2 Cond.],
2-65

Cable Assy, 04ga, Fuse [Press Wash,
M17], 3-108

Cable, 04ga 6.9 Blk [M6 Ring/M6 Ring],
2-65

Cable, 04ga 9.8 Blu [M5 Ring/M6 Ring],
2-65

Cable, 1/0ga 48.21 BIk[M9 Ring/.25 Ring],
3-83

Cable, 2/0ga 61.0L! BIk[M6 Ring/M9 Ring],
3-83

Cable, Battery, 1/0ga [M8 Ring/M6 Ring],
2-65

Cable, Battery, 1/0ga [Telem, T17], 3-83

Cable, Battery, 2/0ga [M17, Telem], 3-83

Cable, Camera, 197.0L [Hvs] (Pro- panel
Only), 2-12

Cable, Glv .06d 012.01 .26eye /.26eye,
3-79

Cable, Glv .13d 010.01 .52eye /.52eye, 2-7

Cable, Push / Pull, 052.6L .25- 28/.25- 28,
2-31

Cable, Ss .12d 22.61 .2clevis [ .2clevis,
2-55

Cable, Ss, .09d 10.35I .38eye/M6- 1.0,
3-35, 3-39

Cable, Ss, .09d 7.871 .50eye/.50eye, 3-35,
3-39

Cam, Adj, Brush, 2-39

Cam, Rear, 2-59

Camera, Color, Fixed (Pro- panel Only),
2-12

Cap, Hub, Dust, 2.57d 0.771, 2-31

Cap, Tank, 3-67

Cap, Usb, Universal , 2-11

Cap, Usb, Universal (Pro-panel Only),
2-12

Capacitor, Plug [.01 Uf, 200v], 3-69

Capacitor, plug [0.1 Uf, 200V] (With
Scrubbing side brush), 2-102

Caster Assy, Sq, Rear, Afmkt [T17], 1-1

Caster Kit, Rear Squeegee, Am, 2-57

Caster, Assy, Sq, Rear, Afmkt [T17], 2-57

Chain, Double, 3/8 Pitch, Transmission,
2-23, 2-25

Chain, Rlr, 35 X 41 Pitches, 2-11

Channel Assy, Lift, Sba, Afmkt [T17], 3-21

Channel Widt, Bumper, 2-7

Channel Widt, Bumper, Ballast, 3-99

Channel WIdt, Sppt, Steering, 2-9

Channel Widt, Steering, 2-9

Charger Kit, 36vdc/80a, 200- 240vac 1ph (I
nternational Only), 3-89

Charger Kit, 36vdc/80a, 200- 240vac 1ph
(International Only), 3-91

Charger, 36 Vdc 195A 400Vac
[Opportunity] - (China Only), 3-93

5-12

T17 9020166 (10- 2021)



CROSS REFERENCE

Charger, 36 Vdc/240A, 480Vac
[Opportunity], 3-93

Charger, 36Vdc 100A 480vac 3Ph, 3-98

Charger, 36Vdc 215A 480Vac 3Ph, 3-98

Charger, 36Vdc 80A 200-240Vac 1Ph,
3-98

Charger, 36Vdc 80A 200- 240Vac 3Ph,
3-98

Charger, 36vdc/100a, 200- 240vac 3ph,
3-89, 3-91

Charger, 36vdc/120a, 380-415vac 3ph
(International Only), 3-89, 3-91

Charger, 36vdc/120a, 480vac 3ph, 3-89,
3-91

Charger, 36vdc/80a, 200- 240vac 1ph, 3-87

Charger, 36vdc/80a, 200- 240vac 3ph, 3-87

Charger, 36Vdc/a60A, 600Vac, 3Ph, 3-87,
3-89, 3-91

Circuit Board Kit, Ec- H20, Afmkt [T17], 4-3

Circuit Board Kit, H20, Afmkt [T17], 3-41

Circuit Board Kit, H20, Afmkt [T17], 3-55

Circuit Board Kit, Sba, Afmkt [T17], 3-29

Circuit Board Kit, Scrub, Afmkt [T17], 2-63

Circuit Board Kit, Water, Afmkt [t17], 2-63

Circuitboard Kit, Scrub, Afmkt [T17/M17],
2-63

Circuitbreaker, 02.5a, Resetable, 2-63, 3-3,
3-5, 3-7, 3-29, 3-55, 3-69

Circuitbreaker, 15.0a, Resetable, 3-3, 3-5,
3-11, 3-55, 3-75, 3-108

Circuitbreaker, 15a, Resetable, 3-7

Circuitbreaker, 20.0a, Resetable, 3-41

Circuitbreaker, 35.0a, Resetable, 3-29

Circuitbreaker, 50.0a, Resetable, 3-55

Circuitbreaker, 60.0a, Short Handle, 2-63

Clamp Bracket, Distribution, 2-37

Clamp WIdt, Rear, 2-59

Clamp, Cable, 2-29

Clamp, Cable, Nyl, 0.31d, Blk, 2-61

Clamp, Cable, Nyl, 0.62d, Nat, 3-83

Clamp, Cable, Ss, 0.50d X 0.50w [Insul],
2-35

Clamp, Cable, Stl, 0.56D X 0.38W, 1 Hole,
3-23

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-75

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
2-35

Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole,
2-65, 3-123

Clamp, Cable, Stl, 0.90d X 0.62w, 1hole,
2-61, 3-83

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-27

Clamp, Cable, Stl, 3.25d X 1.00w, 1hole,
2-51

Clamp, Hose, Wormdrive, , 0.25-0.62D,
31W, 3-69

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-27, 3-67, 3-69, 3-71, 3-105,
3-107, 4-3

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 3-65, 3-75, 3-105, 4-3

Clamp, Hose, Wormdrive, 0.56- 1.06d,
56w, 2-35, 2-37, 3-27, 3-61, 3-63,
3-65, 3-105

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-47, 3-61, 3-63

Clamp, Hose, Wormdrive, 1.06-2.00d,
56w, 2-47

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 3-81

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-27, 3-115

Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w,
2-51, 3-81

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 2-53

Clamp, Sppt, Wire, 2-29

Clamp, Valve, U-Bolt, 3-81

Clevis, 0.31d X 0.75, 2-41, 2-43

Clevis, Adj, 0.25pin, 0.25-28 Rh, PI, 2-15,
2-31

Clevis, Adj, 0.38pin, 0.31-24, Lh, PI, 2-31

Clevis, Adj, 0.38pin, 0.31-24, PI, 2-31

Clip, Grip, Finger, 0.31-0.75d, Nk PI, 3-47,
3-103

Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Vyl,
3-77

Clip, Tie, 0.25d, Plstc, 2-9, 2-27, 2-63, 3-7,
3-25, 3-27, 3-33, 3-35, 3-37, 3-39,
3-67

Connector Kit, Tubing, 4-5

Connector, 350a, Gray, 2-65, 3-87, 3-89,
3-91, 3-93, 3-98

Connector, Anderson, 175a, Gray, 3-95,
3-97

Contactor, 36vdc, 100a, Sp, No, 2-27, 2-29

Contactor, 36vdc, 200a, Spst, 2-65

Controlbox Assy, Telem [3g, Intl.], 3-83

Controlbox Assy, Telem [Canada], 3-83

Controlbox Assy, Telem [Int], 3-83

Controlbox Assy, Telem [Usa, 4¢], 3-83

Controller, Battery, Li- lon, 36vdc [Bms],
3-95, 3-97

Controller, Propel [36vdc,2004a, |- Drive],
3-107

Controller, Propel [Ac, 36v, 275a], 2-27,
2-29

Controller, Steering, 36v, 3-11

Cord, Battery Cover [T17], 2-61

Coupling Widt, Sqge, Front, 2-57

Coupling Widt, Sqge, Rear, 2-57

Cover Assy, Battery, Tj [T17] (Japan Only),
2-61

Cover Assy, I-Drive, 3-107

Cover Assy, Rec Tank, Afmkt [T17], 2-49

Cover Assy, Rec Tank, Tj Afmkt [T17]
(Japan Only), 2-49

Cover Assy, Tank, Sol, Afmkt [T17], 2-45

Cover Assy, Tank, Sol, Tj Afmkt [T17]
(Japan Only), 2-45

Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits
Required), 2-39

Cover Kit, Press Wash, Afmkt [T/M17],
3-103

Cover WIdt, Enclosure, Electrical, 2-63

Cover Widt, Sba, 3-25, 3-119

Cover, Assy, Battery [T17/M17], 2-61

Cover, Battery, Fuel Cell, Afmkt [T/M17],
3-101

Cover, Battery, Fuel Cell, Ohg [T/M17],
3-101

Cover, Battery, Ohg [T/M17], 3-9

Cover, Battery, Pw, Dv, Na [T/M17], 3-103

Cover, Battery, Pw, Dv, Ohg [T/M17], 3-103

Cover, Battery, Top, Afmkt [T17], 2-61

Cover, Battery, Trimmed [Washer/Vac],
3-113

Cover, Belt, 2-39

Cover, Belt, Pre- Sweep, 3-49

Cover, Bms, 36v, 3-95, 3-97

Cover, Enclosure, Electrical, 2-63

Cover, Handle, 2-59, 3-35, 3-39

Cover, Inlet, Wand, Vac (M17,Trimmed),
3-111

Cover, Inlet, Wand, Vac [M17, Trimmed],
3-111

Cover, Module, Light, 3-5

Cover, Motor, Preswp, Afmkt [T17], 3-53

Cover, Motor, Sba, Afmkt[T17], 3-23

Cover, Ohg, Trim, Lh, 3-9

Cover, Ohg, Trim, Rh, 3-9

Cover, Plug, Idler, 2-39

Cover, Presweep (As Trimmed) [T17], 3-45

Cover, Preswp, Afmkt [T17], 3-45

Cover, Side Rh, Afmkt [T/M17], 2-61

Cover, Side Rh, Afmkt [T17], 2-61

Cover, Side, Lh, Afmkt [T/M17], 2-53

Cover, Side, Lh, Afmkt [T17], 2-53

Cover, Side, Lh, Fuel Cell, Afmkt [T/M17],
3-101

Cover, Side, Rh, Fuel Cell, Afmkt [T/M17],
3-101

Cover, Sidebrush, Sweeping, 3-33, 3-37

Cover, Transmission, 2-23, 2-25

Cover, Wand, Vac (Trimmed), 3-117

Cover, Wash, Press [I-Drive], 3-107

Crank Replacement Kit, 4-5

Cuff Assy, Outer, Drain Hose, 2-51

Cuff, Adapter, 1.75 X 2.50, Pvc, 3-77

Cuff, Adapter, 2.75 X 3.00, Pvc, 2-59

Cuff, Hose, 5.0 / 2.0 Id, 3-81

D

Device, Centering, 2-3

Device, Centering, Clip On, Tl [Gf Pp], 2-3,
25

Diode, Ele, Plug, 2-17, 3-75, 3-108

Disk, Driver, Pad, W/ Face, 20.0d, 2-3

Disk, Pad Drive, W/ Face, 20d, 2-3

Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits
Required), 2-39

Door Widt, Brush, Lh, 2-7

Door Widt, Brush, Rh, 2-7

Door Widt, Mtg, Sba, 3-25

Door, Frame, 3-101

Driver Assy, Pad, 16.0d, 2-5

T17 9020166 (10- 2021)

5-13




CROSS REFERENCE

Driver Assy, Pad, 16D
(Replaced by 1220199), 2-5

Driver Assy, Pad, 20.0D, 2-3

Drum, Cable, Lift, 2-55

Dvd, Operator [T17], 3-126

E

Ec-H20 Module Kit, Afmkt [T17] (See
Breakdowns), 3-69

Ec-H20 Module Kit, Afmkt [T17], 4-3

Electrode, 5 Plate, High Flow, 4-3

Electrode, Cylindrical, 4-3

Extinguisher, Fire, 2.5 Lb Dry, 3-124

F

Fan, Vacuum, 5.7d, 036vdc, 1 Stage,
3-115

Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt],
2-53, 3-47

Fastener, 11.00l [Hook & Loop], 2-29, 2-59

Fastener, 8.0l [Hook And Loop], 3-69

Filter Element, Water [M/T17], 2-47

Filter, Panl, Dust, 2.0 X 06.1 X 07.6, 1-1,
2-49

Filter, Screen, 080 Mesh, In- Line, 2-47

Filter, Soltn, 080mesh, Pm12 3.2s 17.5I,
3-63

Filter, Wand, Vac, 3-117

Filterbox WIdt, Presweep, 3-47

Fitting, Brs, E90, Bm06/Pm06, Short, 3-75

Fitting, Brs, E90, Bm06/Pmo6, Short,
3-105, 3-107

Fitting, Brs, E90, Em08/Pm06, 3-75

Fitting, Brs, E90, Pf06/Pm06, Spcl, 3-75,
3-105, 3-107

Fitting, Brs, Qdc, Bm12/Qf08, 3-61, 3-63

Fitting, Brs, Qdc, Pf08, 3-61, 3-63

Fitting, Brs, Snubber, Pm02/Pf02, 3-69

Fitting, Brs, Str, Bm06/Pf08, 3-105

Fitting, Brs, Str, Bm06/Pm02, 4-3

Fitting, Brs, Str, Pf06/Pm04, 3-103

Fitting, Brs, Str, Pf06/Pm08, 3-107

Fitting, Brs, Str, Pf06/Pm12, 3-75

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-69

Fitting, Brs, Str, Pm04/Pm06 [Hp], 3-103,
3-107

Fitting, Brs, Str, Pm06/PmO06, 3-107

Fitting, Brs, Str, Pm08/Garden Hose, 3-61,
3-63

Fitting, Coupler, Hose, Shank, Fem, 3-81

Fitting, Grease, Str Pm04 .471, 2-23, 2-25

Fitting, Pipe, Plug, Pm08, Sq Head, 3-61

Fitting, Plstc, E45, Pf12/Pf12, 3-61, 3-63

Fitting, Plstc, E90, Bm04 Cplg Male, 3-69

Fitting, Plstc, E90, Bm04/Pm04, Nyl, 3-71

Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-3

Fitting, Plstc, E90, Bm06/Bm06, 3-67

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-69

Fitting, Plstc, E90, Bm06/Pm06, 3-105

Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-27,
3-67, 3-69, 3-71

Fitting, Plstc, E90, Bm08/Bm08, 3-75,
3-105

Fitting, Plstc, E90, Bm08/Pm06, 3-75,
3-105

Fitting, Plstc, E90, Bm10/Pm06, 3-27

Fitting, Plstc, E90, Bm10/Pm12, 3-65

Fitting, Plstc, E90, Bm12/Pm08, 3-61, 3-63

Fitting, Plstc, E90, Bm12/Pm12, 3-63, 3-65

Fitting, Plstc, E90, Bm16/Pf8, 3-61, 3-63

Fitting, Plstc, E90, Bm16/Pm12, 2-47,
3-61, 3-63

Fitting, Plstc, E90, Bm16/Pm16, 2-47

Fitting, Plstc, Pf04/Pf04/Pf04, 3-71

Fitting, Plstc, Pf12/Pf12, Bh, 2-45, 3-65

Fitting, Plstc, Rst, 3-71

Fitting, Plstc, Rst, Main Head, 3-71

Fitting, Plstc, Str, Bm04, Cplg, Male, 3-69,
37

Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco],
37

Fitting, Plstc, Str, Bm04/Bm06, 3-69, 3-71

Fitting, Plstc, Str, Bm05, Cplg, Fem, 3-69,
3-7

Fitting, Plstc, Str, Bm06, Cplg, Fem, 3-69,
37

Fitting, Plstc, Str, Bm06, Cplg, Male, 3-69

Fitting, Plstc, Str, Bm06/Bm06, 3-27, 3-67

Fitting, Plstc, Str, Bm06/Bm08, 3-105

Fitting, Plstc, Str, Bm06/Bm10, 3-105

Fitting, Plstc, Str, Bn06/PmO06, 3-27, 3-69,
3-107

Fitting, Plstc, Str, Bm10/Pm12 [Nylon],
3-65

Fitting, Plstc, Str, Bm12/Pm08, Nyl, 3-63

Fitting, Plstc, Str, Bm12/Pm12, 2-47

Fitting, Plstc, Str, Bm16/Pm12, 3-61, 3-63

Fitting, Plstc, Str, Pf12/Pf12, 3-65

Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco],
37

Fitting, Plstc, Str, Pm04/Pm04, 3-71

Fitting, Plstc, Str, Pm08/Pm08, 3-61, 3-63

Fitting, Plstc, Str, Pm08/Pm12, Nyl, 3-61,
3-63

Fitting, Plstc, Str, Pm12/Pm12 Close, 3-61,
3-63

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
2-35

Fitting, Plstc, Tee, Bm06/Bm06/Bm06,
3-71, 3-105

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br,
3-61, 3-63

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-61,
3-63

Fitting, Plug, Pm06, Hdpe, 2-47

Fitting, Ss, Qdc, Fem, 3-103

Fitting, Ss, Qdc, Mal, 3-103, 3-107

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-69

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-75

Fitting, Swivel, Str, Pf06/Pm06, Brs, 3-75

Flap, Resistor, Check Valve, 3-65

Flap, Restrictor, Check Valve, 3-105
Flapper, Valve, Pump, Water, 3-65, 3-105
Frame WIdt, Brush, Pre- Sweep, 3-47
Frame Widt, Main [T17], 2-7

Fuse, 002a, 250vdc, Cartridge, 3-83
Fuse, 100a, 0.88 2.4l, 125volt, 2-65
Fuse, 100A, 58Vdc, 3-108

Fuse, 150a, 0.88 2.4l [Slo- Blo], 2-65

G

Gasket, .25 1.88d 1.0id [Poron], 3-65,
3-105

Gasket, .50, 3.94id 5.080d, Adh [Poron],
3-115, 3-117

Gasket, .75, 03.94w 04.92I, Adh[Nitrile],
3-47

Gasket, .75, 03.94w 08.58I, Adh[Nitrile],
3-45

Gasket, Base, Module, 3-5

Gasket, Belt, Cover, 2-39

Gasket, Box, Filter, 3-45

Gasket, Cushion, Side Squeegee Door,
2-41,2-43

Gasket, Hose, 3-111

Gasket, Inlet, Vac Wand, 3-117

Gasket, Steering, Transmission, 2-23, 2-25

Gasket, Ure, .16, 3.23id 3.630d, 2-59

Gasspring, 90Ib, 3.15strk, 3-103

Grip, Handle, Valve, 3-81

Grip, Lock, 2-59

Grommet, Blind, 4-3

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-67

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-7

Grommet, Rbr, 1.31id, F/1.6h, .12 Matl,
29

Grommet, Rbr, 1.62id, F/1.9h, .13 Matl,
3-115

Guard Widt, Top, Ohg, 3-9

Guard, Fan, 3-117

Guard, Light, Revl / Strobe, 3-7

Guide, Cable, Sqge Lift, 2-55

Guide, Sqge, Side, 2-41, 2-43

H

Handle, 2-45

Handle Kit, Wand, Afmkt, 3-77

Handle, Door, 3-47, 3-117

Handle, Gun, Trigger, 3-103

Handle, Panel, 2-17

Handle, Valve, 3-81

Handle, Wand, Dry Vac, Lh, 3-111

Handle, Wand, Dry Vac, Rh, 3-111

Harness Kit, Main, Afmkt [T17], 2-102

Harness, Cable, Propel Motor [T17]
(Replaced by 9015274), 2-27

Harness, Cntrl, Battery [M17, T17], 3-95,
397

Harness, Ele , [Side Sweep, T17], 3-43

5-14

T17 9020166 (10- 2021)



CROSS REFERENCE

Harness, Ele [Can Adaptor, T17], 2-102

Harness, Ele [Dry Vac, M17/T17], 3-121

Harness, Ele [Ec-H20, T12], 3-72

Harness, Ele [Power Steering, T17], 3-18

Harness, Ele [Pressure Washer, M17/T17],
3-109

Harness, Ele [Presweep, Base, T17], 3-58

Harness, Ele [Presweep, Head, T17], 3-58

Harness, Ele [Side Scrub, T17], 3-31

Harness, Ele [Steering, M17/T17], 3-18

Harness, Ele [Telemetry, T17], 3-83

Harness, Ele, Ech20 [T12 Module], 4-3

Harness, Ele, Fuse [Dry Vac, M17/T17],
3-121

Harness, Ele, Main, 2-102

Harness, Ele, Main [M17/T17], 2-102

Harness, Ele, Ohg [T12], 3-7

Harness, Ele, Propel Motor [M17, T17],
2-29

Harness, Ele, Propel Motor [T17]
(Replaced by 9015274), 2-27

Harness, Ele, Scrub motors [T17, Ferrite],
2-102

Harness, Wire, Alarm / Light [T16], 3-5

Head WIdt, Disk, 2-35

Hinge Widt, [T12], 2-53, 2-61

Hinge WIidt, Cover, 3-117

Hinge WIdt, Cover, Battery, 3-103, 3-113

Hinge WIidt, Cover, Battery [T17], 2-61

Hinge Widt, Rh [T17], 2-61

Hinge, .25pin .07 2.5w 16.01, PI, 3-45

Hinge, Leaf [T7, 5680/5700], 3-117

Hinge, Widt, Lh, 2-53

Holder Widt, Blade, Lh, 2-43

Holder Widt, Blade, Lh (Repl by 9013757),
2-43

Holder Widt, blade, Rh, 2-41

Holder Widt, Blade, Rh (Repl by 9013756),
2-41

Hook Widt, Latch, 2-39

Hopper, Debris, Trimmed, 2-37

Hopper, Pre- Sweep, Rm- Cptl, Trimmed,
3-47

Hopper, Preswp, Afmkt [T17], 3-47

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 3.0 1d 35 L, 1-1, 2-51

Hose Assy, Drain, 3.0 Id 64 L, 2-51

Hose Assy, Drain, 3.0 Id 65 L, 2-51

Hose Assy, Rear Squeegee, 1-1, 2-59

Hose Assy, Sqge, W/2cuff, 3-77

Hose Assy, W/1 Cuff, 2.0 1d 120.0 L, 3-81

Hose Kit, Brush, Side [T17], 3-27

Hose Kit, Press Wash, Afmkt [T/M17],
3-103

Hose Kit, Spray, Afmkt [T17], 3-75

Hose Trap Assy, 2-59

Hose, Afmkt, Pvc, Brd, 0.251d, 01Ft, 2-35,
3-71

Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft, 3-69,
3-71

Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft, 3-71

Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clr,
3-69

Hose, Afmkt, Pvc, Brd, 0.381d, 01ft, Clr,
3-107

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-69, 3-105

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-27, 3-71

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr,
3-27, 3-69, 3-105

Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Clr,
3-105

Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Clr,
3-67

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-105

Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr,
3-75

Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr,
3-105

Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr,
3-65

Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Clr,
3-65

Hose, Afmkt, Pvc, Brd, 01Ft, Clr, 4-3

Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Clr,
2-35

Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr,
2-37

Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr,
3-61, 3-63

Hose, Afmkt, Pvc, Wir, 1.001d, 01Ft, Clr,
2-47

Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Clr,
3-61, 3-63

Hose, Pvc, Brd, 0.38id, 01Ft, Clr, 4-3

Hose, Rbr, 25ft, 3-103

Hose, Vacuum, 3.00id X 132l, 2 Cuff, 3-111

Housing Widt, Brg, Pre- Sweep, 3-49

Housing WIldt, Pivot, 3-53

Housing WIdt, Sba, Lh, 3-39

Housing Wldt, Sba, Rh, 3-35

Housing Widt, Scb, Cyl, 2-37

Housing, Bottom, 4-3

Housing, Fing, Brg, 3-51

Housing, Input [As Machined], 2-23, 2-25

Housing, Output, Machined, 2-23, 2-25

Housing, Sqge, Holder, Wheel, F/609648,
3-77

Housing, Upper, Module, High Flow, 4-3

Hub, Drive, Brush, Disk, 0.75b [6t], 2-35,
3-23

Hub, Drive, Brush, Disk, 3 Hole 5.8Bc, 2-5

Inductor, 12.7mmid [156 Imp At 25mhz],
3-107

Inductor, 18mmid [225 Imp At 25mhz],
3-95, 3-97

Inductor, 12.7Mm [156 Imp At 25Mhz],
3-11, 3-49

Inductor, 12.7mmid [156 Imp at 25Mhz]
(Europe, Australia, Canada Only),
2-29, 2-53

Inductor, 18mmid [225 Imp At 25mhz]
(Australia Only), 2-29

Inductor, 32.0mml [Ferrite 0- 300mhz]
(Pro-panel Only), 2-12

Inductor, 32.5mmid [Ferrite 25- 30Mhz]
(Europe, Australia, Canada Only),
2-29

Inductor, 32.5mml [Ferrite 25- 300mhz]
(Australia Only), 2-29

Inductor, 36.2 Mml, Rnd [Ferrite 1-300Hz],
3-18

Inductor, 36.2mml,Rnd [Ferrite 1-300hz]
(Australia Only), 2-63

Inductor, Ferrite [spit Case, 220@100Hz],
3-53

Inductor, Ferrite [Split Case, 407@1°00Hz],
3-27

Instr, Use&Care, Wallchart [T17], 3-126

Iron Gray S/G
Enamel12.80z[lcm101-00517], 1-1

K

Keeper, Latch, Draw, 3-103

Key, Ignition, Sgl, 1-1, 2-17

Key, Sq, 0.19 X 0.19, 0.75I, 2-12, 2-39,
3-49, 3-51

Key, Sq, 0.19 X 0.19, 1.00I, 2-11, 2-12,
3-107

Key, Sq, 0.25 X 0.25, 1.001, 2-35, 3-23

Key, Sq, 05mm X 05mm, 25mml, 2-39,
3-49

Keychain, Rectangle, Parts & Service,
2-17

Kit, Controller, Steer Motor, Ci [M17], 3-15

Kit, Field Install, Power Steering, 3-13

Kit, Hose, Watering, Battery, 20ft, 3-87,
3-89, 3-91, 3-93

Kit, Repimt, Cover, Battery, OHG, 3-9

Kit, Replmt, Cover, Battery, OHG, JP
(Japan), 3-9

Kit, Steering Motor, Ci [M17/T17], 3-15

Knob Assy, Star, 3.21d 5ear M8, 3-51

Knob, Adj, Caster, 2-57

Knob, Caster, 2-57

Knob, Star,, 3-77

Knob, Star, 1.50d 0.88l 3ear M8x1.25
Fem, 3-51, 3-53

Knob, Star, 3.21d 5ear 4.45] M10x1.5, 2-57

Knob, Star, 3.21d 5ear M10, 2-57

L

Label [Anti- Tamper], 3-95, 3-97

Label Kit, Info/Hzrd Polycarbonate TJ
[T17] (Japan Only), 2-103

Label Kit, Info/Hzrd Pyc [T17/M17], 2-103

Label Set, Info/Hzrd Vinyl [T17/M17],
2-103

T17 9020166 (10- 2021)

5-15




CROSS REFERENCE

Label Set, Info/Hzrd Vinyl TJ [T17] (Japan
Only), 2-103

Label, Circuit Breaker, 2-17, 2-63

Label, Circuitbreaker, Steering, 2-17

Label, Date Code [Ec-H20], 4-3

Label, Direction [Ec- H20], 4-3

Label, Hole, Cover, Recvy Tank, 2-49

Label, Instructional, Dry Vac, 3-115

Label, Logo, 05.75l 2color [Es], 2-103

Label, Logo, 12.3I 4color [Ec-H20], 2-103

Label, Module [Nsf, Ec-H20], 4-3

Label, Opertnl, Console, Lh, 2-17

Label, Opertnl, Console, Rh [2- Switch],
2-17

Label, Opertnl, Console, Rh,
W/Pre- Sweep, 3-55

Label, Opertnl, Telem [Fcc/Ic], 3-83

Label, Opertnl, Vacuum Wand Handle,
3-77

Latch, 2-39, 2-53, 2-61, 3-19, 3-101, 3-103,
3-117

Latch W/ Keeper, 3-45

Latch, Cmpr, Yel Grip, 2-41, 2-43

Latch, Compression, Sqge, Sba, 3-23

Latch, Draw, 3-103

Lever Widt, Adj, Sba, 3-35, 3-39

Lever Widt, Sqge Lift, Pulley, 2-55

Lift Widt, Sqge, Pulley, 2-55

Light Assy, Led, 3-5

Light Assy, Pre- Sweep, Afmkt, 3-3, 3-45

Light Kit, Strobe, Module CI [T17], 3-5

Light Kit, Strobe, Ohg, Ci [T17], 3-7

Light, Fish, 12Vdc, Amb, Rwk, 3-5, 3-7

Link Assy, Lift, Head, Afmkt [T17], 2-33

Link Kit, Sq, Rear, 1 Link, Afmkt [T17],
2-57

Link Kit, Upper, Sba, Afmkt [T17], 3-21

Link WIdt, Brake, 2-15

Link, Chain, Rir, 35, 2-11

Lip, Tray, Debris, 2-37

Magnet, Latch, Brush Door, 2-7

Manifold, Bar, Spray, 2-37

Manifold, Sba, 3-27

Manifold, Soltn, 2-35

Manifold, Solution Delivery, Main, 2-47

Manual, Oprtr [T17 Ele, Cn], 3-126

Manual, Oprtr [T17 Ele, En, Na], 3-126

Manual, Oprtr [T17 Ele, Es, Na], 3-126

Manual, Oprtr [T17 Ele, Fr, Na], 3-126

Manual, Oprtr [T17 Ele, Jp], 3-126

Manual, Oprir [T17 Ele, Ptb], 3-126

Manual, Parts [T17 Ele, En, Na/Int], 3-126

Manual, Service Info [T17 Ele, En], 3-126

Marker, Corner, 3-53

Mesh Assy, Cloth [T17], 2-45

Mess Assy, Cloth, 3-77

Mirror, Convex, 5.00 D, Rnd, 3-115

Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft,
3-103

Molding, Afmkt, Trim, Pvc, .18 .31, 02ft,
2-63, 3-111

Motor Assy, Cyl, Afmkt [T17], 2-39

Motor Assy, Disk, Afmkt [T17], 2-35

Motor Assy, Steering, Power, 12v, 3-11

Motor, Ele, 24- 72vdc 3400rpm 6.71hp,
3-107

Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp
Gear, 3-23

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Lh, 3-37, 3-53

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Rh, 3-33, 3-53

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a,
3-49

Motor, Ele, 36vdc, 1750 Rpm 1.5hp, 2-39

Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear,
2-35

Mount WIdt, Motor, Sba, 3-37

Mount, Cable Tie, 3-115

Muffler, Vacfan, 2.50 Id X 25.0 Oal, 3-115

Muffler, Vacfan, 1.0 L, 2-53

N

Nameplate, Tennant, Domed, 2-9

Nozzle, Press Washer, 3-103

Nozzle, Spray, Gun, 3-75

Nozzle, Wand, Inlet, 3-111

Nut, Compression, 2.25- 12, Abs, 3-77

Nut, Hex, Fing, M5 X 0.80, 3-27

Nut, Hex, FIng, M6 X 1.00, 3-95, 3-97,
3-123

Nut, Hex, Fing, M8 X 1.25, 2-11, 3-45

Nut, Hex, Jam, .25-28, 2-15, 2-31

Nut, Hex, Jam, .31-24, 2-29, 2-31

Nut, Hex, Jam, 1.12-12, 2-11

Nut, Hex, Jam, M10 X 1.5, [Din439], 3-21

Nut, Hex, Lock, .31-18, NI, Ss, 2-19, 2-21

Nut, Hex, Lock, M10 X 1.5, NI, 3-9, 3-79

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-55,
2-57, 2-59, 3-21

Nut, Hex, Lock, M12 X 1.75, NI, 2-31

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-33

Nut, Hex, Lock, M3 X 0.50, NI, Ss, 3-45

Nut, Hex, Lock, M4 X 0.70, NI, 3-45, 3-47,
3-103, 3-111, 3-117

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-67,
4-3

Nut, Hex, Lock, M5 X 0.80, NI, 3-5, 3-7,
3-47, 3-83, 3-85

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-41,
2-43, 3-65, 3-69, 3-75, 3-111, 3-124

Nut, Hex, Lock, M6 X 1.00, NI, 2-29, 2-55,
2-65, 3-45, 3-51, 3-75, 3-79

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-15, 2-33, 2-41, 2-43, 2-55, 3-35,
3-39, 3-47, 3-65, 3-83, 3-85, 3-115

Nut, Hex, lock, m8 X 1.25, ml, Ss, 2-49

Nut, Hex, Lock, M8 X 1.25, NI, 2-11, 2-15,
2-61, 3-13, 3-15, 3-47, 3-75

Nut, hex, lock, m8 X 1.25, nl, Ss, 2-7,
2-41, 2-43, 2-45, 2-49, 2-51, 3-21,
3-35, 3-39, 3-49, 3-51, 3-53, 3-61,
3-63, 3-67, 3-81, 3-85, 3-103, 3-113,
3-117

Nut, Hex, M5 X 0.80 X 16, 8.8, 3-119

Nut, Hex, Sltd, 1.00- 20, 2-31

Nut, Hex, Std, .25-20, 2-7, 2-53, 2-65

Nut, Hex, Std, #04-40, 2, 3-95, 3-97

Nut, Hex, Std, 10-32,, 2-29

Nut, Hex, Std, M10 X 1.50, Ss, 2-57

Nut, Hex, Std, M10-1.5, Ss, 2-57

Nut, Hex, Std, M12 X 1.75, Ss, 3-95, 3-97

Nut, Hex, Std, M5 X 0.80, 8, 2-39

Nut, Hex, Std, M5 X 0.80, Brs, 2-65

Nut, Hex, Std, M6 X 1.00, 8, 2-27

Nut, Hex, Std, M6 X 1.00, Brs, 2-65

Nut, Hex, Std, M6 X 1.00, Ss, 3-35, 3-39

Nut, Hex, Std, M8 X 1.25, Ss, 2-41, 2-43,
2-59, 3-45, 3-49, 3-53

Nut, Push, Bolt Retention, Stl,5/16 Thrd,
2-19, 2-21

Nut, T, M10 X 1.50 X 0.620d X 0.5, 2-59

Nut, T, M10 X 1.50 X 15.800d X 13.0l,
2-41,2-43

Nut, U, M8 X 1.25 4-7 Thk, 2-9

(o)

Off Whites/G
Acrylic12.80z[Acm101-00171], 1-1
Oil Kit, Drive, Afmkt [M17], 1-1, 2-25

P

Pad, Buff, 16.0d, Red [1 Pick = 1 Pad], 2-5

Pad, Buff, 20.0d, Red [1 Pick = 1 Pad], 2-3

Pad, Pedal, Brake, 2.791 1.84w .75t, 2-15

Pad, Polish, 16.0d, White [1 Pick = 1 Pad],
2-5

Pad, Polish, 20.0d, White [1 Pick = 1 Pad],
2-3

Pad, Rest, 3-111

Pad, Scrub, 16.0d, Blue [1 Pick = 1 Pad],
2-5

Pad, Scrub, 20.0d, Blue [1 Pick = 1 Pad],
2-3

Pad, Stop, Rbr, 2-33

Pad, Stripping, 16.0d, Black [High Prod] [1
Pick = 1 Pad], 2-5

Pad, Stripping, 16.0d, Brown [1 Pick = 1
Pad], 2-5

Pad, Stripping, 20.0D, Black [High Prod}{1
Pick = 1 Pad], 2-3

Pad, Stripping, 20.0d, Brown [1 Pick = 1
Pad], 2-3

Pad, Surf Prep, 16.0d, Maroon
[1pick=1pad], 2-5

Pad, Surf Prep, 20.0D Maroon,
[1Pick=1Pad], 2-3

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

5-16

T17 9020166 (10- 2021)



CROSS REFERENCE

Panel Assy, Cyl, Afmkt [T17], 2-39

Panel Kit, Pod, Afmkt [Pro,
M20/M30/T20](Pro- panel Only), 2-12

Panel Kit, Pod, Afmkt [Std, T17], 2-11

Panel Kit, Pod, Afmkt [Std, T20], 2-11

Panel Widt, Cover, Brush, 2-7

Panel WIdt, Enclosure, Electrical, 2-63

Panel, Access, Na, Afmkt [T17], 2-17

Panel, Access, Tj, Afmkt [T17], 2-17

Panel, Console, Lh, 2-17

Panel, Console, Rh, 2-17

Panel, Louvered, Rh, 3-101

Parts Kit, Battery Qdc, CI [T17/M17],
3-123

Parts Kit, Extinguisher, Fire, Ci, 3-124

Pawl, Ratchet, 3-75

Pedal Assy, Accelerator, W/O Brake, 4-4

Pedal Assy, Accelerator, W/O Brake [T17],
2-15

Pedal, Foot, W/ Tread, 4-4

Pedal, Window, 2-15

Pin, 0.43d 2.75I [303ss], 2-59

Pin, .75d X 5.88I, 3-119

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw],
2-59

Pin, Axle, Brg, 3-77

Pin, Clevis, 0.19d X 0.63I, 2-55

Pin, Clevis, 0.25d X 0.79I, 2-15, 2-31

Pin, Clevis, 0.31d X 2.62l, 2-55

Pin, Clevis, 0.37d X 1.00l, 2-31

Pin, Clevis, 0.37d X 1.25l, 2-15

Pin, Clevis, 0.37d X 1.75l, 2-55

Pin, Clevis, 0.37d X 2.00I, 2-33, 3-21

Pin, Clevis, 0.37d X 2.121, 2-59

Pin, Clevis, 0.37d X 2.25I, 2-33, 3-49

Pin, Clevis, 0.37d X 3.25l, 3-35, 3-39

Pin, Clevis, 0.37d X 4.50l, 3-35, 3-39

Pin, Clevis, 0.37d X 6.12I, 3-35, 3-39

Pin, Clevis, 0.38D X 1.00L, 2-31

Pin, Clevis, 0.50d X 2.62l, 2-55

Pin, Clevis, 0.50d X 4.50l, 2-33

Pin, Clevis, 0.50d X 5.001, 2-41, 2-43

Pin, Clevis, 0.625d X 1.75l, 3-25

Pin, Clevis, 0.62d X 2.91l, 2-55

Pin, Clevis, 0.75d X 2.00l, M10 Hole, 2-57

Pin, Clevis, 10mmd X 040mml, 3-49

Pin, Clevis, Grvd, 0.38d X 1.25I, 2-15

Pin, Cotter, .062 X 0.50, 3-49

Pin, Cotter, .062 X 0.75, 2-15, 2-31, 2-55

Pin, Cotter, .094 X 1.00, 2-15, 2-55, 3-35,
3-39

Pin, Cotter, .125 X 1.00, 2-31

Pin, Cotter, .125 X 1.25, 2-55

Pin, Cotter, .125 X 1.75, 2-31

Pin, Cotter, .156 X 1.25, 2-41, 2-43, 2-57

Pin, Cotter, Hair, 0.38d .093 Wir, 2-33,
3-21, 3-35, 3-39

Pin, Cotter, Hair, 0.75d .148 Wir, 3-25

Pin, Hair, Cotter, 0.62d .120 Wir, 3-33,
3-37, 3-53, 3-119

Pin, Hitch, .375d X 3.121, PI, 3-79

Pin, Hitch, .750d X 7.00I, PI, 2-7, 3-99

Pin, Mtg, M8 X 1.25 Thrd, 2-15

Pin, Pivot, Sha, 3-21

Pin, Roll, .187d X 1.62l, .187/.192, 3-119

Pin, Roll, .250d X 0.75I, .250/.256, 2-41,
2-43

Pin, Roll, .250d X 1.501, .250/.256, 2-25

Pin, Roll, .250d X 2.001, .250/.256, 3-33,
3-37, 3-53

Pin, Roll, .250X 1.5L, .250/.256, 2-23

Pin, Spindle, Spring, 2-15

Pivot Arm Kit, Act, Sba, Afmkt [T17], 3-21

Pivot Arm Kit, Sba, Afmkt [T12], 3-21

Pivot Widt, 2-37

Pivot Wdt, Caster, Sqge, 2-57

Pivot, Lift, 2-35

Plate Assy, Side, Head, Afmkt [T17], 2-33

Plate WIidt, Attachment, Frame, 2-23, 2-25

Plate Widt, Bearing Clamp, 2-31

Plate Wldt, Brg, 2-11

Plate Widt, Cover, 3-119

Plate Widt, Mesh, 2-45

Plate Widt, Mtg, 3-111

Plate Widt, Mtg, Hose- Reel [T17], 3-75

Plate Widt, Mtg, Platform, 2-19, 3-125

Plate Widt, Nut, M4, 3-45

Plate Widt, Pump, 3-105

Plate WIdt, Screen, Hppr, 3-45

Plate WIdt, Shaft, Pedal, 2-15

Plate Widt, Sppt, Brg, 2-11

Plate, Adapter, Brush, 3-33, 3-37, 3-53

Plate, Arm, Adj, 3-51

Plate, Arm, Prop, 2-49

Plate, Connector, Anderson, Switch, 3-95,
3-97

Plate, Contact, 3-117

Plate, Door, Battery Rollout [T17], 3-85

Plate, Door, Battery Rollout [T17/M17],
3-85

Plate, Doubler, 3-79

Plate, Guide, Battery Rollout [T17], 3-85

Plate, Hold- Down, 3-51

Plate, Hook, Latch, 3-19

Plate, Latch [T17], 2-53, 2-61, 3-103

Plate, Mtg, 2-19, 3-125

Plate, Mtg, Battery, Disconnect, 3-123

Plate, Mtg, Cover, 3-103, 3-113

Plate, Mtg, Latch, 3-117

Plate, Mtg, Switch, 3-117

Plate, Mtg, Tank, Detergent, 3-67

Plate, Plstc, Bat Rollout, 3-85

Plate, Prop Rod, [T17], 2-61

Plate, Retainer, Skirt, 3-47

Plate, Retainer, Skirt, Lh, 3-51

Plate, Retainer, Skirt, Rh, Curved, 3-49

Plate, Retainer, Skirt, Rh, Straight, 3-49

Plate, Side, Wrap, 2-39

Plate, Sppt, 3-49

Plate, Sppt (Replaced by 9014344), 3-23

Plate, Spring, 3-115

Platform Set, Oprtr [T17], 2-19

Platform Set, Oprtr [T17/M17 Trim], 3-125

Platform, Oprtr, Front, 2-9

Plug Kit, Press Wash, Pump,
Afmkt[T/M17], 3-103

Plug, Adapter, Port, 3-77

Plug, Circuit Breaker [Carling, 50/60a],
2-63

Plug, Drive, Brush, 2-39

Plug, Drive, Brush, Nyl, 3-49, 3-51

Plug, Hole, Rnd, 0.25h 0.8l, Brb, Nyl,
3-103

Plug, Hole, Rnd, 0.25H, 1.00D 0.6L, Nyl,
3-81

Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl,
2-63

Plug, Hole, Rnd, 0.63h 0.11, Blk, 2-63

Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl, 3-103

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-17

Plug, Hole, Soltn Tank, Blk Pyu, 2-45

Plug, Idler, Brush, 2-39

Plug, Oil, 3-103

Pulley, Cable, 1.5d Nyl, 3-35, 3-39

Pump, Detgt, 36vdc (See Breakdowns),
3-67

Pump, Metering Solution, 4-5

Pump, Pressure Washer, 3-107

Pump, Soltn, 36vdc, Impeller, 3-65

Pump, Soltn, Ele, 36vdc, 45psi, 3-75,
3-105

Pump, Soltn, Ele, 36vdc, 60psi, 3-27, 3-69

R

Reel Assy, Hose, Large, 3-75

Relay, 36Vdc, 005A, Spdt No [Greenwich],
35

Replacement Kit, Bellows, 4-5

Retainer Assy, Side Sqge, With Latch,
2-41, 243

Retainer Wldt, Side Sqge, With Latch
(Repl by 9013756), 2-41

Retainer Widt, Side Sqge, With Latch
(Repl by 9013757), 2-43

Retainer Widt, Sqge, Sba, 3-23

Retainer, Blade, Sqge, 14.21 (1 set=2
blades), 3-77

Retainer, Brg, Iron Gray, 2-39

Retainer, Housing, Transmission, 2-23,
2-25

Retainer, Seal, Door, Vac Fan, 2-53

Retainer, Shaft, Transmission, 2-23, 2-25

Rework, Dust Cap, Valve, Drain, 3-81

Ring, Compression, 3-77

Ring, Mtg, Sqge, .38, 2-59

Ring, Retaining, Ext, 0.59d, Basic, 2-57,
3-49, 3-51

Ring, Retaining, Ext, 0.62d, Basic, 3-49

Ring, Retaining, Ext, 0.75d, Hd, 2-11, 2-39

Ring, Retaining, Ext, 1.00d, Basic, 3-75

Ring, Retaining, Ext, 1.12d, 2-11

Ring, Retaining, Ext, 11.5mm Id, 2-23,
2-25

Ring, Retaining, Ext, 16.2mm Id, Hd, 2-23,
2-25

Ring, Retaining, Int,, 3-49

T17 9020166 (10- 2021)

5-17




CROSS REFERENCE

Rivet, Blind, .156D X 1.07 X .31D, Alm,
3-77

Rivet, Blind, .188d X 0.53 X .62d, Alm,
2-37

Rivet, Plstc, .250d X 0.90, 2-35

Rod Widt, Safety, Hopper Cover, 3-45

Rod Widt, Seat, Battery Cover [T17], 2-61,
3-113

Rod- End, M10 X 1.5lh Fem M10 X
1.5stud, 2-57

Rod-End, M10 X 1.5rh Fem M10 X
1.5stud, 2-57, 3-21

Rod, Hex, M10, 09.50I, Stl, 2-57

Rod, Hex, Thd .31-24, 2-Ended, 2-31

Rod, Thrd, 2end, M8x1.25/ M10x1.5 - 02,
2-59

Rod, Thrd, Full, .25-20 01.5l, 2-65

S

Screen, Pump, 3-67

Screen, Safety, Vac Fan, 2-49

Screen, Vacuum, 2-49

Screw, Flt, Phl, 04- 40, Cs, Brass, 3-95,
3-97

Screw, FIt, Soc, M5 X 0.80 X 16, 10.9,
3-85

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9,
2-33

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9,
2-55

Screw, Flt, Soc, M8 X 1.25 X 20, Al, Blk,
3-117

Screw, Flt, Soc, M8 X 1.25 X 30, Ss, 3-85

Screw, Hex, .25-20 X 0.38, G5, 2-65

Screw, Hex, .25-20 X 0.50, G5, 3-5

Screw, Hex, .31-18 X 1.00, G5, 2-19, 2-21

Screw, Hex, .38- 16 X 0.88, G5, 3-79

Screw, Hex, .38-16 X 1.25, G5, 3-107

Screw, Hex, M10 X 1.5, 2-11

Screw, Hex, M10 X 1.50 X 20, Ss, 2-41,
2-43

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-9

Screw, Hex, M10 X 1.50 X 25, NI, Ss, 2-55

Screw, Hex, M10 X 1.50 X 25, Ss, 2-39,
3-47, 3-107

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-9

Screw, Hex, M10 X 1.50 X 30, Ss, 2-57,
3-47, 3-53

Screw, Hex, M10 X 1.50 X 35, 10.9, 2-23,
2-25

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-23,
2-25

Screw, Hex, M10 X 1.50 X 50, 8.8, 3-99

Screw, Hex, M10 X 1.50 X 70, Ss, 2-55

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-79

Screw, Hex, M10 X1.50 X 90, 8.8, 3-9

Screw, Hex, M12 X 1.75 X 180, 8.8, 2-33

Screw, Hex, M12 X 1.75 X 30, Ss, 3-21

Screw, Hex, M12 X 1.75 X 40, 10.9, 3-79

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-31,
2-33, 2-35

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-37

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-111,
3-117

Screw, Hex, M4 X 0.70 X 50, Ss, 4-3

Screw, Hex, M5 X 0.80 X 10, Fmg, 2-37

Screw, Hex, M5 X 0.80 X 12, 8.8, 3-103

Screw, Hex, M5 X 0.80 X 12, Ss, 2-39,
3-27, 369, 3-71, 3-124

Screw, Hex, M5 X 0.80 X 16, 8.8, 3-83,
3-103

Screw, Hex, M5 X 0.80 X 16, NI, Ss, 3-111

Screw, Hex, M5 X 0.80 X 16, Ss, 3-83

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-111

Screw, Hex, M5 X 0.80 X 25, Ss, 3-75,
3-105

Screw, Hex, M5 X 0.80 X 30, NI, Ss, 3-111

Screw, Hex, M6 X 1.00 X 10, Fmg, 2-35,
3-103

Screw, Hex, M6 X 1.00 X 12, Fmg, 2-35,
2-37, 3-7, 3-115

Screw, Hex, M6 X 1.00 X 12, Ss, 3-19,
3-23

Screw, Hex, M6 X 1.00 X 16, 2-39

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-19,
2-27, 2-29, 2-65, 3-107

Screw, Hex, M6 X 1.00 X 16, Fmg, 3-49

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 3-23,
3-49, 3-51, 3-53, 3-61, 3-63, 3-95,
397

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-63, 3-95, 397, 3-117

Screw, Hex, M6 X 1.00 X 16, Ss, 2-15,
2-27, 2-39, 2-41, 2-43, 2-61

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-11, 2-39

Screw, Hex, M6 X 1.00 X 20, 8.8, 3-75,
3-79, 3-115

Screw, Hex, M6 X 1.00 X 20, 8.8, NI, 3-13,
3-15

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-29, 3-33, 3-37, 3-45, 3-69, 3-83,
3-113

Screw, Hex, M6 X 1.00 X 20, NI, Ss, 3-111

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7, 2-53,
3-49, 3-115

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
3-45, 3-49, 3-111

Screw, Hex, M6 X 1.00 X 25, Ss, 2-39,
3-45, 3-47, 3-49, 3-65

Screw, Hex, M6 X 1.00 X 30, 8.8, 3-117

Screw, Hex, M6 X 1.00 X 30mm, Ss, 3-51

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-29

Screw, Hex, M6 X 1.00 X 40, Ss, 2-65,
3-21, 3-35, 3-39, 3-83, 3-95, 3-97,
3-123

Screw, Hex, M6 X 1.00 X 45, 8.8, 2-29,
3-123

Screw, Hex, M6 X 1.00 X 55, Fl, Ss, 3-85,
3-95, 3-97

Screw, Hex, M6 X 1.00 X 80, Ss, 2-55,
3-47

Screw, Hex, M6 X 1.00 X 90, 8.8, 3-95,
397

Screw, hex, M6 X 1.00 X20, 9.8, Sems,
3-103

Screw, Hex, M8 X 1.25 X 100, Ss, 3-21,
3-35, 3-39

Screw, Hex, M8 X 1.25 X 120, Ss, 3-21

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-11,
2-41, 2-43, 3-107

Screw, Hex, M8 X 1.25 X 16, NI, Ss, 2-61,
2-65, 3-9, 3-101, 3-115, 3-117, 3-123

Screw, Hex, M8 X 1.25 X 16, Ss, 2-53,
3-23

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-11, 3-13, 3-15

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-7

Screw, Hex, M8 X 1.25 X 20, NI, Ss, 2-39,
2-45, 2-49, 3-9, 3-23, 3-67, 3-101,
3-115, 3-119

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-61, 3-25, 3-49, 3-83

Screw, Hex, M8 X 1.25 X 20, Ss (Large
Battery), 3-85

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-7,2-11, 2-17, 2-19, 2-47, 2-49, 2-51,
2-53, 2-61, 2-63, 3-5, 3-11, 3-13, 3-15,
3-33, 3-37, 3-45, 3-47, 3-53, 3-69,
3-75, 3-103, 3-107, 3-111, 3-113,
3-115, 3-117, 3-119, 3-125

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7, 3-35, 3-39, 3-75, 3-101, 3-105

Screw, Hex, M8 X 1.25 X 25, Ss, 2-7, 2-9,
2-15, 2-35, 2-45, 2-49, 3-21, 3-25,
3-27, 3-35, 3-39, 3-45, 3-47, 3-53,
3-67, 3-69, 3-99, 3-103, 3-119

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-49,
3-81

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-61

Screw, Hex, M8 X 1.25 X 30, 8.8, NI, 2-19

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems,
3-87, 3-89, 3-91, 3-93

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-7, 3-47, 3-49, 3-85, 3-101, 3-111

Screw, Hex, M8 X 1.25 X 30, Ss, 2-7, 2-15,
2-49, 3-21, 3-23, 3-25, 3-65, 3-67,
3-117, 3-119

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-9, 2-19, 3-85, 3-95, 3-97, 3-125

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
(Small Battery), 3-85

Screw, Hex, M8 X 1.25 X 35, FI, Ss, 2-7,
3-35, 3-39, 3-49

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-49,
3-21

Screw, Hex, M8 X 1.25 X 40, Ss, 2-15

Screw, Hex, M8 X 1.25 X 45, Ss, 2-11,
3-23

Screw, Hex, M8 X 1.25 X 50, FI, Ss, 3-45

Screw, Hex, M8 X 1.25 X 50, Ss, 3-35,
3-39

Screw, Hex, M8 X 1.25 X 70, Ss, 3-49

Screw, Hex, M8 X 1.25 X 80, FI, Ss, 3-53

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-31

Screw, Pan, M04 X 0.7 X 35, Ss, 2-3

Screw, Pan, M06 X 1.0 X 35, Ss, 2-3

5-18

T17 9020166 (10- 2021)



CROSS REFERENCE

Screw, Pan, M06 X 1.0 X 35, Ss, 2-5

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-19

Screw, Pan, Phl, .31-18X1.00, G2, 2-21

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk,
2-17, 3-3

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
3-5, 3-19, 3-45

Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc,
3-117

Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc,
39

Screw, Pan, Phl, 10-32 X 0.50, G2, Blk,
2-61

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-49, 2-53, 3-19, 3-101, 3-115, 3-124

Screw, Pan, Phl, 12-16 X 0.50, F/Plstc
(Pro-panel Only), 2-12

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8, 3-3,
3-45

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8, 2-63,
3-55

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8,
2-63, 3-29, 3-41, 3-55

Screw, Pan, Phl, M4 X 0.70 X 10, Bk,
3-117

Screw, Pan, Phl, M4 X 0.70 X 10, Ss,
2-39, 3-45

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-29, 3-13, 3-15, 3-45, 3-47, 3-83,
3-103

Screw, Pan, Phl, M4 X 0.70 X 16, Ss,
2-27, 3-11, 3-67

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3,
2-5

Screw, Pan, Phl, M5 X 0.80 X 12, Ss, 3-69

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8,
2-53, 3-5, 3-7

Screw, Pan, Phl, M5 X 0.80 X 16, Bk,
2-41, 2-43, 2-45

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-3

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8,
3-101

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-65, 3-119

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8,
2-61, 3-47, 3-103, 3-117

Screw, Pan, Phl, M5 X 0.80 X 40, 4.8,
3-107

Screw, Pan, Phl, M6 X 1.00 X 12, Blk,
2-17, 2-59

Screw, Pan, Phl, M8 X 1.25 X 16, Blk, 2-45

Screw, Set, M6 X 1.00 X 8, NI, 2-11

Screw, Set, M8 X 1.25 X 8, Lock, 2-11

Screw, Set, Soc, 08-32 X 0.25, NI, 2-39,
3-49

Screw, Soc, M10 X 1.5 X 20, 12.9, 2-23,
2-25

Screw, Soc, M10 X 1.50 X 35, 12.9, 2-23,
2-25

Screw, Soc, M12 X 1.75 X 40, 12.9, 2-23,
2-25

Screw, Soc, M6 X 1.00 X 14, NI, 2-23, 2-25

Screw, Soc, M8 X 1.25 X 25, 12.9, 3-21

Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap],
2-61

Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap],
2-45, 2-53

Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap],
2-49

Seal, Axial, Transmission [199 Vs R], 2-23,
2-25

Seal, Bulb, Str, Snap- In, Epdm, Bulk,
3-101

Seal, Door, Vac Fan, Rbr, 2-53

Seal, Epdm, .38, .50w 2.65I, Adh, 3-111

Seal, Rbr, Clsd, 0.375, 5.0d 2.5h, 3-47

Seal, Rbr, Clsd, 0.63, 0.63, 3.0l, 3-103

Seat Kit, Deluxe, Ci [T17], 2-21

Seat, DIx, W/ Armrests & Seatbelt, 2-21

Seat, Std [Milsco], 2-19

Seatbelt, Orange, Retractable, Afmkt, 2-21

Sensor, Level, Lig, 14vdc 01a .62- 11,
2-49, 3-63, 3-65

Sensor, Position [Hall], 4-4

Sensor, Press, 3 Psi, 8-30vdc, 2-45

Service Kit [T17], 1-1

Shaft, 2-31

Shaft Widt, Brake, 2-31

Shaft Widt, Pivot, Front, 2-15

Shaft, Drive, Brush, 2-39

Shaft, Drive, Pre- Sweep, Lrg Brg, 3-49

Shaft, Idler, Brush, Main, 3-51

Shaft, Input, Transmission, 2-23, 2-25

Shaft, Steering, Mnl, 2-11

Shaft, Steering, Power, Lower, 3-11, 3-13,
3-15

Shaft, Steering, Power, Upper, 3-11, 3-15

Shaft, Steering, Power, Upper (Only used
with old Power Steering Motors), 3-13

Sheave, 07grv, 03.3pd 0.63b [Pj], 3-49

Sheave, 07grv, 1.22pd 0.55b [Pj], 3-49

Sheave, 09grv, 1.18pd 0.55b [Pj], 2-39

Sheave, 09grv, 4.13pd 0.75b [Pj], 2-39

Shield, Bumper, Sqge Cplg, 2-55

Shield, Plug, Drive, 3-51

Shim, Transmission, 2-25

Shoe Set, Brake [1pick=1pkg], 2-31

Shroud, Front, Afmkt [T17], 2-9

Shunt, 050mv 400a, 3-83

Skirt Kit, Disk, Afmkt [T17], 2-35

Skirt Kit, Hopper, Preswp, Afmkt [T17],
3-47

Skirt, Neo, .06, 03.62w 28.121 05/SI, 3-47

Skirt, Neo, .06, 04.88w 28.261 05/SI, 3-47

Skirt, Neo, .19, 03.62w 28.121 05/SI, 3-47

Skirt, Rbr, .12, 09.11w 16.611, 05/Hole,
3-49, 3-51

Skirt, Rbr, Front, 2-35

Skirt, Rbr, Rear, 2-35

Sleeve, 0.65b 0.87d 0.61, PI, 2-15

Sleeve, Nyl, 1.22id 20.0l, 3-105, 3-109

Sleeve, Nyl, 1.35id 25.01 [Asb19], 3-95,
397

Sleeve, Nyl, 1.63id 20.01, 2-29

Sleeve, Nyl, 1.63id 35.01, 2-27

Sleeve, P/m 0.32B 0.50D 0.3L [430Ss],
2-7

Sleeve, P/M, 0.25b 0.38d 0.2I [430ss],
2-41, 2-43

Sleeve, P/M, 0.25b 0.38d 0.8l, 3-21

Sleeve, P/M, 0.32b 0.50d 0.3I [430ss],
3-35, 3-39, 3-117

Sleeve, P/M, 0.32b 0.50d 0.4l [430ss],
3-21

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss],
3-35, 3-39

Sleeve, P/M, 0.32b 0.50d 3.03l, 3-21

Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Qil,
2-49

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 3-23

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 3-23

Sleeve, P/M, 0.50b 0.87d 0.6 [430ss],
2-33

Sleeve, P/M, 0.75B 0.88D 0.6L [841Brz],
2-11

Sleeve, P/M, 1.13B 1.38D 1.0L, 2-11

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l,
2-49

Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4,
2-33

Sleeve, Wy, Flex, .231d, 3-5

Spacer, Arm, Brush, 3-51

Spacer, Blade, 3-23

Spacer, Brg, 2-39, 3-49

Spacer, Rnd, .38b .88d .38, 2-19, 2-21

Spring, 2-31

Spring Assy, Replmt, Afmkt [T12], 3-21

Spring, Cmpr, 0.37id X Flat Wir, 1.0l, 3-35,
3-39

Spring, Cmpr, 0.980d .14wir 02.00l, Ss,
2-59

Spring, Cmpr, 1.250d Flat Wir 02.5I, 2-33

Spring, Compr, .980d 2.5I, 3-35, 3-39

Spring, Extn, 0.350d 0.05wir 02.81, 4-4

Spring, Extn, 0.620d 0.08wir 03.01, 3-35,
3-39

Spring, Extn, 0.750d 0.10wir 03.01, 2-41,
2-43

Spring, Extn, 1.680d 0.20wir 07.5l, 2-57,
3-21

Spring, Tens, .750d X .08S 7.0L, 2-15

Spring, Torsion, Brake, 2-15

Spring, Torsion, Hose Reel, 3-75

Spring, Wir, 0.16d, Brush Retaining, 2-3,
2-5

Sprocket Kit, 0.75B, Afmkt [T12], 2-11

Sprocket Kit, 0.75B, Afmkt [T17/M17], 2-11

Sprocket Kit, 1.12B, Afmkt [T12], 2-11

Sprocket Kit, 1.12B, Afmkt [T17/M17], 2-11

Sprocket Widt, Output, Transmission, 2-23,
2-25

Sprocket, Dbl, 2-23, 2-25

Sprocket, Steering, 0.75B, 2-11

Sprocket, Steering, 1.12B, 2-11

Squeegee Assy, Sha, Afmkt [T17], 3-23

Squeegee Frame Assy, 2-59

Squeegee Kit, Ci [T17], 2-59

T17 9020166 (10- 2021)

5-19




CROSS REFERENCE

Squeegee Kit, Rear_Side, Linatex [T17],
1-1

Squeegee Kit, Rear_Side, Urethane [T17],
1-1

Squeegee Kit, Side, Lh, 2-43

Squeegee Kit, Side, Rh, 2-41

Squeegee, Hand, 3-77

Stand- Off, Circuitboard [0.257], 2-63, 3-29,
3-41, 3-55

Stand- Off, Wir, 0.25, Insulator, Panel, 2-65

Stop, Lock, Pedal, 2-15

Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I,
3-65

Strap Widt, 2-59

Strap, Plug, 3-103

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

Stud, Ball, 10mm Ball, M8x1.25, 3-103,
3-113

Support, Valve, Drain, 3-81

Switch [Proximity, Reed, W/Molex], 3-95,
3-97

Switch, Ignition [Merit Gmbh], 2-17

Switch, Limit, N.C. [Cpi, Spst, 280 Mp],
3-85, 3-119

Switch, Press, 25 Psi, Pm02, 3-69

Switch, Rocker [Mom,Off,Mom, Dual Led],
3-55

Switch, Rocker [Mom,Off,Mom, Dual Led]
(Only on Severe Environment Group),
3-67

Switch, Rocker, Dpdt, On / None / On,
2-17, 3-75, 3-108

Switch, Rocker, Dpst, On / None / On,
3-29, 3-41, 3-117

Switch, Rocker, Prgrsy, 3-3, 3-5, 3-7, 3-55

Switch, Rocker, Spst, Mom, 4-3

Switch, Safety, Shutoff, 2-17

Switch, Seat, No [Delta 6440-04], 2-19

Switch, Snap, 15a Nc, 2-15

Switch, Snap, 25a Spdt, 3-13, 3-15

T

Tank Kit, Detergent, Afmkt [T17], 3-67

Tank Kit, Detergent, Tj Afmkt [T17] (Japan
Only), 3-67

Tank, Rec, Afmkt [T17], 2-49

Tank, Soltn, Afmkt [T17], 2-45

Teal Blue S/G
Enamel12.80z[lcm101-70266], 1-1

Tensioner Kit, Str Trans, Afmkt [T17/M17],
2-23,2-25

Tensioner, Chain, Dbl, 2-23, 2-25

Tie, Cable, 6.0l, 1.25d Max, 3-95, 3-97

Tie, Cable, 11.3I, 2.75d Max, 2-27, 2-29,
2-63, 3-29, 3-95, 3-97

Tie, Cable, 11.3L, 2.75D Max (Pro- panel
Only), 2-12

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-5

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
2-53, 3-7, 3-27, 3-67, 3-75, 4-3

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D, 3-5

Tie, Cable, Nyl, 29.8 .30w 9.0 Max D,
3-29

Tie, Cable, Nyl, Push Mount, 76Mm Max
D, 2-29, 2-47

Tire Assy, Front, Opt, White [T17]
(Optional), 2-23, 2-25

Tire Assy, Rear, High Traction (1) [T17]
(Option), 2-31

Tire Assy, Rear, Std (1) [T17], 2-31

Tire, Assy, Front, Std, Red [T17], 2-23,
2-25

Tire, Solid, 15.0 X 5.0 [Hi- Traction], 2-31

Tire, Solid, 15.0 X 5.0, Poly, Std, 2-31

Tool, Installation, Belt, 1-1, 2-39

Track, Locking, 12.5I, No Stud W/Handle,
2-19, 2-21

Track, N- Lkg, Seat, 12.5, No Stud, 2-19,
2-21

Transmission Assy, Str, Afmkt [T17], 2-23

Transmission Assy, Str, Afmkt [T17/M17],
2-25

Tray Kit, Debris, Cyl, Afmkt [T17], 2-37

Tray Widt, Battery, 2-7

Tray Widt, R/O, Battery, 3-85

Tray WIdt, Ro Battery, [T17], 3-85

Tray WIidt, Wand, Debris, 3-117

Tray, Debris, Tank, 2-49

Tray, Vac Wand, 3-77

Tread, Non- Skid- Step, 3.75w 8.5l, Sba,
2-7,3-119

Tread, Non- Skid- Step, 5.5w 13.8l, 2-7

Tread, Non- Skid- Step, 6.3w 12.8l, Sba,
3-25

Tube Assy, 34.21, 2-45

Tube WIdt, Arm, Brush, Side, 3-53

Tube WiIdt, Front, 3-9

Tube WIdt, Guard, Lh, Front, 3-9

Tube Widt, Ohg, Lh, 3-9

Tube Widt, Ohg, Rh, 3-9

Tube WIdt, Wand, Vacuum, 3-111

Tube, 0.38id 0.500d 02.21, Stl, PI, 3-47

Tube, 0.74id 1.240d 0.471, Pyu, 2-23, 2-25

Tube, 3.0d, 2.9b, 56.3I, 3-111

Tube, Column, Steering, 2-11

Tube, Guard, 3-79

Tube, Ohg, Middle, Rear, 3-9

Tube, Water, Pressure Washer, 3-105

\'/

Vac Fan Kit, W/Seal [T17], 3-47

Vac Wand Kit, Ci [T17], 3-77

Valve Kit, Check, Es [T17], 3-65, 3-105

Valve Kit, Pump, 4-5

Valve Kit, Replacement 36V Hi Flow, 2-35,
2-37, 3-27

Valve, Ball, Drain, 2.00id, Rh, 3-81

Valve, Check, 0005psi Bm06/Bm06, 3-69

Valve, Check, Pump, Water, 3-65, 3-105

Valve, Needle, [M17/T17], 3-107

Valve, Pop- Off, 3500 Psi, 3-105

Valve, Water, Solenoid - 36V, 2-35, 2-37

Valve, Water, Solenoid, 36vdc 6.0mm
P04, 3-71

Valve, Water, Solenoid, 36vdc Pf08/Pf08,
3-61, 3-63

w

Walve, Water, Solenoid - 36V, 3-27

Wand Assy Kit, Vacuum, hose, 3-111

Wand Assy, Vacuum Dry, 3-111

Wand Kit, Press Wash, Afmkt [T/M17],
3-103

Wand, Str, Ss, 28I, 3-103

Washer Flat,0.50,Sae, 2-31

Washer, 1.02 Od, .62 Id, Urethane, 2-57

Washer, Flat, 0.16b 0.38d .05, PI, 06, 3-47

Washer, Flat, 0.17b 0.31d .03, Nyl, 2-63,
3-29, 3-41, 3-55

Washer, Flat, 0.19b 0.44d .05, PI, 08, 2-29,
3-45, 3-117

Washer, Flat, 0.21b 0.45d .03, Ss, 3-124

Washer, Flat, 0.25, Fendr, 3-47

Washer, Flat, 0.25, Sae, 2-19, 2-23, 2-25,
2-27, 2-29, 2-65, 3-5, 3-13, 3-15,
3-79, 3-83, 3-105, 3-107, 3-115, 3-124

Washer, Flat, 0.25, Sae, Blk, 2-17, 3-101

Washer, Flat, 0.25, Std, 2-61, 3-7, 3-27,
3-67, 3-69, 3-95, 3-97, 3-123

Washer, Flat, 0.25b 0.47d .06, Brs, 2-65

Washer, Flat, 0.25b 0.56d .05, PI, 10, 3-5,
3-7,3-83

Washer, flat, 0.25B 0.56D .05, PI, 10
(Pro-panel Only), 2-12

Washer, Flat, 0.25b 0.88d .06, Neo, 3-115

Washer, Flat, 0.25b 1.12d .12, Ss, 2-29,
3-111

Washer, Flat, 0.27b 0.69d .05, Ss, 2-7,
2-27, 2-35, 2-39, 2-41, 2-43, 2-55,
2-59, 3-19, 3-21, 3-23, 3-35, 3-39,
3-45, 3-47, 3-49, 3-53, 3-61, 3-63,
3-85, 3-115

Washer, Flat, 0.28b 1.00d .06, Stl, 2-53

Washer, Flat, 0.28b 1.00d .06, Stl, Blk,
3-49, 3-51, 3-77, 3-103

Washer, Flat, 0.31, Sae, 2-9, 2-27, 2-29,
2-31, 3-9, 3-13, 3-15, 3-85

Washer, Flat, 0.31, Std, 2-11, 2-15, 2-31,
2-61, 3-13, 3-47, 3-49, 3-103, 3-107,
3-113

Washer, flat, 0.32B 1.00D .12, Ss, 2-7, 2-9,
2-19, 2-39, 2-45, 2-49, 2-61, 2-63,
3-9, 3-21, 3-23, 3-25, 3-35, 3-39,
3-45, 3-51, 3-53, 3-67, 3-99, 3-101,
3-115, 3-119

Washer, Flat, 0.33b 1.38d .08, Ss, 3-21

Washer, Flat, 0.34b 1.25d .11, Ss, 2-15

Washer, Flat, 0.34b 1.50d .12, Stl, P,
2-49, 3-35, 3-39

Washer, Flat, 0.38, Sae, 2-9, 2-11

Washer, Flat, 0.38, Std, 2-9, 2-23, 2-25,
2-53, 3-79, 3-99

5-20

T17 9020166 (10- 2021)



CROSS REFERENCE

Washer, Flat, 0.38b 0.88d .08, Ss, 2-7,
2-15, 2-19, 2-21, 2-35, 2-49, 2-51,
3-9, 3-23, 3-35, 3-39, 3-47, 3-53,
3-61, 3-63, 3-65, 3-81, 3-85, 3-103,
3-117, 3-119

Washer, Flat, 0.40b 1.12d .12, Ss, 2-55

Washer, Flat, 0.41B 1.50D .19, Stl, PI,
3-107

Washer, Flat, 0.44b 1.00d .08, Ss, 2-35,
2-39, 2-41, 2-43, 2-55, 2-57, 2-59,
3-9, 3-21, 3-23, 3-45, 3-47, 3-49, 3-53

Washer, Flat, 0.48b 2.50d .12, Ss, 3-21

Washer, Flat, 0.50b 0.75d .02, Stl, 2-25

Washer, Flat, 0.50b 1.25d 0.8, Stl, P,
2-33, 2-37

Washer, Flat, 0.51b 1.25d .06, Ss, 3-79

Washer, Flat, 0.53b 1.50d .19, Stl, 2-33

Washer, Flat, 0.5b 1.5d .12, Stl, PI, 2-35

Washer, Flat, 0.60b 1.31d .10, Ss, 2-57

Washer, Flat, 0.62, Sae, 2-15, 2-57

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-61,
3-63

Washer, Flat, 0.66b 2.50d .19, Ss, 3-33,
3-37, 3-53

Washer, Flat, 0.75b 1.00d .03, Nyl, 2-15

Washer, Flat, 0.76b 1.50d .06, Ss, 3-119

Washer, Flat, 08, Ss, 2-3, 2-5, 3-103, 4-3

Washer, Flat, 1.00, Sae, 2-31

Washer, Flat, 1.02b 1.75d .12, Stl, 3-75

Washer, Flat, 10, Sae, 2-29

Washer, Flat, 10, Ss, 2-27, 3-11, 3-65,
3-67, 3-69, 3-71, 3-75, 3-83, 3-105,
3-111, 3-115, 3-119

Washer, Flat, Belleville, .25, 2-39, 3-49,
3-51

Washer, Flat, Belleville, .31, 2-35, 2-39,
3-23, 3-49

Washer, Flat, M12, 2-23

Washer, Flat, M12, Ss, 2-25

Washer, Flt, .25 Ss, 2-3, 2-5

Washer, Flt, #08 Ss, 2-3

Washer, Large, Transmission, 2-23

Washer, Lock, Int- Ext, 0.25, 3-103

Washer, Lock, Int-Ext, 0.31, 2-7, 2-17

Washer, Lock, Int- Ext, 0.50, 2-37

Washer, Lock, Int, 0.25, Ss, 2-27, 2-29,
2-65, 3-105

Washer, Lock, Int, 0.31, 2-27, 2-29

Washer, Lock, Int, 0.44, 3-83

Washer, Lock, Int, 10, 2-29

Washer, Lock, Int, 10, Ss, 2-65, 3-83

Washer, Retainer, Spring, 3-75

Washer, Sealing, 0.28b 0.75d Ss, Neo,
3-65

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-41,
2-43

Washer, Thrust, 0.66b 1.25d 0.06w, 2-57

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-12, 2-41, 2-43

Washer, Thrust, 50.0b 110.0d 0.79w, 3-75

Washer, Thrust, Plstc 1.02b 1.38d, 3-75

Washer, Wavy, 1.20b 1.54d .13, 2-57

Washer,Belleville,0.505b 1.0o0d 0.091h,Ss,
3-95, 3-97

Weight, Counter, Casting, 250Lb, Painted,
3-99

Wheel Assy, Drive, Ac, W/O Brake, 2-23,
225

Wheel Assy, Drive, Ac, W/O Brake, White
(Optional), 2-23, 2-25

Wheel Bearing Kit, Rear, Afmkt [T17], 2-31

Wheel, 01.6d 0.72w 0.21b, 3-35, 3-39

Wheel, 04.0d 0.89w 0.64b, 2-59, 3-23,
3-25

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg,
2-7,3-99, 3-119

Wheel, Steering, 14.4d, 2-11

Wire, Tie [W/.25” Fir Tree Clip], 2-37, 3-21,
3-29, 3-45, 3-55, 3-67, 3-105, 3-115,
3-119

Wire, Tie [W/.25” Fir Tree Clip], 2-49, 3-83

T17 9020166 (10- 2021)

5-21




CROSS REFERENCE

5-22 T17 9020166 (10-2021)



	T17 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep
	Fig. 3 - Main Frame Group
	Fig. 4 - Front Covers Group
	Fig. 5 - Steering Group
	Fig. 6 - Brake and Directional Pedals Group
	Fig. 7 - Instrument Panel Group
	Fig. 8 - Seat Group
	Fig. 9 - Deluxe Seat Kit
	Fig. 10 - Drive Wheel Group (000000-010999)
	Fig. 11 - Drive Wheel Group (011000- )
	Fig. 12 - Drive Wheel Electrical Group (000000-010999)
	Fig. 13 - Drive Wheel Electrical Group (011000- )
	Fig. 14 - Rear Wheels and Brake Group
	Fig. 15 - Scrub Head Lift Group
	Fig. 16 - Scrub Head and Drive Motor Group, Disk
	Fig. 17 - Scrub Head Frame Group, Cylindrical
	Fig. 18 - Scrub Head Drive Motors Group, Cylindrical
	Fig. 19 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 20 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 21 - Solution Tank Group
	Fig. 22 - Solution Supply Group
	Fig. 23 - Recovery Tank Group
	Fig. 24 - Tank Drains Group
	Fig. 25 - Vacuum Fans and Rear Side Door Group
	Fig. 26 - Rear Squeegee Lift Group
	Fig. 27 - Rear Squeegee Linkage Group
	Fig. 28 - Rear Squeegee Group
	Fig. 29 - Right Hand Door and Battery Cover Group
	Fig. 30 - Electrical Box Group
	Fig. 31 - Electrical Box Wires Group
	Fig. 32 - Electrical Schematic (000000-010999)
	Fig. 33 - Electrical Schematic (011000-012999)
	Fig. 34 - Electrical Schematic (013000-013999)
	Fig. 35 - Electrical Schematic (014000- )
	Fig. 36 - Wire Harnesses Group
	Fig. 37 - Label Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Overhead Guard Group
	Fig. 5 - Power Steering Group (000000-010999)
	Fig. 6 - Power Steering Group (011000-014649)
	Fig. 7 - Power Steering Group (014650- )
	Fig. 8 - Power Steering Wire Harness Group
	Fig. 9 - Transport Group
	Fig. 10 - Scrubbing Side Brush Lift Group
	Fig. 11 - Scrubbing Side Brush Motor and Squeegee Group
	Fig. 12 - Scrubbing Side Brush Mount Group
	Fig. 13 - Scrubbing Side Brush Solution Supply Group
	Fig. 14 - Scrubbing Side Brush Electrical Group
	Fig. 15 - Scrubbing Side Brush Wire Harness Group
	Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side
	Fig. 17 - Sweeping Side Brush Lift Group, Right Side
	Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side
	Fig. 19 - Sweeping Side Brush Lift Group, Left Side
	Fig. 20 - Sweeping Side Brush Electrical Group
	Fig. 21 - Sweeping Side Brush Wire Harness Group
	Fig. 22 - Pre-Sweep Hopper Cover Group
	Fig. 23 - Pre-Sweep Hopper and Vacuum Fan Group
	Fig. 24 - Pre-Sweep Brush Drive Group
	Fig. 25 - Pre-Sweep Brush Idler Group
	Fig. 26 - Pre-Sweep Side Brush Group
	Fig. 27 - Pre-Sweep Electrical Group
	Fig. 28 - Pre-Sweep Wire Harnesses Group
	Fig. 29 - Auto Fill Group
	Fig. 30 - ES Auto Fill Group
	Fig. 31 - ES Pump Group
	Fig. 32 - ES / Severe Environment / Detergent Metering Group
	Fig. 33 - ec-H20 Solution Pump Group
	Fig. 34 - ec-H20 solution Supply Group, Side Brush
	Fig. 35 - ec-H20 Wire Harness Group
	Fig. 36 - Spray Nozzle Group
	Fig. 37 - Vacuum Wand Kit
	Fig. 38 - Squeegee Guard Group
	Fig. 39 - Positive Drain Group
	Fig. 40 - Telemetry Group
	Fig. 41 - Battery Slide Out Group
	Fig. 42 - Battery and Charger Group, 510AH / 625AH
	Fig. 43 - Battery and Charger Group, 750AH / 775AH
	Fig. 44 - Battery and Charger Group, 930AH
	Fig. 45 - Battery and Charger Group, 930AH, Opportunity Charging
	Fig. 46 - Battery Group Lithium-Ion, 36V, 18.4Kwh
	Fig. 47 - Battery Group Lithium-Ion, 36V, 38.8Kwh
	Fig. 48 - Battery Charger Group, Lithium-Ion
	Fig. 49 - Ramp Climb Counter Weight Group
	Fig. 50 - Fuel Cell Group (013000- )
	Fig. 51 - Pressure Washer Wand and Cover Group (013000- )
	Fig. 52 - Pressure Washer Solution Supply Group (013000- )
	Fig. 53 - Pressure Washer Motor and Pump Group (013000- )
	Fig. 54 - Pressure Washer Electrical Group (013000- )
	Fig. 55 - Pressure Washer Electrical Wire Harness Group (013000- )
	Fig. 56 - Dry Vacuum Wand Group (014000- )
	Fig. 57 - Dry Vacuum Rear Cover and Hinge Group (014000- )
	Fig. 58 - Dry Vacuum Fan and Housing Group (014000- )
	Fig. 59 - Dry Vacuum Debris Tray and Filter Group (014000- )
	Fig. 60 - Dry Vacuum Nozzle Holder Group (014000- )
	Fig. 61 - Dry Vacuum Wire Harness Group (014000- )
	Fig. 62 - Battery Quick Disconnect Group (013000- )
	Fig. 63 - Fire Extinguisher Kit
	Fig. 64 - Extended Operation Station Group (013000- )
	Fig. 65 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9020260
	Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411
	Fig. 3 - Metering Solution Pump Breakdown, 386364

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





